'OR PARTS CATALORUE e
ed

. ) > L4
\ 7

®
¢
000000
111
00000
(1 3
.0..

Mi& } Ul ldl




75

& ,‘v /\
2 r - LEWEAE
Mahindra i%' E2 5 0515468823900

o (IESEAERAS THMAERABREINABEE AT,

o I IAEIMEAF AR E T KB SEENIR =TT .

o NAEFIRERR | RERIARRE | FRASSHERRRIRE.

o FFRINEEFI8E 12557 , S AMIE. BRIE , BESMEIL,

o HEXIF BN ZEFEI/ ST NMEZRFIMKX |, 3XE-mark FIOECD AL,

e BEMEBELE , BRA—RIRSENRRRENEEES.
(7LD e tusda tyanchungi Tratior o 11d.

ot PEITHERBEHLEFARKEIIEOS | =iF (Tel) {68 (Fax)
9,Nenjiang Road Economic Developing Zone,YanCheng,JiangSu,PRC 0086 0515 8826 0118 0086 05158823 1121



543 MERHEENE - (NERE |

REEEEI0R  (UEREE 1104 ARt 9 &b




% B W

Explanation

K —18~30 RANVRIGHRHLRELAF I JEARYE A 7] 427 i) #5654 & — 180/180B/220/250/250B/254/
254B/300A/304A R RIEHIAL™ IEHS S, BENINFPRBREN 2%, WP T #ZRFHERL
A F RIS R &R o

PR [5] [ 5 i DX B FET RS ) 5 A [ o iy 0 B B I P AR5 T 77 B S A i e N, A0 TP R
AREWHARDR, FrEhehiE, W P .

{HUANGHAI JINMA-18~30 Series Wheeled Tractor Parts Catalogue) is complied according to the drawing of our
products: HUANGHAI JINMA -180/180B/220/250/250B/254/254B/300A/304A Model Wheeled Tractor. It serves as a
guide to help our users understand the construction and the relation of assembly.

As nations and regions have different requirements of use and improvement of product is bound to be made from time
to time, drawings may not fully conform to the actual parts supplied, please care for it. If here are some errors in this

catalogue, we will modify, please refer to the new edition.

OHEAGGE (H35) AR A
MAHINDRA YUE DA (YANCHENG) TRACROT CO.,LTD.



H®  CONTENTS -

AF11-010 HSRFER CL13-010 ##A[BALLMK EC20-010 ZRIHHIRMHNME (—)
Air Intake System Radiator Assembly Engine Control Mechanism (—)
== 4
£33

¥
=

T
Page 1 Page 3 Page 5
EC20-020 AEHURMIMER (=) CL21-010 RIEFRBE LA CL21-020 WEABEREM (—)
Engine Control Mechanism (Z) Single Stage Clutch Dual Stage Clutch (—>
1-|'p;’ & 2t =l :\.
.j.é._? .:a_': ox
ay
iy [
1 1w
Page 9 Page 13 ’ Page 15
CL21-030 WEABEHEM (2D CL21-040 I (—) CL21-050 i#F (=

Dual Stage Clutch (=) Intermediate Axle (—) Intermediate Axle (Z)

Page 17 Page 19 oo Page 23




CL21-080 jIHF (=)

CL21-070 3#fF (m) CL21-080 MB{THHEML
Intermediate Axle (=) Intermadiate Axle ([9) Creeper
A
Y P 4
7 e . ™
-IL‘:?Q ‘-;#': n. I,
g Page 29 Page 37 . Page 41
EX22-010 HISHEHDM FA31-011 $EZRBREIHFEM FA31-012 \HEHiH
Exhaust System Bracket and Front Bridge Assembly Drag Tie Rod
[+ y -t : _‘:).
A b Mg
; o T
= = : et
Mk g “.:_\
Fa = F =
Page 47 Page 53
FA31-021 HEERIHH FA31-022 HREEERM (—) FA31-023 RERREE (2)
Front Axle Arm & Front Wheel Hub Bracket & Sleeve (—) Bracket Sleeve ( =)
. [ L]
-‘.?w(’--'r-_l [ o
ra
Page 55 Page 57 Page 59




FA31-024 YMEHLHT FD31-011 Rk &M FD31-012 gihRfksh (—)
Drag Link & Tie Rod Front Final Drive Assembly Front Central Drive (—)
- — ;.\j";‘?._._.
thy (VIS S
E -‘—'{1,,
%:\; o
s’ d@
>
Page 63 Page 67 Page 73
FD31-013 @ishstesh (=) FD31-021 HiHfHiELL FD31-022 gikKinfEaheml
Front Central Drive(Z=) Front Bridge Assembly Front Final Drive Assembly
? R~ p
o5 0/
Page 77 Page 81

FD31-023 Ef&Eaham
Initiative Transmission Assembly

Page 89

WG32-010 §mE)%E
Directive Wheel

Page 93

WH32-010 #ijlEzhie
Front Driving Wheel

!

Page 95




WH34-010 Wzhit
Driving Wheel

DR35-010 #S5I#EM (—>
Dr awbar(—)

DR35-020 ZS5[HEM ()
Drawba(=)

Page 97 Page 101 Page 103
DR35-030 #E3IiREM (=) GB37-010 TSR GB37-020 f&zhfa¥—H
Drawbar(=) Transmission Cover Drive Gearbox Primary Shaft
h A
Page 105 ' Page 107 Page 111
GB37-030 fkahiaE—i GB37-040 f5Ehia % % GB37-050 f&zhias—%
Drive Gearbox Primary Shaft Drive Gearbox Main Shaft Drive Gearbox Main Shaft
ST . i 3
&
> o
5
=%
l.h‘ . K
Page 115 Page 119 Page 123

_/1_



PT37-010 ahhiiid B

Power Take-off Assembly

Page 127

PT37-020 zhAhifid Bmk
Power Take-off Assembly

\\%

"%@

Page 129

RA38-010 Z=i#zs
Differential Mechanism

Page 133

RA38-020 FiEfEshEm
Final Drive Assembly

Page 137

RA38-030 f&zhid
Drive Gearbox

Page 143

ST40-010 @2
Steering Gear

Pt
e -
>

@0 ic-c_éﬁ- 26 Jgjmoe

L]
Page 147

ST40-020 £ififE4E [ RELE M
Power Steeing Assembly

.“:n

Page 149

ST40-020 1) % i [E 4% (=) 2. A
Side Hydraulic Steen‘ng Assembly

Page 155

TC42-010 £ shit shiEpl
Transfer Case Drive Shaft Assembly

DL AO
' bm\?‘l

Page 157




BR43-010 #lzhzs RAIRIEHNEM (—)
Brake Operation Mechansin (—)

BR43-020 #Ishsd BIBIEMMMER (2
Brake Operation mechanisn (Z)

Page 165

SE44-010 BIESM (—)
Seat (—) .

Page 169

SE44-020 BIPESA (=)
Seat (Z)

SH45-010 ELIPHBRARBEEA (—)
Mud Shield and Step (—)

-~

N

SH45-020 AHIFMEBEGIREM (Z)
Mud Shield and Step (=)

Page 171 Page 173 Page 175
SH45-010 #E. MREBRIREME (—) SH45-020 HLE. MERRIIREBM (2 EL48-010 FHHREER AL
Hood. Panel Radiator Brake (—) Hood. PanelRadiator Brake (=) Battery Support Seat Assmy
:- d '.‘I f g# b
s Page 179 Page 183 Page 187

_6_



_7_
EL48-020 BH#ERFEM (—) EL48-030 HMBEARZKEM (Z) TG49-010 TAEZ2M
Elacrtical System Assy (—) Elacetical System Assy (—) Tool Box Assembly
& 5

Page 189 Page 195 Page 201

FT50-010 BB (—) FT50-020 GRFASAL (Z) PP54-010 fi[EHHEEEREM

Fuel Tank (—) Pump and Pipe
B
Page 203 Page 205 Page 207
HY55-010 fi[ERF=EE/M (—) HY55-020 HE#REAHSA (Z) SM56-010 BEHMER (—)
Lifter Assembly (=) Suspension Mechanism (—)
. Page 211 - Page 219 ® Page 227




SM56-020 EEHE/K (2
Suspension Mechanism ( —)

DI57-010 #rAcss S
Distributor Assembly

AP80-010 SHlahE/ (—)
Air Brake Assembly (—)

Page 231 Page 235 =~ Page 239
APB0-020 SHBBRK (=)
Air Brake Assembly (—)
“ T
T ¥
i -4 J‘S-.F‘—.’ .'J
[_./-
Page 243




RFE 18~ 30 RARAIERHL L Bt

HHIM 18~30 SERIES WHEELED TRACTOR PARTS CATALOGUE

¥4 T)-180/180B/220/250/250B/254/254B/300A/304A #
HHJIM - 180/180B/220/250/250B/254/254B/300A/304A MODEL

BARW 45
Technology Department Editor-in-chief

TR IR BEIA (ER3) HE R DA FR /A 7
Mabhindra Yueda(Yancheng) Tractor Co., Ltd.

* * *

JFEAC: 787x1092 1/32 %445 : Z02-01-014
PAPER SIZE: 787x1092 1/32 CODE: Z02-01-014

2013 45485 2 i 2013 48 12 A48 1 AV
2013 SECOND EDITION ~ DECEMBER, 2013 1st PRINTING



HSRFEMN D " -1-
AF11-010  Air Intake System matinara | #7042 5
iRk
GENERALITY

1 JM180
:JM180B
:JM220
: JM250
1 JM254
+JM250A
: JM254A
: JM300A
: JM304A

— I T Mmoo m>

| # ix
REMARKS




Mo | kb o 4 o1y | e ane | REMARKS
1 |B385.103 ZEUYERR Kk Air filter assembly 1 FG
B2105.115-1 ZRUEEE (K Air filter assembly 1 HI
2 |D01-5783-8X25-8.8| /N ffi Skigike (4=4240) [Bolt M8x25 2 A-l
3 |D05-93-08D AR CEED) Washer 8 2 A-l
4 |B385.10.110/01 [ # s (18mm)  |[Cushion 1 A-E
B395.203 A Gasket 1 A-l




B RN D .
CL13-010 Radiator Assembly Mahindra HEL2L

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& x
REMARKS




o | e Sl PART NAME ot |t | REMARKS
1 |BY385.12.010C-2AL | Hir $h 25 2 ik Radiator assembly 1 FGHI
BTY295IT.12.010-1AL [ 28 i Radiator assembly 1 A-E
2 [B250.43.109/W |H7fF Rod 1 FGHI
3 [D03-6170-8 W2 REMS Nut M8 2 A-l
4 1B3105.102 EKE Rubber tube 1 A-l
5 |D16-ABA-50 g @ 38— D50 Tube clamp $38-950 4 A-l
6 [BY385.109A K Rubber tube 1 A-l
7 |BL-126-1 e Rubber pad 2 Al
8 |[D03-6185-10 IZEHREM10 Nut M10 2 A-l
9 |B254.47.503/T |/Kf /748 Support 1 DE
10 L Shutter 1 Al
11 |D09-91-2x16 JF 492X 16 Split pin 2x16 1 A-l
12 |D05-97.1-08 HE 8 Washer 8 1 A-l
13 [B254.47.504/T  |/K4i47 748 Support 1 DE




ZENHIRMIES (—) D .
EC20-010 Engine Control Mechanism (—) manipars | 8 A B

& A%
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

mo o W >

i %3
<3
(‘g - REMARKS




rﬁ; ?R)r;ﬂr\fi kR PART NAME Q"If( cﬁﬁﬁﬁy REI\%S;KS
1 |D09-882-5x20  |[44%h B5X20 Axis pin B5x20 6 DE
2 [B160.20.101A [mtin ¥ Yoke 5 DE
3 |D05-97.1-05 P 5 Washer 5 5 DE
4 |D09-91-2x16 i 2X16 Pin 2x16 12 DE
5 |D03-6170-6 I2RE M6 Nut M6 4 DE
6 |B400.20.025A |45 kFu Lk BAL, Shut-down pull rod 1 DE
7 1B184.20.029 W Thr 26 SRk, Rod 1 DE
8 [B160.20.102 e R Left arm 1 DE
9 |D09-879-3%x20  3X20 Pin 3x20 3 DE
10 |B184.20.028 FK B T (M5) |Shut-down pull rod handle | 1 DE
11 |D03-6170-5 BERE M5 Nut M5 4 DE
12 |D09-91-2x20 i 2X20 Pin 2x20 1 DE
13 |B184.20.160 B Link pin 1 DE
14 |B184.20.016 Tl T A S Rod 1 DE
15 |D03-6170-12 BERE M12 Nut M12 3 DE
16 |D05-93-12 HpE 12 Washer 12 1 DE
17 |B184.20.107-2 |3 fr Washer 1 DE
18 |D05-97.1-06 #IE 6 Washer 6 6 DE
19 [B184.20.015-4 |Fuh115E14F Hand throttle 1 DE
20 |D01-5783-10x25 |24 M10X 25 Bolt M10x25 2 DE




RAMTIRAINEER (—) -7~

7D ok
EC20-010 Engine Control Mechanism (—) maninara | 042 T
18 A 1
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

mo o W >

< & E
JE=
NN REMARKS




Yo | e 4 o | oty | RemaRKs
21 |D05-93-10 #PE 10 Washer 10 2 DE
22 |D03-6170-10 MERE M10 Nut 10 2 DE
23 |B184.20.104-1 | 15hS7 A& AR Support plate 1 DE
24 |B184.20.012-1 |4#&zhkhs &1 Haft 1 DE
25 |B160.20.113 Fi TR Sector arm 1 DE
26 |B184.20.201 BT T4 AT (K:340)  [Foot throttle rod(L340) 1 DE
27 |B184.20.022 Fi TR G S Sector arm rod 1 DE
28 (B184.20.205 WRET B Pin 1 DE
29 |D03-889-M8 BERE M8 Nut M8 2 DE
30 |B184.20.020 IR Pull rod 1 DE
31 |B184.20.030-A |Hiym 1A -S4 Foot thotlle handle 1 DE
32 |D05-93-05 #pE 5 Washer 5 2 DE
33 |D02-818-5x12  |#Z4] M5X 12 Screw M5x12 4 DE
34 |B184.20.163 JEAR Board 1 DE
35 |B184.20.165/W |45 -k &l =7 21 Bracke 1 DE




ZENHIRMVES (2D D .
EC20-020 Engine Control Mechanism (=) manpars | 52 5

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

,9,

& X
REMARKS




Mo | kb o 4 o1y | e ane | REMARKS
1 [D09-91-2x20 B 2X20 Pin 2x20 10 | ABC
2 |B184.20.016 T 1AL o Rod 1 | ABC
3 |D01-5783-10x25 [Z#4: M10 X 25 Bolt M10x25 2 ABC
4 |D05-97.1-10 HE 10 Washer 10 3 | ABC
5 |D05-93-10 HE 10 Washer 10 2 | ABC
6 |D03-6170-10 BERE M10 Nut M10 2 | ABC
7 |B184.20.104-1 |y %M~ &bk Support plate 1 ABC
8 [D09-879-3x20 |4 3x20 Pin 3x20 3 | ABC
9 (B160.20.113 Fi TR Sector arm 1 ABC
10 |B184.20.012-1 |[f:ahkhts &1 Shaft 1 | ABC
11 [D09-882-5x20 |44k B5X 20 Axis pin B5x20 4 | ABC
12 |B160.20.101A [Bew Yoke 4 | ABC
13 |D05-97.1-05 Hp 5 Washer 5 4 | ABC
14 |D03-6170-6 12 EE M6 Nut M6 5 [ ABC
15 |B160.20.114-2  [{&75 4 Adjusting rod 1 | ABC
16 |B160.20.102 e Left arm 1 | ABC
17 (B184.20.029 i EDAS? Pull rod 1 ABC
18 |D05-97.1-06 g Washer 6 8 | ABC
19 |D01-5782-6x35 [z M6X 35 Bolt M6x35 1 | ABC
20 |B180.20.118-1 |J=i* Clamping arm 1 ABC

,10,




REANHIRMHIER (2 Q@‘ e
EC20-020 Engine Control Mechanism (Z) "R ®iEDG
18 A 1
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




Yo |  thmmo Sl ot | commmtrs | REMARKs
21 |B184.20.018 TR B AT S Decompression pull rod 1 ABC
22 |B184.20.117-1 |y EFH4 Decompression handle 1 ABC
23 |B400.20.025A  |4a ki Shut down pull rod 1 ABC
24 |B160.20.014 IR G Ra Foot throttle pedal 1 ABC
25 |D02-68-4x16 PUEKIEET M4 X 16 Screw M4x16 1 ABC
26 |D05-93-04 $pE 4 Washer 4 2 ABC
27 |D03-6170-4 2R M4 Nut M4 2 ABC
28 |B160.20.115-14 |y 14&sh4h Shaft 2 ABC
29 [D09-91-3.2x26 |44 3.2X26 Pin 3.2x26 1 ABC
30 |B184.20.028 e K 2k TR Knob 4 ABC
31 |B160.20.013 TAEMES Bracket 1 ABC
32 |D05-93-08 $pE 8 Washer 8 1 ABC
33 |D01-5783-8x12 [hZ#: M8 X 12 Bolt M8x12 2 ABC
34 |B160.20.105 D Foot throttle arm 2 ABC
35 |D03-6170-12 BERE M12 Nut M12 1 ABC
36 |D05-93-12 HpE 12 Washer 12 2 ABC
37 |B184.20.015-4 | Tyl T TFHNES 4 Hand throttle 1 ABC
38 [B184.20.107-2 |[#JE Cushion plate 1 ABC

,12,




BIEABE AR D -13-
CL21-010  Single Stage Clutch LES

™is

&G

& A%
GENERALITY

IE]

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




?\1:; éﬁi%ﬁi FEAR PART NAME Q"I%;( cgﬁgﬁw RE&/@KS
1 |D01-5783-8X18 [mZ#: M8X 18 Bolt M8x18 6 A-J
2 |D05-93-08 g 8 Washer 8 6 A-J
3 [D03-6173-8x1 | /\ffiiiEhE M8X 1 Nut M8x1 3 A-J
4 |B160.21.126 TR Adjusting nut 3 A-J
5 (B300.21.117 HO e Clutch cover 1 A-J
6 |B300.21.123 Ay SR AT R B2 AL Release rod 3 A-J
7 |B300.21.122-1 |4y sk Aranss Spring 3 A-J
8 [B300.21.121 AN BURTRT Bk Clip 3 A-J
9 [B160.21.128/W |4 EAL4T Clutch release lever 3 A-J
10 |D09-119-6x25 44 B6X25 Pin B6x25 3 A-J
11 |B300.21.119 A Ay - (s Clutch compression spring | 6 A-J
12 (B300.21.118 25w A Clutch pressure plate 1 A-J
13 |D08-875-4x8 HIET MAXS8 rivet M4x8 12 A
14 [BJY250.21.102 |4 e g - Clutch rub piece 2 A-J
15 [BJY250.21.103 |=& %5 M zhis Clutch driven disk 1 A-J
16 [BJY250.21.104 |4 98d%k Clutch disk hub 1 A-J
17 |BJY250.21.011 |zh&dH 48 Mshat Bk Driven disk 1 A-J

1-17|B300.20.012 SE PR RO, Clutch 1 A-J

714,




WIEABEAFEA (— -
CL21-020 Dual Stage Clutch (—) Hig2h

i M
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

INTUER




r?\l:c? éﬁyﬁi FEAR PART NAME Q"I%;( GEJ%E\L%TY REﬁAﬂéKs
1 |BFT250.21B.117 | =54 254 B AL AT Main release lever 3 EGI
2 |B300.21.144 Gkl AXis pin 3 EGI
3 |BFT250.21B.114 | £ 5 & 284 B AT Main push rod 3 EGI
4 |BFT250.21B.118 |5l 5 & 284 S AL AT Pressure release lever 3 EGI
5 [B250.21.122 B A [Spring 6 EGI
6 |[B300.21.145 KA Long pin 6 EGI
7 |D09-91-3.2x20 |44 3.2X%20 Pin 3.2x20 12 EGI
8 |D05-848-10-Zn.D|#F& 10-7Zn.D Washer 10-Zn.D 12 EGI
9 [B250.21.130 Bh AT Clutch cover 1 EGI
10 |B250.21.129 A IREIRE] Main Adjusting bolt 3 EGI
11 |D03-6173-10x1 [#&HR} M10X 1 Nut M10x1 3 EGI
12 |B250.21.126 F LR Main pressure plate 1 EGI
13 |BYT250.21.017 |F =& 2sMsh# sk [Main clutch driven disk 1 EGI
14 |BFT250.21B.105 |fili 7 4% Spring 1 EGI
15 |B300.21.149 BRI B R) Nut 3 EGI
16 |D03-6171-8x1-Zn.D|§ZEE} M8 X 1-Zn.D Nut M8x1-Zn.D 3 EGI
17 |BFT400.21B.104 (5| =& 28 hi kT Pressure pull rod 3 EGI
18 [BFT250.21B.112 |54 5% 4 Pressure plate 1 EGI
19 |BYT250.21.014 || & 488 N\ shsk ksl |Pressure clutch disc assy 1 EGI

1-19|BYT250.21B.011 | 55 & #8455 B Clutch 1 EGI

716,




BUERBEREK (5 D
CL21-030 Dual Stage Clutch (=) e

_17_

&2 G

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

ITRAER




r?\l:c? é@*ﬂfj Fak PART NAME Q"Iji;( GEEE\ETY REI\%EI;KS
1 [D09-882-10x45 |[4f%l B10X 45 Pin axle B10x45 6 EGI
2 |D09-91-3.2x16 |44 3.2X 16 Pin 3.2x16 6 EGI
3 |D05-97.1-10 #E 10 Washer 10 9 EGI
4 |B254.21S.017 A BEATRF SR Release lever 3 EGI
5 |B184.21S.123 AL A IERE Y Release lever joint fork 3 EGI
6 |B254.21S.120 |Zasez Clutch cover 1 EGI
7 |D03-6173-10x1 |#ZRE M10X 1 Nut M10x1 6 EGI
8 |B184.21S.125 |if#xiZft Nut 3 EGI
9 |B254.21S.118  |fm s Spring 2 EGI
10 |B184.21S.124  |if#s & K Spring 3 EGI
11 |B254.21S.119 F LR Main pressure plate 1 EGI
12 |B184.21S5.122 ] o7 gL Spring 3 EGI
13 |B184.21S.121 iﬂﬂﬂé’iﬂ Adjusting bolt 3 EGI
14 |B254.21S.018 FEE RN R |Main clutch driven disk 1 EGI
15 |B254.21S.117 [ R4 Pressure plate 1 EGI
16 |B254.21S5.116 B4 a8 s s Pressure plate 1 EGI
17 (B184.21S.115  |4u#F Pull rod 3 EGI
18 |B254.21S.011 BB G Msh#t sk |Pressure clutch disc assy 1 EGI

1-18|B254.21S5.012 | B aesyt Bk Clutch 1 EGI

718,




SiF (— D » -19-
CL21-040 Intermediate Axle (—) motinara | 04 2> 5
i# A
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

Ao B e
Baw




r?\l:; éﬁRﬁyf\lﬁi S PART NAME Q"If( GE?EE\E:TY REI\%EI;KS
1 |D18-688808 43 B4k 688808 Bearing 688808 1| ABC
2 |B160.21.134-1/W |4y Bl 7 o Release bearing holder 1 ABC
3 [B160.21.101/W B4 uek W Fork 1 | ABC
4 |D09-879-8x32 |44 8x32 Pin 8x32 2 | ABC
5 |B160.21.109 S35 il 7 R Spring 1 | ABC
6 [D01-5783-8x16 [z M8 X 16 Bolt M8x16 13 | ABC
7 |D05-93-08 g 8 Washer 8 13 | ABC
8 |B160.21.103/W |43 B4l s = 4 Support 1 ABC
9 [B160.21.110 B AR AL Gasket 1 | ABC
10 [D01-5783-10x12 [ M10X 12 Bolt M10x12 2 | ABC
11 |D05-93-10 HE 10 Washer 10 13 | ABC
12 (B160.21.111/W |k #rfL Cover 1 ABC
13 |B160.21.119 B Sk V4 #f % |Right bush 1 | ABC
14 [D01-5782-10x80 |2 M10X 80 Bolt M10x80 11 | ABC
15 |B160.21.117/0  |Bg& sessik Housing 1 | ABC
16 |B160.21.205/T |47 Cover 1 | ABC
17 |B160.21.206 B AT Gasket 1 | ABC
18 |B160.21.020-2 |py& semkhds &1 Clutch pedal 1 | ABC
19 [160.21.105-2 B A B i Spring 1 | ABC
20 |B160.21.118 B A SRR e Bush 1 | ABC

720,




@ (—) D | 2l
CL21-040 Intermediate Axle (—) matinare | 8 04 2 5

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

e B 1E
BER




r?\l:; é%Rﬁny\lﬁi S PART NAME Q"I%;( GE:EZE\E:TY REI\%EI%KS
21 [D11-1152-10x1 |}i#F M10X 1 Grease M10x1 3 | ABC
22 |D09-879-6x30 |44 630 Pin 6x30 2 | ABC
23 [B160.21.120 BB Wl it |Left bush 1| ABC
24 (B160.21.102 B4 SR YL Shaft 1 | ABC
25 [BJY250.21.101 |g 452y B bk Release rod 1| ABC
26 |D09-91-2.5x20 |#4 2.5X20 Pin 2.5x20 2 | ABC
27 |D05-97.1-10 HE 10 Washer 10 1| ABC
28 |B18411.21S.102/W |3 & B4 Push rod 1 | ABC
29 [D03-6172-10 B2EE M10 Nut M10 2 | ABC
30 |B160.21.107 B A AT Yoke 1 | ABC
31 |D09-882-8x28  |4%h B8 X 28 Axis pin B8x28 1| ABC
32 |D05-97.1-8 g 8 Washer 8 1 | ABC
33 |D01-5783-10x25 |#Z4 M10X 25 Bolt M10x25 1| ABC
34 |B250.21.202-1 |g 4584k Clutch shaft 1 | ABC
35 |B300.21.146 T 2 Coupling pin 1 ABC
36 |B2541.21.143 ERnIlRNE Driving coupling 1 | ABC
37 |D09-91-2x12 R 2X12 Split pin 2x12 1| ABC

722,




S (2 D 23~

ke
CL21-050 Intermediate Axle (=) “-‘i"i‘-"?&“%"‘*@'%
i
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS
B~ Bk

REGE




J?\I:C? é%R*;quf\lﬂi S PART NAME Q"Iji;( GE?EE\E:TY REI\%EI;KS
1 |D18-688808 43 B4k 688808 Bearing 688808 1 | DFH
2 |B2541.21.134/W |45 fh & o Release bearing holder 1 DFH
3 [B184.215.108-1/W |54 sk w Fork 1 | DFH
4 |D09-879-8x32 |44 8x32 Pin 8x32 2 | DFH
5 [B160.21.120 B IL Y e AT EE | Left bush 1 | DFH
6 (B184.21S.132 @& 52k Wi Shaft 1 | DFH
7 |D01-5783-8x16 |[#Zf4 MSX 16 Bolt M8x16 4 | DFH
8 [D05-93-08 HE 8 Washer 8 20 | DFH
9 |B2541.21.107/W |4y Bl 7k JAE <7 248 Support 1 DFH
10 |D10-894.1-35  [44& 35 Circlip 35 2 | DFH
11 [D06-276-6007-2Z |54 Ek k& Bearing 1 DFH
12 |D10-893.1-62  [44& 62 Circlip 62 1 | DFH
13 |B184.21S.106  |#ii7& 35 4t 3 Gasket 1 | DFH
14 |B160.21.109 43 28 A R 5 Spring 1 DFH
15 |D09-879-5x32 |44 5% 32 Pin 5x32 2 | DFH
16 |D09-91-2.5x20 |44 2.5X20 Pin 2.5x20 1 | DFH
17 |D05-97.1-10 HE 10 Washer 10 1 | DFH
18 |D03-6172-10 BBRE M10 Nut M10 1 | DFH
19 |B18411.21S.102/W |34 2241 Push rod 1 | DFH
20 |D09-91-2x15 RS 2% 15 Pin 2x15 1 | DFH

724,




CL21-050  Intermediate Axle (=) Mabindra

&2 G

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS
B~ Bk

REGE




J?\I:C? éﬁi%ﬁi Fak PART NAME Q"I%;( cgﬁgﬁw REﬁ/ﬂiKs
21 |D05-97.1-8 #pE 8 Washer 8 1 DFH
22 [B160.21.107 BRI [Yoke 1 | DFH
23 |D09-882-8x32 il B8 X 32 Axis pin B8x32 1 DFH
24 |B184.21S.101-2/W| B4 584y B PR Release rod 1 DFH
25 |D11-7940.1-10x1|3i#4 M10X 1 Grease M10x1 2 DFH
26 |BX300.21.011-1 |@&5epsti/iaf:  |Clutch pedal 1 | DFH
27 [B160.21.105-2 |5 & ne g i 2 Spring 1 | DFH
28 |B2541.21.202 SAae Clutch shaft 1 DFH
29 |B250.37.317 33k Plug 1 DFH
30 [D11-3452.1-10x2.65|0% % 4 [E 10X 2. 65 |O-ring 10x2.65 2 DFH
31 |B160.21.110 B B YR Gasket 1 | DFH
32 |D01-5782-10x60 |#2f M10X 60 Bolt M10x60 3 DFH
33 |D01-5783-14x25 |24 M14X 25 Bolt M14x25 8 DFH
34 |D05-93-14D P 14 Washer 14 8 DFH
35 |B184.37.314/T |% %M Cover plate 1 DFH
36 |B184.37.350 4L H Gasket 1 DFH
37 |B160.21.119 B4 SR YA k2 |Right bush 1 | DFH
38 [D05-93-10 #PE 10 Washer 10 11 DFH
39 |D01-5782-10x80 |24 M10X 80 Bolt M10x80 8 DFH
40 |B2541.37.323/W | I 345 Upper cover plate 1 DFH

726,




3 (2 D -27~

s
CL21-050 Intermediate Axle (=) XS ‘% )
& A
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& E
REMARKS
BN EME

RBEaE




E; é@*;‘ﬁfi Fak PART NAME Q"I%;( GE%E\ETY REI\%/S%KS
41 |B184.37.325 b dE B R Gasket 1 DFH
42 |B300.21.146 [N Coupling pin 1 DFH
43 |B2541.21.143 F B Driving coupling 1 DFH
44 |D09-91-2x12 B 2X12 Split pin 2x12 1 DFH
45 |D03-6170-10 BEEE M10 Nut M10 1 DFH
46 [D01-5783-10x40 |12 M10X 40 Bolt M10x40 1 DFH
47 |B184.42.102 S BN ARG Gasket 1 DFH
48 |B180.37S.347-1/W| R & Hr Under cover plate 1 DFH
49 |B160.21.118 B e AR et Bush 1 DFH
50 |[D01-5783-8x25 [iZf M8 X 25 Bolt M8x25 8 DFH
51 |D01-5786-16x1.5x18 [IZ}2 M16X1.5X 18 Bolt M16x1.5x18 1 DFH
52 |B12.37.146 e Washer 1 DFH
53 |B254E.37.315-1/3| €47 #4744k Housing 1 DFH

728,




S (=) D |y 29-
CL21-060 Intermediate Axle (=) manpers | & 052 5

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& x
REMARKS
BT E

RBEGH




J?\I:C? éﬁRﬁyf\lﬁi S PART NAME Q"Iji;( GE?EE\E:TY REI\%EI%KS
1 |D18-688808 43 B4k 688808 Bearing 688808 1 EGI
2 |B2541.21.134/W |45 fh & o Release bearing holder 1 EGI
3 [B184.215.108-1/W |54 sk w Fork 1 EGI
4 |D09-879-8x32 |44 8x32 Pin 8x32 2 EGI
5 [B160.21.120 B IL Y e AT EE | Left bush 1 EGI
6 (B184.21S.132 @& 52k Wi Shaft 1 EGI
7 [D01-5783-8x16 [z MSX 16 Bolt M8x16 4 EGI
8 [D05-93-08 HE 8 Washer 8 18 | EGI
9 |B2541.21.107/W |4y Bl 7k JAE <7 248 Support 1 EGI
10 |D07-9877.1-35x55x12 | jjig f il = i % & P Oli seal FB35x55x12 1 EGI
11 |D10-894.1-35  [§4& 35 Circlip 35 2 EGI
12 |D06-276-6007  |y4ih R & Bearing 1 EGI
13 |D10-893.1-62 |45 62 Circlip 62 1 EGI
14 |B184.21S.106 |fli#& i 4t Gasket 1 EGI
15 |B160.21.109 43 B il 7 R Spring 1 EGI
16 |D09-879-5x32 |44 5% 32 Pin 5x32 2 EGI
17 |D09-91-2.5x20 |44 2.5%20 Pin 2.5x20 1 EGI
18 |D05-97.1-10 HpE 10 Washer 10 1 EGI
19 |D03-6172-10 BEEE M10 Nut M10 1 EGI
20 [(B18411.21S.102/W | 5 & 284 4T Push rod 1 EGI

730,




S (=) D |y -1
CL21-060 Intermediate Axle (=) manpers | & 052 5

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& x
REMARKS
BT E

RBEGH




J?\I:C? éﬁyﬁi Fak PART NAME Q"Iji;( GE?EE\E:TY REﬁ/ﬂiKs
21 |D09-91-2x15 i 2X15 Pin 2x15 1 EGI
22 |D05-97.1-8 B Washer 8 1 EGI
23 |B160.21.107 B PR R Yoke 1 EGI
24 |D09-882-8x32  [4%%h B8 X 32 Axis pin B8x32 1 EGI
25 [B184.21S.101-2/W |55 -& w0 B it Release rod 1 EGI
26 |D11-7940.1-10x1|yHAF M10X 1 Grease M10x1 2 EGI
27 |BX300.21.011-1 |55 &S i 4 o4k Clutch pedal 1 EGI
28 [B160.21.105-2 |&5-& 2 B p s Spring 1 EGI
29 |B2541.21.202 e Clutch shaft 1 EGI
30 [B2541.37.163 13 Plug 1 EGI
31 |D11-3452.1-9.5x2.65 [0 F 4 5 & 9. 5X 2. 65 |O-ring 9.5x2.65 2 EGI
32 |B160.21.110 B PR Gasket 1 EGI
33 |D01-5783-14x25 124 M14 X 25 Bolt M14x25 8 EGI
34 [D05-93-14D HE 14 Washer 14 8 EGI
35 |B184.37.314/T |% %MK Cover plate 1 EGI
36 [B184.37.350 LA Gasket 1 EGI
37 |B160.21.119 B RE Wil t4  [Right bush 1 EGI
38 |D05-93-10 FE 10 Washer 10 11 EGI
39 |D01-5782-10x60 |12 M10X60 Bolt M10x60 3 EGI
40 |D01-5782-10%80 |#Z#: M10X 80 Bolt M10x80 8 EGI

732,




3 (=) D " -33-
CL21-060 Intermediate Axle (=) manpers | 4 42

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& x
REMARKS
BT E

RBEGH




r?\l:; é%R*;quf\lﬁi S PART NAME Q"I%;( GE%E\ETY REI\%ABI;KS
41 |B2541.37.323/W | I %4 Upper cover plate 1 EGI
42 (B184.37.325 i AR 4R Gasket 1 EGI
43 (B300.21.146 iR ] Coupling pin 1 EGI
44 |B2541.21.143 ExnRNE Driving coupling 1 EGI
45 [D09-91-2x12 R 2X12 Split pin 2x12 1 EGI
46 [D03-6170-10 BERE M10 Nut M10 1 EGI
47 [D01-5783-10x45 |#24: M10X 45 Bolt M10x45 1 EGI
48 [B2541.37.150 TEATRY [ 2 5 5414 |Bush 1 EGI
49 |B184I1.37.340 |z il (K195) |Spacing sleeve 1 EGI
50 [D06-276-6305 | Ahfli& 6305 Rolling bearing 6305 1 EGI
51 |D10-894.1-25 |34k 25 Circlip 25 2 EGI
52 |B184.37.338 VBB Tk Sliding slaw 1 EGI
53 (B184.37.344/W |4ysh#h5h Hdk sk Fork lump 1 EGI
54 |B184.37.342-1/W |43 Zh4fi 5l 3% XA Fork shaft 1 EGI
55 |D09-879-5%x25 |44 5X25 Pin 5x25 2 EGI
56 |D07-3452.1-10x2.65[0/! % 151 j§] 10X 2. 65 |O-ring 10%x2.65 1 EGI
57 |B160.37.168-1 |/} B 4T e Spring 1 EGI
58 |B18411.37.038 |k zh4y B FAi 4R 444 |Release handle 1 EGI
59 |B160.37.170 FRA Y Pin 1 EGI
60 |D02-67-8x12 24T 8 X 12 Screw 8x12 2 EGI

734,




S (=) D |y 357
CL21-060 Intermediate Axle (=) manpers | & 052 5

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& x
REMARKS
BT E

RBEGH




,?\I:OT7 éﬁRﬁyf\lﬂi S PART NAME Q"Iji;( GE:EZE\E:TY REI\%/EI;KS
61 |B18411.37.343/D |4yshiti4r B ArEfr i [Check slice 1 EGI
62 |B12.37.146 g Washer 1 EGI
63 |D01-5786-16x1.5x18 |MZf2 M16X 1. 5X 18 Bolt M16x1.5x18 1 EGI
64 |B254E.37.315-1/M|[E4T kY44 Housing 1 EGI
65 |D06-277-6305N [y zh#l& 6305N Rolling bearing 6305N 1 EGI
66 |D22-305-62/67.7 |53k 62/67. 7 Stop ring 62/67.7 1 EGI
67 |B184.37.307 il 7K 5 4 Gasket 1 EGI
68 |B184.37.309-1/W |[&] 5¢ 15 % fh il & 26 Bearing cover 1 EGI
69 |D01-5783-8x20 |2 M8 X 20 Bolt M8x20 4 EGI
70 |B184.37.043 IO S Al &1 Handle 1 EGI

736,




ULy Qi) @ |..
CL21-070 _Intermediate Axle () ".';2'.":.3'|ﬁ‘ i

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

,37,

& X
REMARKS

B R AE
BAs




o | 2w e Sl ot | commmtrs | REMARKs
1 |D09-879-8x32 |44 8x32 Pin 8x32 2 |DEFGHI
2 |B184.21S.132  |B54 584k i Fork shaft 1 |DEFGHI
3 |B160.21.109 43 8 A R R 5 Spring 1 |DEFGHI
4 |B184.21S.108-1 |Bi4r4ek X Fork 1 |DEFGHI
5 |B18411.21S.127-A/W |43 B8l 7K J8E Bearing seat 1 | DEFG |)\sFXUEH
B18411.21S.127/W |4} 55 il 7 i Bearing seat 1 HI [ Jus 3
6 |D18-360111 A& 360111 Bearing 360111 1 |DEFGHI
7 |D10-894.1-34  |$4pE 34 Circlip 34 1 |DEFGHI
8 |D07-3452.1-19x2.65|0f % £ 19X 2.65 |O-ring 19%2.65 2 |DEFGHI
9 |B184.21S.105 |[€4THR4EBh A% Driving gear 1 |DEFGHI
10 [B18411.21S.109 |3 554 2kl Clutch shaft 1 | DEFG | )\~ XEH
B254.21S.109 | 3= 554 stk Clutch shaft 1 HI | U e
11 [D06-276-6207 | #hHlzk 6207 Rolling bearing 6207 1 |DEFGHI
12 [D10-894.1-35  |#4& 35 Circlip 35 2 |DEFGHI
13 [D10-893.1-62  |#4[& 62 Circlip 62 1 |DEFGHI
14 [D06-276-6007 |#&h#liA& 6007 Rolling bearing 6007 1 |DEFGHI
15 |D07-9877.1-FB35x55x10 | jife s il = T 85 P Oil seal FB35x55x10 1 | DEFG [J\S}XUEST
D07-9877.1-FB35x55%8 | g ik 4l J= 14 55 41 ] Oil seal FB35x55x12 2 HI DL 8UE -
16 [B184.21S.106  |%fizk s 4tk Gasket 1 |DEFGHI
17 [B18411.21S.107-AMW | 43 B Gl 7k JoE 7 48 Support 1 | DEFG |)\s}XUEH

738,




ULy Qi) @ |..
CL21-070 _Intermediate Axle () ".';2'.":.3'|ﬁ‘ i

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

,39,

& X
REMARKS

B R AE
BAs




Yo |  thmmo Sl ot | commmtrs | REMARKs
B254.21S.107-1/W | 43 B dfy 7K o <7 241 Support 1 HI JL A E
18 (D05-93-08 HpE 8 Washer 8 4 |DEFGHI
19 |D01-5783-8x18 [hZ#: M8 X 18 Bolt M8x18 4 |DEFGHI
20 |D09-91-2.5%x20 |44 2.5X20 Pin 2.5x20 2 |DEFGHI
21 |D05-97.1-08 #E 8 Washer 8 1 [DEFGHI
22 (B160.21.107 B AR HEAT X Fork 1 |DEFGHI
23 [D09-882-8x30  [4%%h B8 X 30 Axis pin B8x30 1 |DEFGHI
24 (B254.21S.102/W |85 & B34 Push rod 1 | DEFG [)\s}&UfEH]
B184I1.21S.102/W | 55 & 2 HEAT Push rod 1 HI Fu~FRAEH
25 |D03-6170-10 EEE M10 Nut M10 1 [DEFGHI
26 |D05-97.1-10 $E 10 Washer 10 1 [DEFGHI
27 |B254.21S.101/W | 554 884y B 4 Release arm 1 | DEFG |)\s}XUEH
B184.21S.101-2/W | B4 #8403 B P2 ek Release arm 1 HI JLFAER
28 |D09-879-5x32 H 5X32 Pin 5x32 1 [DEFGHI
29 |D11-1152-10x1 |yh#AF M10X1 Grease M10x1 1 [DEFGHI
30 |BX300.21.011-1 |54 sembh po Pedal of clutch 1 |DEFGHI
31 |B160.21.105-2 |5 -& 4% B b g Spring 1 [DEFGHI
32 |B254E.37.315-1/3| €47 #4754k Intermediate axle housing 1 |DEFGHI
33 |B18411.37.150 |z /it B4 s Shaft 1 |DEFGHI
34 |B184.37.151-1 |#hE Bush 1 [DEFGHI

,40,




&1 T4 5 AX D " —41-
CL21-080 Creeper Mishindra 44405

& A%
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
JM250A
JM254A
1 JM300A
1 JM304A

44 45 [12 4T

— I TmMmMmo o>

& X
REMARKS

B RAER
=g




o | 2w e Sl v | ipariny | REMARKS
1 |D07-3452.1-9.5x2.65 [0} % &t H6] 9. 5X 2. 65 [O-ring 9.5x2.65 1 EGI
2 |B184.37.317-1  [res #ydk X i Fork shaft 1 EGI
3 |D09-879-5x25 4 5X25 Pin 5x25 2 EGI
4 [B184.37.319 TeATRY 3 X Fork 1 EGI
5 1B12.37.106 PR X g Sping 1 EGI
6 |D13-308-8 xR 8 Steel ball 8 1 EGI
7 1B160.21.110 LA Gasket 2 EGI
8 |D01-5783-14x25 124 M14 X 25 Bolt M14x25 8 EGI
9 |D05-93-14 $E 14 Washer 14 8 EGI
10 |B184.37.314/T |H O LM Cover plate 2 EGI
11 {B184.37.350 LA Gasket 2 EGI
12 [B160.21.119 B 474 |Right bush 1 EGI
13 |D05-93-10 $E 10 Washer 10 11 EGI
14 |D01-5782-10x75 [#24 M10X 75 Bolt M10x75 11 EGI
15 [D01-5783-8x20 |[#Zf MSX 20 Bolt M8x20 4 EGI
16 |D05-93-08 pE 8 Washer 8 14 EGI
17 |B184.37.309-1/W |[&H & 5 il fh 2k 26 Bearing cover 1 EGI
18 |B184.37.307 L Gasket 1 EGI
19 |D22-305-62/67.7 |1t#h#162/67. 7 Stop ring 62/67.7 1 EGI
20 |D10-894.1-25 P40 25 Circlip 25 2 EGI

,42,




”@{T*élb\ @ » 743,
CL21-080 Creeper matare | (G2 5
i M
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

44 45 [12 4T

— I TmMmMmo o>

& X
REMARKS

B XA
=g




Mo | kb o 4 o1y | e ane | REMARKS
21 |D06-277-6305N [ #h#li#% 6305N Rolling bearing 6305N 1 EGI
22 |B254E.37.315-1/J|@4T#Y4 5544 Housing 1 EGI
23 |D01-5786-16x1.5x18 |2 f M16X1.5X 18 |Bolt M16x1.5x18 1 EGI
24 |D17-A-16 HIE 16 Washer 16 1 EGI
25 [B160.21.120 SO e 4t |Left bush 1 EGI
26 |B18411.37.343/D |4yshiti4r B ArEfr i [Check slice 1 EGI
27 |D02-67-8x12 AT M8 X 12 Screw M8x12 2 EGI
28 |B160.37.170 PR A4S Pin 1 EGI
29 |B18411.37.038 |t 2Kzl 4y 5 FWits &) |Release handle 1 EGI
30 [B160.37.168-1 |4y &1 Spring 1 EGI
31 [D07-3452.1-10x2.65(0f % £ 10X 2. 65 |O-ring 10x2.65 1 EGI
32 (B184.37.342-1/W |4y 5h4fi5h 4k Xk Fork shaft 1 EGI
33 |B184.37.344/W |4yshiish Hik 3k Fork lump 1 EGI
34 (B184.37.338 TN Sliding claw 1 EGI
35 [D01-5783-10%25 |2 M10X 25 Bolt M10x25 1 EGI
36 [D03-6172-10 PR M10 Nut M10 2 EGI
37 [B184.37.043 RS ES I Ras Knob for front wheel drive lever | 1 EGI
38 |D06-276-6305 | #h4mA& 6305 Rolling bearing 6305 1 EGI
39 [B184I1.37.340 [ il (K195) [Shaft(L195) 1 EGI
40 |B184.37.306 [E B N R E Spacing sleeve 2 EGI

744,




RATH4 2 AR
CL21-080 Creeper

44 45 [12 4T

& A%
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

B XUAE
=g




Yo |  thmmo Sl ot | commmtrs | REMARKs
41 |B184.37.305 @ATRYS [ 52 5 58 19/44T gear 1 EGI
42 |B184.37.409-1 |[f %€ il FE Bl | Sleeve 1 EGI
43 (B184.37.318-1 |Je47 4438 2 k% Sliding gear 1 EGI
44 (B184.37.324-1 |e4r R4k 4F Fork arm 1 EGI
45 |D07-3452.1-11.2x2.65 |0 2 451 fE| 11. 2X 2. 65[O-ring 11.2x2.65 2 EGI
46 [(B184.37.325 6 B AR Gasket 1 EGI
47 |B184.37.323-1/W | | #%#x Upper cover plate 1 EGI
48 |D01-5783-8x22 [HZA4M8 X 22 Bolt M8x22 1 EGI
49 |B184.37.322 JA S Support bush 1 EGI
50 |D09-879-5%30 4 5X30 Pin 5x30 1 EGI
51 (B184.37.035 J@AT RS A AT #2251 % [Operation handle 1 EGI
52 |D03-6170-08 ZHE M8 Nut M8 1 EGI
53 |B184.37.040 @ATRS T &1 Knob for creeper 1 EGI
54 |D06-5840-K253228 |z 414k 25X 32X 28 [Needle bearing 25x32x28 | 2 EGI

,46,




HES RS D . 47~
EX22-010 Exhaust System manpars | # 52 5

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

£y

8910 11 8 910




Jr YrkHRES = .o B | amA ek ok
NO. ERP No. FEAR PART NAME QTY | GENERALITY | REMARKS
1 [(B295.10.003 NENEEE I Muffler assembly 1 A-l
2-11|BTY395.10.003 |74 7= 284 Muffler accessory 1 A-E
BTY385.10.003 |74 75 2% 44 Muffler accessory 1 FGHI

,48,




FEOR R AT SRR QD‘ i
FA31-011  Bracket and Front Bridge Assembly mangare | % b2 %
& 1
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

RABRTH




r?\l:c? é@*;‘ﬁfj FEAR PART NAME Q"Iji;( cgﬁgﬁw REl\%AﬂéKs
1 |B160.31.011 GG A GE Front towing pin 1 AB
2 |B160.31.111-A |{j & Front support 1 AB
3 |B160.31.105/D |#s4i4s Spring locking pin 1 AB
4 1B160.31.102 PEHEHL Pendulum shaft 1 AB
5 (B160.31.103 PEHEARI T Washer of Pendulum shaft | 1 AB
6 |D07-3452.1-30x3.55|0f & 1 f| 30X 3. 55 [O-ring 30x3.55 4 AB
7 |B160.31.124 W Bush 6 AB
8 |B160.31.104 BB ET Screw 1 AB
9 [D11-1152-10x1 |yi#F M10X 1 O-cup M10x1 9 AB
10 [D03-6170-12 BERE M12 Nut M12 5 AB
11 |D06-801-51106 |#f& 51106 Bearing 51106 2 AB
12 |B160.31.013 SR R Oli seal 2 AB
13 [B160.31.107 )y Steering knuckle 2 AB
14 {B160.31.012 M ES =YY Oli seal 2 AB
15 |D06-297-30206 |#h7& 30206 Bearing 30206 2 AB
16 [B160.31.106/W |§i#cht#: Hud 2 AB
17 |D05-93-14 $pE 14 Washer 14 16 AB
18 [B180.31.114 g Bolt 8 AB
19 |D06-297-30205 |#h7& 30205 Bearing 30205 2 AB
20 |D05-97.1-16 HE 16 Washer 16 2 AB

750,




FEOR R AT SRR QD‘ i
FA31-011  Bracket and Front Bridge Assembly mangare | % b2 %
& 1
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

RABRTH




,?\I:OT7 éﬁl?*;ﬁ\lﬂi S PART NAME Q"If( GEJ%E\‘LT%TY REI\%/—J\BI;KS
21 |D09-91-4x30 IR 4X30 Pin 4x30 2 AB
22 |B160.31.108/W |#lizk 6 Cover 2 AB
23 [B160.31.109 il 7K 5 4 Gasket 2 AB
24 |D03-6181-16x1.5 &K} M16X 1.5 Nut M16x1.5 2 AB
25 |B160.31.018 B =7 AR A Front axle 1 AB
26 |D01-5783-14x45 |iZf4 M14X 45 Bolt M14x45 6 AB
27 |B160.31.101-1/W [§E22 Support 1 AB
28 |D01-5782-14x115-10.9[§Z 4 M14X 115-10.9 |Bolt M14x115-10.9 2 AB
29 |B250.47.055/T |giy'5 i jee Front mark seat 1 AB
30 |D01-5783-10%25 [#Z 44 M10 X 25 Bolt M10x25 2 AB
31 |B05-93-10 10 Washer 10 4 AB
32 |B05-97.1-10 HPE 10 Washer 10 2 AB
1-32|B180.31.001A  |FiMFia ik Front axle 1 AB

752,




PIERLAT 53~

D ok
FA31-012  Drag Tie Rod mahinara | 2> 5
& A
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

AR




r?\l:c? éﬁyﬁi Fak PART NAME Q"I%;( GE:EZE\E:TY REI\%EI;KS
1 |D11-1152-10X1 |yi#F M10X1 Oil cup M10x1 9 AB
2 |B160.31.019-1 |HifffEskiif (/)  |Rod joint assembly Cleft) 2 AB
3 |D03-6171-16x1.5 [#2 K} M16X 1.5 () [Nut M16x1.5 (left) 2 AB
4 1B160.31.125 REHr AT Knucjle rod 1 AB
5 |D03-6170-12 ERE M12 Nut M12 5 AB
6 |D05-93-12 P 12 Washer 12 4 AB
7 |D01-5782-10x60 |24 M10 X 60 Bolt M10x60 2 AB
8 |D05-93-10 P 10 Washer 10 4 AB
9 |D03-6170-10 ERE M10 Nut M10 2 AB
10 [D07-3452.1-30x3.55|07Y %4t f] 30X 3.55 |O-ring 30x3.55 4 AB
11 [D03-6173-16x%1.5 ﬂ%t M16X1.5 Nut M16x1.5 2 AB
12 [B160.31.020-1 |fkF#:kiE ik (1) |Rod joint assembly (right) | 2 AB
13 (B180.31.126 Wi Rod 1 AB
14 (B160.31.113 S ) Left knuckle arm 1 AB
15 [B160.31.110 A ) Right knuckle arm 1 AB

_54_




HEERRH D $EAD ~55—
FA31-021 Front Axle Arm & Front Wheel Hub mahirdre | U2 S
&AM
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

LI




No.|  the o T ot |y | ReMaRKs
1 (B220.31.011 B n] 15 Rk Coupling diffrential shaft 2 B-I
2 |D07-9877.1-FB40x62x8 | £ T2 151 fE] FB40 X 62 X 8] Oil seal FB40x62x8 4 B-I
3 |D06-297-30205 |4fi4& 30205 Bearing 30205 4 B-I
4 [11-1152-10x1  [Jh#F M10X 1 Grease M10x1 8 B-I
5 |B220.31.103/W |§i#bit# Hud 2 B-I
6 |B180.31.114 FIER e i Bolt 8 B-I
7 |D05-97.1-16 A 16 Washer 16 2 B-I
8 |D09-91-4x30 R4 4% 30 Pin 4x30 2 B-I
9 |D03-6181-16x1.5 |12} M16X 1.5 Nut M16x1.5 2 B-I
10 |B160.31.109 It 7k 2 4R B Gasket 2 B-I
11 |B160.31.108/W |#fli7k 5 Cover 2 B-I
12 |D07-9877.1-40x55%8 | [ %5 £ FB40 X 55X 8| Oil seal FB40x55x8 4 B-I
13 |D06-301-51106 |#fiz& 51106 Bearing 51106 2 B-I
14 |B160.31.124 e Bush 6 B-I
15 [B220.31.018-1 |fy&4 45486k (/) |Sub housing(left) 1 B-I
16 [B220.31.014-1 |fIEFEELM (47) |Sub housing(right) 1 B-I

756,




REREEDR (—) -57-

(7 "
FA31-022  Bracket & Sleeve (—) maninars | 3 04 2 B
8 A M
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

AIARIAR




Yo |  thmmo Sl PART NAME ot | commmtrs | REMARKs
1 |B250.47.055/T g5 JE e Front mark plate seat welding| 1 BCD
2 |D01-5783-10x25 |2 M10X 25 Bolt M10x25 2 BCD
3 |D05-93-10 P 10 Washer 10 2 BCD
4 |D05-97.1-10 #E 10 Washer 10 2 BCD
5 |B160.31.011 GIEEGIE ) Gray ae Front towing pin 1 BCD
6 |B160.31.111-A |Fij A& Front support seat 1 BCD
7 |B160.31.105/D |#As 44y Spring locking pin 1 BCD
8 |[B160.31.102 PR Pendulum shaft 4 BCD
9 |B160.31.103 PEHEAh T Y Washer 1 BCD
10 [D07-3452.1-30x3.55|0JE % 5§ [ 30X 3.55 |O-ring 30x3.55 2 BCD
11 {B160.31.124 &= Bush 2 BCD
12 |B160.31.104 1EBRET Stop screw 1 BCD
13 |D03-889-12 BERE M12 Nut M12 1 BCD
14 |D03-6171-14x1.5 [#2H}F M14X 1.5 Bolt M14x1.5 6 | BCD
15 (B220.31.105 #E= Bush 6 BCD
16 [B220.31.017-1 |#=45 Mk Housing 1 BCD
17 |D01-5785-14x1.5x85 [#2 4% M14X 1. 5X 85 Bolt M14x1.5%85 6 BCD
18 |D01-5783-14%45 (1244 M14 X 45 Bolt 14x45 6 BCD
19 |B160.31.101-1 [4EZ¢ Support 1 BCD
20 |D01-5782-14x115-10.9|#Z 4 M14X 115-10.9 |Bolt M14x115-10.9 2 BCD

,58,




RBEREE (D D -59-

FA31-023 _ Bracket & Sleeve (=) "a':'."'!:|ﬁ el
18 A 1
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

BRELE




Yo |  thmmo Sl PART NAME ot | commmtrs | REMARKs
1 [B250.31.103-1/W g7 B Front support 1 EGI
2 |D05-93-16 #PE 16 Washer 16 4 EGI
3 |D01-5783-16x50 [#Z#E M16 X 50 Bolt M16x50 4 EGI
4 |B160.31.104 1EERET Stop screw 1 EGI
5 |D03-889-12 BERE M12 Nut M12 1 EGI
6 |D07-3452.1-30x3.55|0JE & £ f5| 30X 3.55 [O-ring 30x3.55 4 EGI
7 1B160.31.124 & Bush 2 EGI
8 [D11-1152-10x1 |yiAF M10X 1 Grease M10x1 1 EGI
9 |D03-6171-14x1.5 |#ZHE M14X 1.5 Nut M14x1.5 6 EGI
10 {B220.31.105 P Bush 6 EGI
11 [B220.31.012-1 |E& N Housing 1 EGI
12 [D01-5783-14x1.5x85 |12 44 M14X 1.5X85  |Bolt M14x1.5x85 6 EGI
13 [B250.31.101 PEHEHL Shaft 1 EGI
14 [D09-119-8x20 i B8X20 Pin B8x20 4 EGI
15 (B160.31.103 PEHEHh T Y Washer 1 EGI
16 |B250.31.102-1 |57 )as Rear support 1 EGI
17 |B250.31.012 Eau Support 1 E

B250.31.010-D1 |§52¢ Support 1 G
BX300.31.010-1 [#E2 Support 1 |
18 (D05-93-12 P 12 Washer 12 16 EGI

,60,




FA31-023

REREE (D)

D .
Bracket & Sleeve (=) e |?§?9§'4}%

,61,

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

BRI




P g YrEHLES - B | W A&V
NO. ERP No. SR PART NAME Q'TY | GENERALITY | REMARKS
19 |D01-5783-12x35 |24 M12X 35 Bolt 12x35 16 EGI

,62,




PRI 63~

D |y on
FA31-024 Drag Link & Tie Rod TS "h&’i\%

& A M
1@
. !

GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

A E AT




Mo | kb o 4 o1y | e ane | REMARKS
1 |B160.31.110 A ) Right steering arm 1 B-I
2 [D05-93-12 HE 12 Washer 12 4 B-I
3 [D03-889-12 BERE M12 Nut M12 4 B-I
4 |B160.31.019-1 |diff#esk (A Pull rod (left) 4 B-I
5 [D11-1152-10x1 [yh#F M10X1 Grease M10x1 2 B-I
6 |D03-6173-16x1.5 [} M16X 1.5 Nut M16x1.5 2 B-I
7 [B220.31.020-1 |fpREdudt Bk (/)  [Oil seal seat 4 B-I
8 |B220.31.021 FRERAF RO Main knuckle rod assembly| 1 B-I
9 [D01-5783-10%35 [iZ#4 M10X 35 Nut M10x35 2 B-I
10 [D09-91-2.5x20 [44 2.5%20 Pin 2.5x20 2 B-I
11 |D03-6181-10 ERE M10 Nut M10 2 B-I
12 |B220.31.022-1 |fFEEHuAF Rl (£5)  |Sub-knuckle rod assembly | 1 B-I
13 |B184.31.023-1 [fu#F#ekiip (£7)  |Pull rod joint (right) 2 B-I
14 |D03-6170-10 12 EE M10 Nut M10 2 B-I
15 |D05-93-10 #E 10 Washer 10 4 B-I
16 |D01-5782-10x60 [#24#4 M10X 60 Bolt M10x60 2 B-I
17 |B160.31.113 ol 1) Left knuckle arm 1 B-I
18 |D03-6171-16x1.5 [#BK} M16X1.5 (Z) |Nut M16x1.5(left) 2 B-I
19 [B160.31.019-1 [fufF#skiss (A2)  [Pull rod joint (left) 2 B-I
20 |B180.31.126 W Hr AT Rod 1 BD

,64,




PRI —65-

D |y on
FA31-024 Drag Link & Tie Rod TS "h&’i\%

& A M
1@
. !

GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

A E AT




Mo | kb o 4 o1y | e ane | REMARKS
B160.31.125 i AT Rod 1 G
B220.31.126 W Fr AT Rod 1 E
BX300.31.201 |9\ hifF Rod 1 |

,66,




FD31-011

Al R A% B A

D ke
Front Final Drive Assembly manpers | B B2 5

,67,

& A%
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

EE 254 AR
i m




?\1:; éﬁyﬁi Fak PART NAME Q"Iji;( GE:?EE\E:TY REI\%/S;KS
1 (B184.31.104-1/W |3 zh%h Driving shaft 1 EGI
2 |D07-9877.1-50x72x7 | gk JE T 55 1 8] Oli seal FB50x72x7 4 EGI
3 |D07-9877.1-50x72x12 | i #L JE T 25 4 B Oli seal FB50x72x12 4 EGI
4 |D09-119-8%x20 44 B8 X 20 Pin B8x20 12 EGI
5 [(B184.31.110 kSR YA Gasket x| EGI
6 |D05-93-10 FE 10 Washer 10 78 EGI
7 |D04-899-AM10x1.25%28 [ W2 A:AM10-M10 X 1. 25X 28 [Stud AM10-M10x1.25%28 36 EGI
8 |D03-6176-10x1.25[iZ+} M10X 1. 25 Nut M10x1.25 36 EGI
9 |B254YZ.31.160-1 | /i ) Right link arm 1 EGI
10 |D11-1152-10x1 |[yhi#F M10X 1 Grease M10x1 8 EGI
11 |D01-5783-10%25 |24 M10X 25 Bolt M10x25 12 EGI
12 |B184.31.161/W |ttt i it = Bush 2 EGI
13 |D07-3452.1-34.5x3.55 |0 %5 4 | 34. 5 3. 55|O-ring 34.5%3.55 2 EGI
14 |B184.31.114 Al G Upper bearing cover 2 EGI
15 (B184.31.113 R RGO Gasket 2 EGI
16 |D01-5783-10%30 |24 M10X 30 Bolt M10x30 38 EGI
17 (B184.31.117/W |~ 7Y [ Washer 2 EGI
18 [B184.31.116/B | 7 aesi )y Adjusting shim HFE|  EGI
19 [D06-276-6010 |#zh#hiA& 6010 Rolling bearing 6010 2 EGI
20 |B184.31.115 e AL sl shia 7 Driven gear 2 EGI

768,




FD31-011

Al R A% B A

D ke
Front Final Drive Assembly manpers | B B2 5

,69,

& A%
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

EE 254 AR
i m




r?\l:c;7 é%R*;quf\lﬁi S PART NAME Q"I%;( GE?EE\E:TY REI\%ABI;KS
21 |D06-276-6207  |wzh#l& 6207 Rolling bearing 6207 2 EGI
22 |B184.31.119 tha){Esh Eshia i Driving gear 2 EGI
23 |B184.31.111-1 | 74 Standing shaft 2 EGI
24 |B184.31.102-1 Kyl & 5hik e Driving gear 2 EGI
25 (B184.31.112 VA ST Standing shaft housing 2 EGI
26 |B184.31.108 B i P Felt washer 2 EGI
27 |B184.31.150/W |iJyii 5% {4k & Bush 2 EGI
28 [D06-301-51106 |4t Jyflik 51106 Pushing bearing 51106 2 EGI
29 |B184YZ.31.151 |/Zibyik ik Left side housing 1 EGI
30 |D06-283-NUP206E |4 il % NUP206E Bearing NUP206E 2 EGI
31 |B184.31.103 KRIGTEBE B 55 Driven gear 2 EGI
32 |B184.31.106/W |ZKzhHhlE & el Driving shaft washer 4 EGI
33 (B184.31.105/W | UKzt 34 g Washer El EGI
34 |D06-283-NUP307E |74 Zh#l % NUP307E Bearing NUP307E 2 EGI
35 [B184.31.109(0.3)| UK 5k 36 34 1 Gasket El EGI
36 |B184.31.107/W |Ikzhfhs Driving shaft cover 2 EGI
37 [D01-5783-6x20 |2 M6X 20 Bolt M6x20 8 EGI
38 [D05-93-06 P 6 Washer 6 8 EGI
39 |B184.31.101/W |#hik % Bearing cover 2 EGI
40 |B184.31.136(0.3)] i/ Jik it 555 it 4% Gasket 2 EGI

770,




Al R A% B A 7=

D | g
FD31-011  Front Final Drive Assembly manpers | B B2 5
i A
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

B2 254 A4
i m




?\l:; ?Rﬁi{?\lﬁi S PART NAME Q"I%;( GE?EE\E:TY REI\%/EI;KS
41 |D06-276-6305  |#zh4hA& 6305 Rolling bearing 6305 2 EGI
42 [D05-848-10 P 10 Washer 10 2 EGI
43 (zBT32001 PEFETT-K1/8 Bolt II-K1/8 2 EGI
44 (B184.31.127/W g I Left arm 2 EGI
45 |B184.31.023-1 |hifF#k i (45)  |Pullrod joint Cright) 1 EGI

772,




AR R (—)

D |
FD31-012 Front Central Drive (—> maninars | 3 04 2 B

,73,

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

Fe254AHL4H,
¥




r?\l:c? é@*;‘ﬁfj FEAR PART NAME Q"Iji;( GEEE\ETY REI\%EI;KS
1 |D07-3452.1-75x3.55[0 1 % 157 f§] 75X 3. 55 |O-ring 75%3.55 2 EGI
2 |D09-119-10x22 |44 B10X22 Pin B10x22 8 EGI
3 [B12.37.146/W g Washer 2 EGI
4 |B184.31.030/W |fi#HiHu N Dipstick 1 EGI
5 |B254.31.101-A/W [k 5hEF (K.257.5) |Dfferential axle housing (L257.5) 1 EGI
6 |D04-899-AM10x1.25%28 2 AM10-M10 X 1. 25 X 28 |Stud AM10-M10x1.25%x28 | 36 EGI
7 [D03-6176-10x1.25[#ZR} M10X 1. 25 Nut M10x1.25 36 EGI
8 |D05-93-10 P 10 Washer 10 78 EGI
9 |B254.31.102 Pah (K370) Differential axle(L370) 2 EGI
10 |D07-3452.1-82.5x3.55|0 1 %5 fE 82. 5X 3. 55|0-ring 82.5x3.55 2 EGI
11 |B184.31.138-2/W |/l iz Bearing seat 2 EGI
12 |B184.31.139/W [ifg szt Adjusting nut 2 EGI
13 [D06-297-32009 |wahfli& 32009 Rolling bearing 32009 2 EGI
14 |D01-5783-8x25 |2 M8 X 25 Bolt M8x25 4 EGI
15 |B184.31.186 WA AL B e [Lock leaf 2 EGI
16 [D09-120-8x35 44 B8X35 Pin B8x35 1 EGI
17 |B184.31.185 W BN R HE A 5 Driven bevel gear 1 EGI
18 |D09-119-8x14 44 B8X 14 Pin B8x14 1 EGI
19 (B184.31.181/B |}tk i 44 Washer 2 EGI
20 |B184.31.187 Pt by Differential side gear 2 EGI

774,




AR R (—)

D |
FD31-012 Front Central Drive (—> maninars | 3 04 2 B

,75,

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

Fe254AHL4H,
¥




Eoﬁ é@*;‘ﬁi Fak PART NAME Q"I%;( GE:EZE\E:TY REI\%/S%KS
21 |B184.31.184 AT R Planet gear shaft 1 EGI
22 |B184.31.182 AT RS Washer 2 EGI
23 |B184.31.183 FETR PTG Planet gear 2 EGI
24 |B184.31.180 FEIH AR AR Housing 1 EGI
25 (B184.31.122 F LB AR E )T Gasket 1 EGI
26 |B254YZ.31.101-A/W |45 -l =4 Right differential axle housing| 1 EGI
27 (B184.31.060 e IS5 Vent pipe cap 1 EGI
28 |B184.31.125 TS M2 IE Plug 1 EGI
29 [B184.31.190-1 [ Hedes Right link arm 1 EGI
30 |B184.31.104-1/W | IR sh%h Driving shaft 1 EGI
31 |B184.31.210-1/W |45 i1y 74 Right side housing 1 EGI
32 |D01-5783-12x30 [124: M12X 30 Bolt M12x30 24 EGI
33 |D05-93-12 e 12 Washer 12 46 EGI
34 |B184.31.126/W |[HELIEE Right arm 1 EGI
35 |B184.31.024-1/W |}uAtHek Bk (J2)  |Pull rod joint (left) 1 EGI
36 |B254.31.103 BEpiAE (K640) Rod (L640) 1 EGI

776,




AT RIEZ) ()

7> i
FD31-013 Front Central Drive (—) "-':';‘.“",;‘|‘3i"«=i‘é\3-5

,77,

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

FC 254AHL4H,
o)




J?\I:C? é@#ﬁi Fak PART NAME Q"I%;( cgﬁgﬁw REI\%EI;KS
1 [D09-119-8x20 4 B8X20 Pin B8x20 12 EGI
2 |B184I11.31.126 I SRR Front support seat 1 EGI
3 [B184.31.221-1/W [ e it & Bush 1 EGI
4 |D11-1152-10x1 |#hi#fF M10X 1 Grease M10x1 8 EGI
5 |D01-5783-16x50 [1Z4& M16X50-10.9 Bolt M16x50-10.9 4 EGI
6 |D05-93-16 HE 16 Washer 16 4 EGI
7 |D07-3452.1-28x3.55| 0l % 1 f5| 28X 3.55 [O-ring 28x3.55 1 EGI
8 |B184.31.131 FIEERGIEAYE Gasket 1 EGI
9 |B184.31.130-1 |{y+%4h Front pendulum shaft 1 EGI
10 |D07-3452.1-63x3.55|0% % %} 8] 63 X 3. 55 |O-ring 63x3.55 1 EGI
11 |D01-5783-12x30 [#24 M12X 30 Bolt M12x30 24 EGI
12 [D05-93-12 HE 12 Washer 12 46 EGI
13 |D02-70.1-6x25 [iZ4] M6 %25 Screw M6x25 2 EGI
14 |D01-5783-8x20 [#Z4: M8 X 20 Bolt M8x20 10 EGI
15 (D05-93-08 HpE 8 Washer 8 10 EGI
16 |B184.31.260-1/W | 3:4L 5554k I 35t Upper cover 1 EGI
17 |B184.31.140 6 B AR Gasket 1 EGI
18 |B184.31.261/B |47 F Locating plate 2 EGI
19 |B184.31.262/B |4} Lock plate 2 EGI
20 [D01-5783-6x12 [#Zf: M6X 12 Bolt M6x12 4 EGI

778,




AT RIEZ) ()

7> i
FD31-013 Front Central Drive (—) "-':';‘.“",;‘|‘3i"«=i‘é\3-5

,79,

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

FC 254AHL4H,
o)




J?\I:C? é%R*;{?\E S PART NAME Q"If( GE:?EE\E:TY REI\%EI;KS
21 (B184.31.123 AL TR Housing 1 EGI
22 |¥7 137-59 WEFETT-k1/8” Plug 11-k1/8" 3 EGI
23 |B184.31.241 FBhAHE L Driving bevel gear 1 EGI
24 [D06-297-31306 [i&z5hHIK 31306 Rolling bearing 31306 1 EGI
25 |D07-3452.1-77.5x3.55| 0 2 45 B 77. 5X 3. 55|O-ring 77.5%3.55 1 EGI
26 (B184.31.133/W %k JAs 4 1 Shim HFE|  EGI
27 |B184.31.240/W _[F:gh A HE el & )4 [Bearing seat 1 EGI
28 |D07-3452.1-82.5x3.55 [0} % 15 [ 82. 5 X 3. 55[O-ring 82.5x3.55 2 EGI
29 |D06-297-32006 |yEzh#l&K 32006 Rolling bearing 32006 1 EGI
30 |D07-9877.1-35x56x12 | Jjig i J= T 25 % Oli seal 35x56x12 1 EGI
31 [B184.31.242/W |3 [0k ik 46 Jh ) e Bl | Sleeve 1 EGI
32 [D07-3452.1-21.2x3.55|0 A B 1l 21. 2X 3. 55[O-ring 21.2x3.55 1 EGI
33 |D03-810-27x1.5 [/NE#ERE M27X 1.5  [Nut M27x1.5 2 EGI
34 |D05-858-27 [FWEREF (-7 & 27 |Stop washer 27 1 EGI
35 |B184I1.31.250-1/W | ji5 37 A& Rear support seat 1 EGI
36 |B184.31.134 S5 R G Gasket 1 EGI
37 |B184.31.251-1 |j5 7 EftE Bush 1 EGI
38 |D07-3452.1-69x3.55(0#1 % &} f& 69X 3.55 |O-ring 69%x3.55 1 EGI
39 |B254.31.011-A [L24048 444 Bracket 1 EGI

780,




BIAFHESR -81-

D "
FD31-021 Front Bridge Assembly Mahindra *H52Y
i M
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

BIKETAR




Yo |  thmmo Sl ot | commmtrs | REMARKs

1 [B2541.31.021 GIL iR Sy e lae Front bridge support 1 E fic2100
B254.31.021A  |RiMFLEE S 14 Front bridge support 1 G fc385
BX304.21.021 GIL iR Sy a2 Front bridge support 1 | 1390
BX304.21.021A |{itiiE2ei8 &4 Front bridge support 1 I fitYD4K

2 |BRN184.31.041-1| %5 .00yt Hydro-cylinder 1 EGI [17F£130mm
BRN184.31.041-2 5.0yl 4T Hydro-cylinder 1 G |%%Hi1000/1

3 |BRN184.31.250 |5~ Fa&f Rear support 1 EGI

4 |BRN184.31.105A |§i#f5e 44 Front bridge housing 1 EGI T e
BRN184.31.105 |gi#rieik Front bridge housing 1 EGI

5 |B184.31.030 HUHF I R SR Front bridge oli ruler 1 EGI

6 |D17-EAA-16 S5 16 Washer 16 1 EGI

7 |D07-3452.1-63x3.55(0 T 5 45/ {63 X 3. 55 |O-seal ring 63x3.55 1 EGI

8 |B184.31.221-1 | JEflE Front support bush 1 EGI

9 |B184.31.018-1 |{j ¥ E&ft Front support 1 EGI

10 |BRN904.31.028 [l < W2%E71/8 Stuff Z1/8 1 EGI

11 |D03-1676-10x1.25 [#ZRIM10X 1. 25 Nut M10x1.25 16 EGI

12 |D05-93-10 FE 10 Washer 10 16 EGI

13 |B184.31.120 A B AY Erect axle pipe washer 2 EGI

14 |D04-899-10x1.25x28 [#ZFFAM10-M10 X 1. 25X 28 [Bolt AM10-M10x1.25x28 16 EGI

782,




ﬁfj—*ﬁ%fgiﬂlﬁu,\}ﬁ 7837

D |y
FD31-022  Front Final Drive Assembly mpngare | 22 5
EAM
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

&
REMARKS

BIKETH




o | 2w e Sl ot | commmtrs | REMARKs
1 [D06-276-6207 R 6207 Rolling Bearing 6207 2 EGI
2 |B184.31.119 T a &5 EshiN S Middle driving gear 2 EGI
3 |B184.31.115 rha L shigish ik |Middle passivity gear 2 EGI
4 |D06-276-6010 |#zh#hi& 6010 Rolling Bearing 6010 2 EGI
5 |B184.31.117 DAEELE Circlip for hole 2 EGI
6 |D05-93-10 $E 10 Washer 10 2 EGI
7 |D01-5783-10x30 [#24: M10X 30 Bolt M10x30 2 EGI
8 |B184.31.111-1 |srkh Erect axle 2 EGI
9 |B184.31.108 B 8 Washer 2 EGI
10 [D07-2600-50x72x7 | Byl W50 X 72X 7 |Oil seal W50x72x7 2 EGI
11 |D07-9877.1-50x72x12 | Jift i Hly JE= 1% 95 4 B Remove axle seal ring 2 EGI
12 |B184.31.150 U A Left decelerate housing bush| 2 EGI
13 [D06-301-51106 |&zhilzk 51106 Rolling Bearing 51106 2 EGI
14 |B184.31.102-1 [ KGE Eshihie Decelerate driving gear 2 EGI
15 |D06-276-6305 |@Ezh#h& 6305 Rolling Bearing 6305 2 EGI
16 |D05-93-06 $PE 6 Washer 6 8 EGI
17 |D01-5783-6x20 |24 M6 X 20 Bolt M6x20 8 EGI
18 |B184.31.101 K i Bearing Cover 2 EGI
19 [B184.31.136 0 Yl 5 i 44 E decelerate housing washer | 2 EGI
20 (B184.31.011 FeihgaE AR S Left decelerate housing welding| 1 EGI

784,




—H‘_I‘J—Ekﬁ#;ﬁfg ij] lﬁ&\}ﬁ 7857

D |y
FD31-022  Front Final Drive Assembly mpngare | 22 5
EAM
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

&
REMARKS

BIKETH




Fﬁ; ?R)r;ﬂl\fi kR PART NAME Q"If( cﬁﬁﬁgﬁy REI\%AGI;KS
B184.31.017 A ID IR AR A A The right decelerate housing| 1 EGI
21 |D09-119-8x20  [44B8X 20 Pin B8x20 12 EGI
22 [D09-119-10x22 [44%B10X22 Pin B10x20 10 EGI
23 |B184.31.112 A ESTE Stand axle cover pipe 2 EGI
24 |B184.31.113 Bl R v IO Up bearing cover gasket 2 EGI
25 |D07-3452.1-34.5x3.55 [0 ff5 4 1} 5| 34. 5 X 3. 55 |O-seal ring 34.5%x3.55 2 EGI
26 |D05-93-10 FpE 10 Gasket 10 8 EGI
27 |D01-5783-10x30 [#Z2FM10X 30 Bolt M10x30 8 EGI
28 |BRN184.31.190-1| 4% |n)E Right veer arm 1 EGI
BRN184.31.160-1 | /- # i) i Left veer arm 1 EGI
29 |D11-1152-10x1 [yhAfRM10X 1 Oil cup M10x1 4 EGI
30 |B184.31.114 - H K R Up bearing cover 2 EGI
31 |D05-93-10 BpE 10 Gasket 10 12 EGI
32 |D01-5783-10x25 [#2#:M10X 25 Bolt M10x25 12 EGI
33 |D06-276-6206 |7&zhEh4#46206 Antifriction bearing 6206 2 EGI
34 |B184.31.103 KRIGEBE B 55 Decelerate passivity gear 2 EGI
35 (B184.31.105 X 7 e drive axle gasket 2 EGI
36 |B184.31.106 Xz Eh 1 2 F drive axle fasten circle 4 EGI
37 |D06-283-NUP307 |7 5h#li A&ANUP307 antifriction bearing NUP307| 2 EGI
38 |D07-9877.1-50x72x12 | g ik 4l JE T 25 4 [ revolve axle seal ring 2 EGI

,86,




BT AR I 15 305 A ~87-

D |y
FD31-022  Front Final Drive Assembly mpngare | 22 5
EAM
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

&
REMARKS

BIKETH




rﬁ; Ii%R)rliﬂNﬁi SR PART NAME Q"If( cgﬁgiﬁy REI\%AHI;KS
39 |D07-2600-50x72x7 | & 43l W50 X 72X 7 | Oil seal W50x72x7 2 EGI
40 |B184.31.107 IRz 4 7 Drive axle cover 2 EGI
41 [D05-93-10 HPE10 Washer 10 10 | EGI
42 [D01-5783-10x30 [#ZAEM10 X 30 Bolt M10x30 30 | EGI
43 (B184.31.104-1 |BKzh%i Drive axle 2 EGI
44 |B184.32.301 [ Wheel fixing screw 12 | EGI
45 |DTF-CO.M14x1.5-10F3 |2 £} Wheel fixing nut 12 EGI

,88,




FEFHEM -89-

D | ..
FD31-023 Initiative Transmission Assembly manpars | e 2 5
A
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

EIEETH




o | 2w e Sl PART NAVE ot | oot
1 |D06-297-32009 |#hizk 32009 Bearing 32009 2 EGI
2 |B184.31.186 WA HEIN RS H |Passivity cone gear washer| 4 EGI
3 |D01-5783-8x25 [iZf: M8 X 25 Bolt M8x25 8 EGI
4 |B2541.31.102-A |k-#k Differential axle 2 EGI

B184.31.137 Sl Differential axle 2 EGI
B184.31.185 W 5N R HE A 5 passivity cone gear 1 EGI
B184.31.181 PEh I Differential axle gear washer| 2 EGI
B184.31.187 FETR G R Mechanism different axle gear| 2 EGI
B184.31.182 AT RN T Planet gear gasket 2 EGI
B184.31.183 FETRIAT R Differential mechanism planet gear| 2 EGI
B184.31.184 AT N Planet gear axle 1 EGI
D09-119-8x14 |44 B8 X 14 Pin B8x14 1 EGI
B184.31.180/J |ZE# sk Differential mechanism case| 1 EGI
D09-120-8x35 |44 8X35 Pin 8x35 1 EGI
BRN184.31.186 |ig3&iZ L} Nut 2 EGI
BRN184.31.107 | Tile cover 2 EGI
D01-5785-12x1.25x70 [ 242 M12X1.25X 70 [Bolt M12x1.25x70 4 EGI
D09-879-5x35 |54 5X35 Elasticity pin 5x35 4 EGI
BRN704.31.185-1| {2k} 5 ) Adjust washer 2 EGI
BRN704.31.184 | HA )Y Locked gasket 2 EGI




I{%i‘j]l%\ﬁi _91_

D | ..
FD31-023 Initiative Transmission Assembly manpars | e 2 5
A
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

EIEETH




o | 2w e Sl v | ipariny | REMARKS
20 |D01-5786-10x1.25x20 |iZ 2 M10X 1. 25X 20 |Bolt M10x1.25%20 2 EGI
21 |D03-810-27x1.5 [/NAMERE M27X 1.5 Nut M27x1.5 2 EGI
22 |D05-858-27 (SR 1Esh ] 27 |Washer 27 1 EGI
23 |B184.31.242 FshHEA RS w3t EE g |Driving gear oli seal seat ring| 1 EGI
24 |D07-3452.1-21.2x3.55|0FY B 5} fEl 21. 2 X 3. 55|O-ring 21.2x3.55 1 EGI
25 |D07-9877.1-35x56x12 | Jifg 4 4 = T 25 ) [ Lip seal ring FB35x56x12 1 EGI
26 |D06-297-32006 |#lh#& 32006 Bearing 32006 1 EGI
27 |D06-297-32206 |vEzh#l& 32206 Rolling bearing 32206 1 EGI
28 |B184.31.241 F AN Initiative cone gear 1 EGI
29 |B184.31.251-1 |J5 Y JEstE Rear support bush 1 EGI
30 |BRN184.31.106 |:{Lzh 7 ke Cone driving support 1 EGI

,92,




FmE -93-

D "
WG32-010 Directive Wheel mabinara #0525
A
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




J?\l:; éﬁy?\lﬂi FEAR PART NAME Q"I%;( GE:EZE\E:TY REI\%/S%KS
1 |B180.32.011 St sS4 Rim 2 ABC
B250.32.011 SRS Rim 2 |DEFGHI
2 |D14-2979-4.00-16(N) [y fiG4. 00-16 Tube 4.00-16 2 ABC
D14-2979-5.00-15(N) | 4 JI55. 00-15 Tube 5.00-15 2 |DEFGHI
3 |D14-2979-4.00-16(W) [ #}i&E4. 00-16 Tyre 4.00-16 2 ABC
D14-2979-5.00-15(W) | 7} Ji55. 00-15 Tyre 5.00-15 2 |DEFGHI

794,




AR EhEE -95-

D | .
WH32-010 Front Driving Wheel manipars | 02 B
i M
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




o | e T PART NAVE o | cittair | REMARKS
1 |B2541.32.011/W #8841 (4.5EX16) |Wheel rim 2 EGI |##i10005k1200
B2541.32.011A/W #4812 54F (4. 5EX16) [Wheel rim 2 EG| |[##i110081300
2 |D14-2797-Q-6.00-16(N) [ N [I56. 00-16 Tube 6.00-16 2 EGI
3 |[p14-2979-Q-6.00-16(W) |7} 6. 00-16 Tire6.00-16 2 EGI

796,



IXZh%E -97-

7 s
WH34-010 Driving Wheel Miphindn *E2D
18 A 1
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




Yo | e 4 o1y | e ane | REMARKS
1 |D03-6170-12(35) |2 £} M12 Nut M12 8 A-l
2 |D05-93-12D HE 12 Washer 12 8 A-l
3 [D05-97.1-12 HE 12 Washer 12 6 A-l
4 (B184.34.101C |Uszh#Lid® Ballast 2 | ABCDF

B184.34.101B  |IKzh4CTd & Ballast 2 | EGHI
5 [B220.34.011-1/W |W8 X 244t #8441 Rim W8x24 2 D-1
B184.34.011-1/W |W7 X 245t 5814 1k Rim W7x24 2 | ABC
7 |D01-12-12X85  [#ZFE M12X 85 Blot M12x85 6 A-l
8 |D14-2979-Q-9.50-24(W) B /%2 AMIR9. 5-24 Tvre 9.5-24 2 D-1
D14-2979-Q-8.30-24(W) | X ) #E A HG8. 3—-24 Tvre 8.3-24 2 ABC
9 |D14-2979-Q-9.50-24(N) [ IK B 5 P IR9. 5—24 Tube 9.5-24 2 D-I
D14-2979-Q-8.30-24(N) | IK ) %6 P G 8. 3-24 Tube 8.3-24 2 ABC
10 |D01-5782-14x75-8.8 |l M14 X 75 Bolt M14x75 8 A-l
11 |B160.34.103-2/W | &k ib i 25 Cover 2 A-l
12 |B160.34.102-2/W | X & kb kb 3% Hub 2 A-l
13 |D05-93-14D HE 14 Washer 14 20 A-l
14 |D03-6170-14 WZRE M14 Nut M14 20 A-l
15 |D05-97.1-14 HE 14 Washer 14 12 A-l
16 |D01-5783-14x30 | M14 X 30 Bolt M14x30 12 A-l
17 |D01-5782-14x70 |§&4: M14 X 70 Bolt M14x70 12 A-l

,98,




IXZh%E 99—

7 s
WH34-010 Driving Wheel Miphindn *E2D
18 A 1
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




P g YrEHLES = B OmmE VT
NO. ERP No. SR PART NAME Q'TY | GENERALITY | REMARKS
18 [D02-75-12x42 | |FzhiZ4] M12X 42 Stop screw M12x42 2 A-l

-100-




BIREMK (—) G@‘

DR35-010 Drawbar (—) mahinara | 2> 5
& A 1
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




Mo | kb o 4 o1y | e ane | REMARKS
1 |B160.35.101-2 |#=2|#x Drawbar 1 A-l
2 |D04-899-12x55 | F:CM12-M12 X 55-10. 9 |Stud GM12x55-10.9 4 A-l
3 [D05-93-12D HpE 12 Washer 12 4 A-l
4 |D03-6170-12 PEREM12-10 Nut M12-10 4 A-l
5 |B160.35.011-1 |#5|45E&0F (1D Drawbar pin(l) 1 A-l
6 [B160.35.107 ] Lock pin 2 A-l
7 |B160.35.102-1/W |Z=5 |+ Drawbar crossing 1 A-l
8 [B160.35.012-1 |75 [H4iaE (11D  |Drawbar pin(ll) 1 A-l

-102-




ESIRERM (2D D ‘.k
DR35-020 Drawbar (=) mahinara | 2> 5

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

-103-

& X
REMARKS




Yo | e 4 o1y | e ane | REMARKS
1 [B160.35.101-C/W |75 |47 Drawbar 1 A-l
2 |D05-93-12 g 12 Washer 12 6 A-l
3 |D04-899-12x1.5-10.9 [#Z1:GM12-M12 X 55-10. 9 | Stud GM12x55-10.9 6 A-l
4 |D03-6170-12 BERE M12-10 Nut M12-10 6 A-l
5 |B160.35.012-1 |75 [4iE464F (I1)  |Drawbar pin (1) 1 A-l
6 |B160.35.107 A Lock pin 1 A-l

-104~




BEIRERN (=)
DR35-030 Drawbar (=)

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




Mo | kb o 4 PART NAVE o1y | e ane | REMARKS
1 |B254.35.011AL/T [l 28 ki sk |Drawbar 1 Al
2 |D04-899-12x55-10.9 i H:GM12-12 X 55-10. 9| Stud GM12x55-10.9 6 Al
3 [D05-93-12 12 Washer 12 6 Al
4 |D03-6170-12  [wgrhMi2-10 Nut M12-10 6 Al

-106-



g ~107-

11_‘.$Hml o de

GB37-010 Transmission Cover N 0 Eakalted
A

GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

[ N3

28

'l@..(.............an
E§§1iil'

i

O

& X
REMARKS




Yo | e 4 o | oty | RemaRKs
1 |B160.37.032 A AT R Sk Knod 2 A-l
2 |D03-6170-10 MEEE M10 Nut M10 3 A-l
3 |B160.37.189-2 |EIASHAT Sub-selector lever 1 A-l
4 1B160.37.219 TS S5 45 AT s Seat 1 A-l
5 |D09-879-6x30 |44 6X30 Pin 6x30 1 A-l
6 |D09-879-4x30 |44 4X30 Pin 4x30 1 A-l
7 |B160.37.191 FEAR Pressure plate 1 A-l
8 |D07-3452.1-15x2.65|0JE % &1 5| 15X2.65 [O-ring 15x2.65 2 A-l
9 |[B160.37.181 AR5 Sealing cap 1 A-l
10 (B220.37.182-1/W |Aridi4fi 2% Cover 1 A-l
11 |B160.37.180 AR AT Selector lever 1 ABC

B160.37.180-A |AFiH#iAT Selector lever 1 D-l
12 |B220.37.145 RS TE Fork 1 A-l
13 |B220.37.023-1 |GASTHFLAT S Ak Sub-shift lever 1 A-l
15 |D01-5783-8x15 [#Zf: M8 X 15 Bolt M8x15 3 A-l
17 |D09-119-6x45 |44 B6X 45 Pin B6x45 1 A-l
18 |B160.37.183 AR Spring 1 A-l
19 |B160.37.184 AR 9 Y P Washer 1 A-l
20 |B220.37.185-1 |Z=#AT -S4 Shift guide plate 1 A-l
21 |D10-854-8 418 8 Circlip 8 2 A-l

-108-




g ~109-

11_‘.$Hml o de

GB37-010 Transmission Cover N 0 Eakalted
A

GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

[ N3

28

'l@..(.............an
E§§1iil'

i

O

& X
REMARKS




Mo | kb o 4 o1y | e ane | REMARKS

22 |B160.37.402-1 |4 Duct 1 A-l

23 |D03-6170-12 2 RE MI12 Nut M12 1 A-l

24 |D01-5783-6x12 |2 M6 X 12 Bolt M6x12 1 A-l

26 |B220.37.211 T AR AT R Selector lever seat 1 A-l

27 |B01-5783-8x22 [iZfp M8 X 22 Bolt M8x22 4 A-l

28 |B220.37.031 AR AT ER K Knod 1 A-l

29 |B160.37.040-1 | kht o1k Shaft 1 A-l

30 [D07-3452.1-11.2x1.8|0JE %35/ 11.2X1.8 |O-ring 11.2x1.8 2 A-l

31 |B164Y.37.149  |gf% Spring 4 A-l

32 |B160.37.242-1 R fr4d Pin 4 A-l

33 [D13-308-11/32  |4WEk 11/32 Ball 11/32 4 A-l

34 |D09-3.2x16 B4 3.2X16 Pin 3.2x16 2 A-l

35 |D09-882-8x28  |44%h B8 X 28 Axis pin B8x28 1 A-l

36 |D05-97.1-08 g 8 Washer 8 2 A-l

37 |B160.43.103/W  |4izhfr A1+ X Yoke 1 A-l

38 |D03-6170-08 P2 RE M8 Nut M8 1 A-l

39 |B160.37.041 Bie 3 EIES MRS |[Rod 1 ABC K7 G
B2541.37.041 B s B A AT AR 4 | Rod 1 D-I et

1-39(B220.37.019-1 |44 % Mk Cover 1 | ABC
B250.37.019 A o B Cover 1 D-I

-110-




R0 iE 3 — 4 D -111-

s
GB37-020 Drive Gearbox Primary Shaft M ‘% &2k
29 & A

@ GENERALITY

JM180
JM180B
JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS
BIERE

A.og
(=Rt




,?\1:; éﬁl?ﬁy?\lﬂi S PART NAME Q"Iji;( GEJ%E\ETY REI\%EI;KS
1 |B300.37.147-1 |4H22+4F Snap ring steel wire 1 A-|
2 |B300.37.145 g Elastic block 1 A-l
3 |D01-5783-10x25 |2 M10X 25 Bolt M10x25 3 A-l
4 (D05-93-10 #pE 10 Washer 10 3 A-l
5 |B300.37.315 JE Washer 1 A-l
6 |(B300.37.314 ] Coupling, 1st shaft 1 A-l
7 [B2541.37.160/W ([t Sleeve 1 A-l
8 |(B300.37.144 R = Coupling boot 1 A-l
9 |B2541.37.132-A |%5—#f 1st shaft 1 A-l
10 (B160.37.137 GIES Bush 1 A-l
11 [B220.37.128-2/W |—#lifihh & % Bearing cover 1 A-l
12 |B160.37.127-1 | —fily it Ak % 4t 34 Gasket 1 A-l
13 |D07-9877.1-35x55%10 | jif i J& i 25 3 ) Oli seal FB35x55x10 2 A-l
14 [D06-276-6207N |iEz5h#HIKk 6207N Rolling bearing 6207N 2 A-l
15 |D10-894.1-34 4R 34 Circlip 34 1 A-l
16 |B220.37.130 T-TTRY W shia e 25/19T gear 1 A-l
17 [B220.37.133/W |I1IR4Ezhiki4e£40  |Bush 1 A-l
18 |B220.37.144 TTIRY 5k % Gear 1 A-l
19 |B220.37.135 W& 7S A Meshing sleeve seat 1 A-l
20 |B220.37.136 1 Meshing sleeve 1 A-l

-112-




REhFaE—H D -113-

s
GB37-020 Drive Gearbox Primary Shaft M ‘% &2k
29 & A

@ GENERALITY

JM180
JM180B
JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS
BIERE

A.og
(=Rt




’?\I:OT7 éﬁRﬁy?\lﬁi S PART NAME Q"If( GE?EE\E:TY REI\%/S;KS
21 |B184.37.434 WNEIEE Sliding sleeve 1 A-l
22 |B220.37.137 LVES 3k % 37T gear 1 A-l
23 [B220.37.138/W [1VEY Bk #6454 ] Bush 1 A-l
24 |D06-5840-K303527 | &k 4k (4#i4#K303527) [Needle bearing 2 A-l
25 |B220.37.146 RS [ 2 i 20/43T gear 1 A-l
26 |B220.37.139 R E Bush 1 A-|
27 [B220.37.147-1/W |—h ) 2% 55k I 2] Bush 1 A-l
28 |D06-276-6305 |&zhihiA 6305 Rolling bearing 6305 1 A-l
29 |B160.37.149-1 |{¢htE Spline sleeve 1 A-l

-114-




R ENFHZE— 3 D ~115-

ik
GB37-030 Drive Gearbox Primary Shaft 1S |7% ek
18 A 1
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS
BAERE

a9




’?\l:c;j éﬁRﬁyT\lﬁi LA PART NAME Q"I%;( GE?EE\E:TY REI\%AEI;KS
1 [D10-894.1-35 |4k 35 Circlip 35 1 |DEFGHI
2 |D06-276-6007 | zh4hA& 6007 Rolling bearing 6007 1 |DEFGHI
3 |B184.37.321A/W |—#li it & 2% Bearing cover 1 |DEFGHI
4 |B160.37.127-2  |—fil it &k 2% 4t 44 Gasket 1 |DEFGHI
5 |D05-93-8 g 8 Washer 8 3 |DEFGHI
6 |D01-5783-8x25 |iZf4 M8 X 25 Bolt M8x25 3 |DEFGHI
7 |B184I1.37.150  |Zh ity B A B dh Shaft 1 |DEFGHI
8 |B184I1.37.320A |54 1st shaft 1 |DEFGHI
9 |B184.37.151-1 |ih%& Bush 1 |DEFGHI
10 [D06-276-6207N |iEz5h#iIKk 6207N Rolling bearing 6207N 2 |DEFGHI
11 |D10-894.1-34  |$4& 34 Circlip 34 1 |DEFGHI
12 |B220.37.130 T-TTAYE Zh ik 4 25/19T gear 1 |DEFGHI
13 [B220.37.133/W |I1IR4Ezhiki4e£40  |Bush 1 |DEFGHI
14 |B220.37.144 TTTRY 5k % Gear 1 |DEFGHI
15 |B220.37.135 W& 7S A Meshing sleeve seat 1 |DEFGHI
16 |B220.37.136 1 Meshing sleeve 1 |DEFGHI
17 |B184.37.434 Wit E Sliding sleeve 1 |DEFGHI
18 |B220.37.137 N RS 37T gear 1 |DEFGHI
19 (B184.37.138 N EERIPS el Bush 1 |DEFGHI
20 |D06-5840-K303527 |44l Hliz& K303527 Needle bearing 2 |DEFGHI

-116-




R ENFHZE— 3 D -117-

ik
GB37-030 Drive Gearbox Primary Shaft 1S |7% ek
18 A 1
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS
BAERE

a9




NO. éﬁi%ﬂi FEHTE PART NAME Q"Iji;( GE:EZE\E:TY REI\%/S%KS
21 [B220.37.146 B RS [ 5T Ui 20/43T gear 1 |DEFGHI
22 |B220.37.139 Tl RS Bush 1 |DEFGHI
23 [B184.37.147A  |—Hi= (L4 Bush 1 |DEFGHI
24 |D06-276-6206 W& 6206 Rolling bearing 6206 1 |DEFGHI
25 |B184.37.328A |3y kil 1L3hhki& pE | Bearing seat 1 |DEFGHI
26 |D06-276-6004 [ zh#IA& 6004 Rolling bearing 6004 1 |DEFGHI
27 |D10-893.1-42 PR 42 Washer 42 1 |DEFGHI
28 |B184.37.330 A Spline sleeve 1 |DEFGHI

-118-




BN E — 5 D "
GB37-040 Drive Gearbox Main Shaft maninacs | 42 5
WA
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

-119-

& X
REMARKS

IR




J?\I:C? ?Rﬁyf\lﬁi S PART NAME Q"If( GE%E\L%TY REI\%&%KS
1 [B220.37.012 B % MUk Reverse gear 1 |ABCDFH
3 |D07-3452.1-22.4x2.65| 01 %5 L ] 22. 4 X 2. 65|O-ring 22.4x2.65 1 |ABCDFH
4 1B220.37.111-1/W | {51344k Reverse shaft 1 |ABCDFH
5 |D01-5783-10x30 |#Z4 M10X 30 Bolt M10x30 4 |ABCDFH
6 |D05-93-10 P 10 Washer 10 4 |ABCDFH
7 |B160.37.126/W | —#linifliA s (20KH) [Cover 1 |ABCDFH
8 |D03-812-24x1.5 |#2H} M24X 1.5 Nut M24x1.5 2 |ABCDFH
9 |D05-858-24 HHpE 24 Washer 24 1 |ABCDFH
10 |D06-292-7305B/DB |y&zh 47Kk 73058/DB  |Bearing 7305B/DB 2 |ABCDFH
11 [D10-893.1-62  |#4[& 62 Circlip 62 1 |ABCDFH
12 |B220.37.121-2 | —Hhnihlizk e (25K /H) |Bearing seat 1 |ABCDFH
13 |B160.37.124/B  |{f#&3 ) 0.5 Adjusting shims 0.5 47 | ABCDFH
14 |B160.37.123/B  |if#eit ) 0.2 Adjusting shims 0.2 %% | ABCDFH
15 |B160.37.122/B |44 0.1 Adjusting shims 0.1 ;7 | ABCDFH
16 [D07-3452.1-67x3.55|0/ % 5f [ 67X 3.55 |O-ring 67x3.55 1 |ABCDFH
18 [B220.37.110/W | —#liai 11- 43R Thrust ring 1 |ABCDFH
19 [B220.37.105 K Long bush 1 |ABCDFH
20 [D20-1096-14x56 % 14X 56 Flat key 1 |ABCDFH
21 (B220.37.120 TTRY B4 56 38T gear 1 |ABCDFH
22 |B220.37.119-1 |14 MBh5%E 44T gear 1 |ABCDFH

-120-




BN E — 5 D "
GB37-040 Drive Gearbox Main Shaft maninacs | 42 5
WA
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

-121-

& X
REMARKS

IR




YRS

NO. ERP No. S PART NAME Q"I%;( GE?EE\E:TY REI\%/SEQKS
23 |B220.37.106 TII-TVEY M 5% -1V speed gear 1 |ABCDFH
24 |D06-5840-28x33x27 |4l 28X 33X 27 |Needle bearing 28x33x27 2 |ABCDFH
25 [B220.37.102-1 |45 —#l (UK ) 2nd shaft 1 |ABCDFH
26 |D06-283-NUP2207 & #h#h#& NUP2207 Bearing NUP2207 1 |ABCDFH
27 |D10-894.1-34 4R 34 Circlip 34 1 |ABCDFH
28 (B220.37.103 AR Bh A e 43/20T gear 1 |ABCDFH
29 [B220.37.104/W | —#h)5 1EHEER Thrust ring 1 |ABCDFH

-122-




BN E — 5 -123-

D |
GB37-050 Drive Gearbox Main Shaft matnars | 8 04 2> 5
WA
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

7 3R &)




JA?\I:C;7 éﬁRﬁyf\lﬂi S PART NAME Q"I%;( GEJ%E\ETY REI\%EI;KS
1 [B220.37.012 B % MUk Reverse gear 1 EGI
3 [D07-3452.1-22.4x2.65|0#Y % 1 pE| 22. 4X 2. 65|O-ring 22.4x2.65 1 EGI
4 [B220.37.111-1/W |{3|$:4%H Reverse shaft 1 EGI
5 |D05-858-20 P 20 Washer 20 1 EGI
6 |D03-812-20x1.5 |#&H} M20X 1.5 Nut M20x1.5 2 EGI
7 1B184.37.337 [#] %€ 7 ik Claw 1 EGI
8 [D06-292-7305B/DB | 5))%li7& 7305B/DB  [Bearing 7305B/DB 2 EGI
9 |D10-893.1-62 4k 62 Circlip 62 1 EGI
10 (B2541.37.121/W | —fili i 4l 7& i Bearing seat 1 EGI I 1%
11 [B160.37.124/B |{#& )y 0.5 Adjusting shims 0.5 mEl EGI
12 |B160.37.123/B |ijs&k ) 0.2 Adjusting shims 0.2 mE| EGI
13 [B160.37.122/B |3 0.1 Adjusting shims 0.1 | EGI
16 [B2541.37.110 IR LR Thrust ring 1 EGI
17 {B220.37.105 KpE Long bush 1 EGI
18 |D20-1096-14%56 |# 14X56 Flat key 1 EGI
19 (B220.37.120 TTRY MBI 56 38T gear 1 EGI
20 |B220.37.119-1 |THR4MZh k% 44T gear 1 EGI
21 [B220.37.106 TTT-TVEY MBI 5 -1V speed gear 1 EGI
22 |D06-5840-28x33x27 |7 41l &k 28X 33X 27 [Needle bearing 28x33x27 | 2 EGI
23 |B2541.37.102 | 2nd shaft 1 EGI PUIK

-124~




BN E — 5 -125-

D |
GB37-050 Drive Gearbox Main Shaft matnars | 8 04 2> 5
WA
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& X
REMARKS

7 3R &)




,?\I:OT7 éﬁRﬁyf\lﬂi S PART NAME Q"If( GEJ%E\L%TY REI\%/S;KS
24 |D06-283-NUP2207 &z A& NUP2207 Bearing NUP2207 1 EGI J0 55 FH
25 |D10-894.1-34 |14 34 Circlip 34 1 EGI
26 (B220.37.103 B B i 43/20T gear 1 EGI
27 |B220.37.104/W | —#liJ5 1 - Thrust ring 1 EGI

-126-



P T el Y0 ~127-

D |y o
PT37-010 _Power Take-Off Assembly mahinara | i 2
18 A 1
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

BAET20




?\1:; éﬁﬂf\fi FEAR PART NAME Q"Iji;( GE:EZE\E:TY RE&/@KS
1 |B2541.37.153 |z h AL Shaft 1 A-l
2 |D06-276-6205 |#&zhili& 6205 Rolling bearing 6205 1 A-l
3 |D06-276-6305 | zh4mA& 6305 Rolling bearing 6305 2 A-l
5 1B160.37.154 P Ersy Gasket 1 A-|
6 |B160.37.155/W |{Ezhkhkl& Cover 1 A-l
7 |D05-93-10 P 10 Washer 10 6 A-|
8 |D01-5783-10x25 |2 M10X25 Bolt M10x25 3 A-l
9 (B184.37.451/W |zh Jyf i £4 R Thrust ring 1 A-l
10 |B2541.37.162/W |z Jy% s b 4E3% | Thrust ring Il 1 A-l
11 |B2541.37.157  |# LM Ehikie  |Gear 1 A-l
12 |B2541.37.161-1/W |3 Sy 4l 5 1E#E3R | Thrust ring 1 A-l
13 |B184.31.106/W |3Kzh4h [ & Bl Fasten washer 2 A-l
14 |B184.37.458-2 |z 1yl Shaft 1 A-l
15 |D06-276-6207 |&Ezh#h& 6207 Rolling bearing 6207 2 A-l
16 |D07-9877.1-40x55%10 | jig i J& i %% 3 ) Oli seal FB40x55x10 1 A-|
17 |B160.37.160/W |Zh 36t aty iy 2 2 Cover 1 A-l
18 |D01-5783-10%30 |24 M10X 30 Bolt M10x30 3 A-l
19 |B160.37.159-1 |z Jy#6r b atidr Guard 1 A-l

-128-




B R @D ” ~129-
PT37-020 Power Take-Off Assembly manpars | H % 2 5
A
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

&
REMARKS
W ik540/720




J?\l:; éﬁl?*;ﬁ\lﬁi LA PART NAME Q"If( GE?EE\E:TY REI\%/S;KS
1 |B184.37.047 Zh 1% 4y B AT R & 1 | Separate rod 1 A-l
2 [D09-879-5x25 |44 5% 25 Pin 5x25 2 A-l
3 [(B184.37.473 SE TR Spring 1 A-l
4 |D13-308-11/32" |4MEk 11/32"° Ball 11/32" 1 A-l
5 |B184.37.470/W |fgE& Bush 2 A-l
6 [B184.37.469/D |zh 3% Hi 4 B kT 52 {7 /- [Fixed position 1 A-l
7 |D05-93-08 g 8 Washer 8 2 A-l
8 |D01-5782-8x45 |4 M8 X 45 Bolt M8x45 2 A-l
9 |B184.37.474/W |#JE Washer 1 A-l
10 |D11-3452.1-15x2.65|0% 54515 15X 2. 65 |O-ring 15x2.65 1 A-l
11 |B184.37.468 ik ks |Spring 1 A-l
12 |B184.37.467/W |z )yt i 444k Sk Fork 1 A-l
13 |B184.37.489 R Fork axle 1 A-l
14 |B160.37.232 B Washer 1 A-l
15 |B184.37.466A | Jytr ik X Fork 1 A-l
16 |B254.37.606 2 7% AR 5l A 46 4k | Shaft 1 A-l
17 [D06-276-6205 |#ahkliA& 6205 Rolling bearing 6205 1 A-l
18 |D06-276-6305 |@Ezh#h& 6305 Rolling bearing 6305 2 A-l
19 |B160.37.154 LR Gasket 1 A-l
20 |B160.37.155A/W | 5kl & 2 Cover 1 A-l

-130-




B R @D ” ~131-
PT37-020 Power Take-Off Assembly manpars | H % 2 5
A
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

&
REMARKS
W ik540/720




Eoﬁ éﬁi%ﬂi FEAR PART NAME Q"Iji;( GEJ%E\ETY RE&/&?KS
21 [D05-93-10 #PE 10 Washer 10 6 A-l
22 |D01-5783-10x25 |2 M10X 25 Bolt M10x25 3 A-l
23 |B254.37.604 =h 7% PG 558 £ [Bush 1 A-l
24 |B254.37.607 s F % BARIE )\ shih e |Gear 1 A-l
25 |B184.37.435 W 7S A Bush seat 1 A-l
26 |B184.37.436 1 Bush 1 A-l
27 |B254.37.605 T Bush 1 A-l
28 |B254.37.608 zh J% = sl 5 ¢ | Driven gear 1 A-l
29 |B184.37.461-1 | /3% bl 44 el Circlip 1 A-l
30 |B184.31.106/W |ZKzhkhlHE & Rl Fasten washer 2 A-l
31 |B254.37.612 S Shaft 1 A-l
32 |D06-276-6207 |@&Ezhili& 6207 Rolling bearing 6207 2 A-l
33 [B254.37.613 sS4 40x55%15. 5Oli seal FB40x55%15.5 1 A-l
34 |B254.37.611 2 7t b Ak Cover 1 A-l
35 |B160.37.159-1 |/ttt dlyd Guard 1 A-l

—-132-




£ikse ~133-

D |y n
RA38-010 Differential Mechanism manipars | 8 i A B
WA
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




J?\I:C? éﬁyﬁi Fak PART NAME Q"Iji;( GE:EZE\E:TY REI\%EI%KS
1 [B160.37.208/W |yhid & Seal sleeve 2 A-l
2 |D07-9877.1-50x80x12 | g4 J= TE 55 4+ 8] Oli seal FB50x80x12 4 A-|
3 |D10-893.1-80 14k 80 Circlip 80 2 A-l
4 |D06-283-6307 VR B 6307 Bearing 6307 2 A-|
5 |B160.37.207-1/W |7k JiE Bearing seat 2 A-l
6 |B160.37.204/B [if4uis )y 0.1 Adjusting shims 0.1 WEl A
7 [B160.37.205/B |y 0.2 Adjusting shims 0.2 mEl Al
8 [B160.37.206(0.5)/B[if ¥k 0.5 Adjusting shims 0.5 WEl A
9 |D05-93-10 $E 10 Washer 10 31 A-l
10 |D01-5783-10%30 |24 M10X 30 Bolt M10x30 12 A-|
11 |D07-3452.1-103x3.55 |0FY %45t 103 X 3. 55 |O-ring 103%3.55 2 A-l
12 [D07-3452.1-28x3.55|07 % :f [ 28 X 3. 55 |O-ring 28x3.55 2 A-l
13 |B160.37.209-1 |&mZ4LE) EBhiNE Gear 2 |ABCDFH| 5
B184.37.209-2 |4 ALEh L Ehikie Gear 2 EGI DY 2%
14 [B160.37.196 NIy S Spiral bevel gear 1 A-l
15 |B160.37.203 Sy 15 e - Washer 2 A-l
16 |B160.37.202 R ISy Differential side gear 2 A-l
17 |B160.37.199/B |47 A% Washer 2 A-|
18 |B160.37.200 TR N Planet gear 2 A-l
19 [D06-297-32011 |iEzh#iiK 32011 Bearing 32011 2 A-l

-134~




EiRES ~135-

D |y n
RA38-010 Differential Mechanism manipars | 8 i A B
WA
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




E; éﬁi%ﬂi Fak PART NAME va cgﬁgﬁw RE&/@KS
20 |B160.37.197-1/J | =ik 2555 Differential case 1 A-l
21 |B160.37.195/B |4y Locking slice 5 A-l
22 |D01-5786-10x1.25x25 | A& M10X 1. 25X 25 |Bolt M10x1.25x25 10 A-l
23 |B160.37.198-3/W |47 &£ %t Bolt M10x1.25%25 1 A-l
24 (B160.37.220 TENEIEE Bush 1 A-l
25 |D09-879-6x55 |44 6X55 Pin 6x55 1 A-l
26 |D09-879-4x50 |45 4X50 Pin 4x50 1 A-l

-136-




RimfE NS B @D ” -137-

RA38-020  Final Drive Assembly matpers | 4 042 5
i M
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




,?\I:OT7 éﬁRﬁyT\lﬁi S PART NAME Q"I%;( GE:?EE\E:TY REI\%/EI;KS
1 [D01-5783-16x35 |2 M16X 35 Bolt M16x35 2 A-l
2 |D05-93-16 P 16 Washer 16 2 A-l
3 |B160.37.216/T |#4[& Circlip 2 A-l
4 |D20-1096-14x104 |74 Flat key 2 A-l e S il
D20-1096-14x254 | -4 Flat key 2 A-l 0K
5 |B160.37.212-3 |LKAh 4 Driving shaft 1 A-l e S il
B160.37.212-4  |3Kzh%h Driving shaft 1 A-l KA
6 |B160.37.218/W |%fhi&$4 & Washer 2 A-l
7 |D06-276-6211 |#zh4hA& 6211 Rolling bearing 6211 2 A-l
8 |D10-893.1-100 |$4F& 100 Circlip 100 2 A-l
9 [B160.37.210 I BALEN WSk e Gear 2 |ABCDFH| w5
B250.37.210 AL NSk Gear 2 EGI DY %
10 |D05-858-52 HJE 52 Washer 52 2 A-l
11 |D03-812-52x1.5 [} M52 X 1.5 Nut M52x1.5 2 A-l
12 |B160.37.221-3 |4 # 1% Bush 1 A-l
13 |D10-895.2-45  |§45 45 Circlip 45 1 A-l
14 |B160.37.225-3 | H 1% Bush 1 A-l
15 |D05-93-12 Hpg 12 Washer 12 16 A-l
16 |D03-6171-12x1.25[#ZK} M12X 1. 25 Nut M12x1.25 17 A-l
17 |D04-898-12x1.25x30 |24 AM12X 1. 25X 30 [Stud AM12x1.25%30 16 A-l

-138-




RimfE NS B @D ” ~139-

RA38-020  Final Drive Assembly matpers | 4 042 5
i M
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




r?\l:; éﬁRﬁyf\lﬁi S PART NAME Q"If( GE?EE\E:TY REI\%EI;KS

18 |B160.37.226-3 |/-ukzhimEss L-driving shaft housing 1 A-l <Kz 57 49h
B160.37.226-4 | URshinEE L-driving shaft housing 1 A-l g

19 |D05-93-10 g 10 Washer 10 20 A-l

20 |D01-5783-10%25 [#2f2 M10X 25 Bolt M10x25 20 A-l

21 |B160.37.214/W |3Kzhkhfi & 2 Bearing cover 2 A-l

22 |B160.37.211-3 |Z:DKzh4H Left driving shaft 1 A-l S Al
B160.37.211-4 | /AERBh%N Left driving shaft 1 A-l 4

23 |B160.37.232/B |t )+ Piugging shaft 1 A-l

24 |B160.37.223 7 U Spring 1 A-l

25 |B160.37.222 ZEBITE X Fork 1 A-l

26 |B160.37.227-1 |23k Wik Fork shaft 1 A-l

27 [D07-3452.1-15x2.65[0 /1 %5 15 ] 15X 2. 65 |O-ring 15%2.65 1 A-l

28 |D03-6170-10 BERE M10 Nut M10 2 A-l

29 |B180.37.305 kY Stud 1 A-l

30 |B180.37.043 LRI A R Lock 1 A-l

31 |B180.37.041-2 |#:40 AT Bk, Operation rod 1 A-l

32 |D06-276-6210  |#zhEhA 6210 Rolling bearing 6210 2 A-l

33 |D07-9877.1-50x72x12 | Jiig ik J= T 25 % Oli seal FB50x72x12 4 A-|

34 |B160.37.213 LR Gasket 2 A-l

35 |D11-1152-10x1 |ji#F M10X 1 Grease M10x1 2 A-l

-140-




RIHIEF DB D | ~141-

RA38-020 Final Drive Assembly mangare | e & 2 B
i M
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




?\1:; éﬁi%ﬂi Fak PART NAME Q"Iji;( cgﬁgﬁw REl\%/ﬂ;Ks

36 |B160.37.217-3 | IRshiE®E R-driving shaft housing 1 A-l <Kz 57 49h
B160.37.217-4 | IKFhEIES R-driving shaft housing 1 A-l TN Bl

37 |D07-3452.1-112x3.55 |0} %5 B ] 112X 3. 55 |O-ring 112x3.55 2 A-l

38 |po7-0877.1-55x75x12 | Jje #: J i 5 e} Oli seal FB55x75x12 2 | Al

—142-




ik @D L ~143-
RA38-030 Drive Gearbox mpngare | 82 5
BAM
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




r?\l:; éﬁyﬁi Fak PART NAME Q"Iji;( GE:EZE\E:TY REﬁ/ﬂiKs

1 [B2541.37.101/3 |f&3h3E% Transmission case 1 A-l [saEs) i

B2541.37.101-A1 /&L sh 56 7¢ Transmission case 1 A-l [XGEZ) i
2 |D01-5786-16x1.5x18 |24 M16X1.5X 18  [Bolt M16x1.5x18 2 A-l
3 |D17-A-16 HEoHE 16 Washer 16 2 A-|
4 |D09-119-A10x25 |44 A10X 25 Pin A10x25 2 A-l
5 |D03-6171-14x1.5 [#ZR} M14X 1.5 Nut M14x1.5 7 A-l
6 |D05-93-14 $pE 14 Washer 14 7 A-l
7 |D04-898-14x1.5x35[ 124 AM14X 1.5X35 |Stud AM14x1.5x35 1 A-|
8 [B160.37.129 FE B R AR Gasket 1 A-l
9 |B160.37.175-1 |4f 4tk Gasket 1 A-l
10 |D01-5783-8x25 [#2fe M8 X 25 Bolt M8x25 6 A-l
11 [D05-93-08 G Washer 8 6 A-|
12 [B160.37.166-1 | )yt bk %3k Shaft lump 1 A-l
13 [B160.37.167-1 | Jy#hy ik i Fork shaft 1 A-l
14 |B160.37.168-1 |4 ssk s Spring 1 A-l
15 |D07-3452.1-11.8x1.8 |0/ %5 5} 45 11. 8% 1.8 [O-ring 11.8x1.8 1 A-l
16 |B160.37.169 AN BERF AT P Check slice 1 A-l
17 [B160.37.170 B A7 4 Pin 1 A-l
18 [D02-67-8x12 BEET M8 X 12 Screw M8x12 2 A-l
19 |B160.37.017 o3 BT ik Release rod 1 A-l

-144-




ik @D L ~145-
RA38-030 Drive Gearbox mpngare | 82 5
BAM
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




?\l:; ?Rﬁﬁ\lﬁi S PART NAME Q"I%;( GE?EE\E:TY REI\%/EI;KS
20 |D09-879-5x25 |44 5X25 Pin 5x25 4 A-l
21 (B220.37.142-1 [T1T1-1VAY#k3k Fork 1 A-l
22 |B220.37.131 I-TTRY kX Fork 1 A-l
23 |B220.37.118-1 |{s$43k X Fork 1 A-l
24 |B220.37.190-2/W | {3324k % # Fork shaft 1 A-l
25 |B160.37.150 TR gk Gasket 1 A-l
26 |B160.37.148 TR N o e e Spring 4 A-l
27 |D13-308-11/32 [4dEk 11/32 Ball 11/32" 4 A-l
28 [B220.37.186-2/W |1-TT44$% Y 4 Fork shaft 1 A-l
29 |B220.37.187-2/W |TTT-TVA4$k X4k Fork shaft 1 A-l
30 [B220.37.188-2/W | & ik 4k Y Fork shaft 1 A-l
31 |B220.37.145 ERRY L Fork 1 A-l
32 |B220.37.143 ITI-TVRS R X Fork 1 A-l

-146-




e ElEF D | "
ST40-010  Steering Gear mahinara | H (52 T

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

—-147-

& X
REMARKS

HUE:

e




75 YrkHRE - | HVE
NO. ERP No. SR PART NAME Q'TY | GENERALITY | REMARKS
1 |B184.40.001-2  |[f ) 3% ik, Power steering gear 1 A-l

—-148-




EREEERF S D o ~149-

= 1/ A.
ST40-020 Power Steering Assembly R g2
i A
GENERALITY

A:JM180

a8 o B:JM180B

P ¢:IM220

21 D: JM250

1 14 6 13 7 E:JM254

) %s F: JM250A

/;}9 20 ””"ﬁ/ G: JM254A

& 15 19 17 2] H: JM300A
- I - IM304A

2 % 18
12 25 : & %
g Then0% @\V/ REMARKS
. © ' N
10-
N ._ {6«13 G‘f\ | ,
12 \/ b A




Yo |  thmmo Sl ot | commmtrs | REMARKs
1 [|B160.40.015A J7 )4 ROk Steering wheel assembly 1 Gl
2 |D03-6173-16x1.5 | Z AN AIERE (Aojig) |Nut M16 1 Gl
3 [B404YZ.40.003 ik ky ok Column 1 Gl
4 |D01-5783-10x30-8.8 |#2 42 M10X 30 Bolt M10x30 4 Gl
5 |D05-93-10D P 10 Washer 10 4 Gl
6 |B180YZ.40.014-2/T 4% [n) 45 7 Ak s i 5444 [ Support seat 1 Gl
7 |D01-5783-12x30-8.8 [IZ#2 M12 X 30 Bolt M12x30 4 Gl
8 |D05-93-12D $HpE 12 Washer 12 4 Gl
9 |C905-06 VR [n) 9% Steering 1 Gl
10 |B160YZ.40.107-2 |33k H v 23k Connector 2 Gl
11 |B164YZ.40.106-1 |i 0844 Bolt 2 Gl
12 [D17-A-20 5 HE 20 Washer 20 4 Gl
13 |D07-3452.1-15x2.65|0f % 5515 15X 2. 65 |O-ring 15%x2.65 5 Gl
14 |B254YZ.40.016A |#: [yl a1 Left pipe 1 |

B250YZ.40.016A |/ i) i & 15 o4k Left pipe 1 G
15 |B254YZ.40.016B | [yl et Left pipe 1 |
B250YZ.40.016B |/ iy & 15 o 41 Left pipe 1 G
16 |B254YZ.40.208-1 |yh4 4 (1) Pipe support 1 Gl
17 |B254YZ.40.209-2 [ 48 (11) Pipe support 1 Gl
18 [D03-6170-8 2HE M8 Nut M8 1 Gl

-150-




EREEERF S D o ~151-

= 1/ A.
ST40-020 Power Steering Assembly R g2
i A
GENERALITY

A:JM180

a8 o B:JM180B

P ¢:IM220

21 D: JM250

1 14 6 13 7 E:JM254

) %s F: JM250A

/;}9 20 ””"ﬁ/ G: JM254A

& 15 19 17 2] H: JM300A
- I - IM304A

2 % 18
12 25 : & %
g Then0% @\V/ REMARKS
. © ' N
10-
N ._ {6«13 G‘f\ | ,
12 \/ b A




o | thm o AT PART NAVE Qv | i | REARKS
19 |D05-93-08D HE 8 Washer 8 12 Gl
20 |D01-5783-8x30 |24 M8 X 30 Bolt M8x30 7 Gl
21 |B254.31.016 W E AL S |Pipe assembly(left) 1 Gl
22 |B254.31.015-1 [WEahEAmE Bk [Pipe assembly(right) 1 Gl
23 |B254YZ.40.022 |44 #s[nlyh B A |oil return pipe assembly, power steering gear | 1 FG
BX300.40YZ.012 |4 i) g8 [ & 45514 |Oil return pipe assembly, power steering gear [ 1 Hi i 3904E ML
BX300.40YZ.015 [4& jn) 25 [Py & 54 |oil retum pipe assembly, power steering gear | 1 I Bt 455 YDAK
24 |B254YZ.40.023 |%G ) geidb i B 54 [inlet pipe assembly, power steering gear [ 1 FG
BX300.40YZ.013 |4 |m) gt W & J5 &1 |inlet pipe assembly, power steering gear [ 1 HI i 3905 ML
BX300.40YZ.016 |4 i) g3t & J5-5 1 |inlet pipe assembly, power steering gear | 1 I fit#3)YD4K
25 [B254YZ.40.022 |y e RIT Pipe press plate II 1 Gl
26 |B254YZ.40.023 |4 Pipe press plate | 1 Gl
27 |D01-5783-8x25 [iZ}e M8 X 25 Bolt M8x25 1 Gl
28 [C901-F314-003 |iA#t42 Pump 1 FGl  |F4#3)YD4K
C901-310-005 WH R Pump 1 HI fic 39045 M AL
29 |B254YZ.40.021 |%G ) iZE kil Mok [inlet pipe assembly, power steering gear [ 1 FG
BX300.40YZ.011 |45 jm) yih 22 3k i S Y, |Inlet pipe assembly, power steering gear [ 1 HI i 3905 ML
BX300.40YZ.017 |# i)y 2233 & SRk, |inlet pipe assembly, power steering gear [ 1 I fit#3)YD4K
30 |D02-70.1-8X40 |[P/SfHIEFE M8X 40 Bolt M8x40 4 Gl
31 [B160.54.108 AT ERNE Bolt 1 Gl

-152-




EREEERF S D o ~153-

= 1/ A.
ST40-020 Power Steering Assembly R g2
i A
GENERALITY

A:JM180

a8 o B:JM180B

P ¢:IM220

21 D: JM250

1 14 6 13 7 E:JM254

) %s F: JM250A

/;}9 20 ””"ﬁ/ G: JM254A

& 15 19 17 2] H: JM300A
- I - IM304A

2 % 18
12 25 : & %
g Then0% @\V/ REMARKS
. © ' N
10-
N ._ {6«13 G‘f\ | ,
12 \/ b A




o | 2w e Sl ot | commmtrs | REMARKs
32 |D17-A-18 HEHE 18 Washer 18 2 HGI
33 |B250.47.048-2 |“Fykas s b4 Support 1 FGHI
BX300.40YZ.018/T | [ i 46 <7 22 Support 1 [ B 475 YDAK
34 |B304YZ.40.212A |y e & Soft pipe, PVC 2 Gl
B354D.40.108  |ifif i 4 Soft pipe, PVC 1 I fit#5) YDAK
BX300.40YZ.108 |y e Soft pipe, PVC 1 I it %5 YD5K
35 |D16-ABA-28 & $ii Circlip 16-28 4 Gl
36 |BDP160.40.010 |3hJy%e ) ida s ek Power steering tank 1 Gl
B900.40.012-1 |5h Jy %% m) whidE sk Power steering tank 1 | L5 YD5K
37 |B164YZ.40.106-1 #0244 Bolt 1 Gl
38 |D17-A-14 HEHE 14 Washer 14 2 Gl

154~




B RIE S 1 >
ST40-020  Side Hydraulic Steering Assembly bl

& A%
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




Yo |  thmmo Sl ot | commmtrs | REMARKs
1 |B180YZ.40.010-1 |#% )l o 2 Be #2454 |Rear support seat 1 FH
2 [BX300.40YZ.021 %m/ﬂa B AR, Pipe 2 FH
3 |D07-3452.1-15x2.65|0f % £ 15X 2. 65 |O-ring 15%2.65 2 FH
4 (160YZ.40.017-2 iﬂtﬂiﬂﬂ mE: Pipe connector 2 FH
5 [B700.40.112 ZXEFE M16X 1.5 Bolt M16x1.5 2 FH
6 |D17-A-16 MG HJE 16 Washer 16 4 FH
7 |B160YZ.40.102/W |55 Bush 1 FH
8 |D03-6178-16 NI REIERE M16 Nut M16 1 FH
9 [D09-91-3.2X26 |44 3.2X26 Pin 3.2x26 1 FH
10 |B184YZ.40.041-B |l B ¥ 1k %% [m) wh T = )% | Steering cylinder 1 H

B180YZ.40.041-B | i) & i J& %% [n) th T &L 1k | Steering cylinder 1 F

11 |D03-6173-16x1.5 |[#2 K} M16X 1.5 Nut M16x1.5 2 FH

12 |B250YZ.40.104-1 |[#E4T Joint rod 1 F
BX300YZ.40.201 | 4T Joint rod 1 H

13 |B184.31.024-1/W |tk s (Ac)  |Pull rod joint (Left) 1 FH

14 |B160.31.113 Je G ) Left knuckle arm 1 FH

-156—




SehfEfE s R D

ks
TC42-010 Transfer Case Drive Shaft Assembly ey |£— 2%

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




o | 2w e Sl ot | commmtrs | REMARKs

1 [D09-879-6x35 4 6X35 Pin 6x35 2 Gl

2 |B304.42.121A |ZEE{vgE Connect key cover 2 Gl

3 |B254.42.110-1 |z Jyiy AL 2hih Shaft 1 G
BX304.42.110  |# Jylér AL hih Shaft 1 I [Ae390semibL
B354D.42.110 |z Jy % AL 2l Shaft 1 [ AL YDAKSE T B

4 |D07-3452.1-54.5x3.55 |0 %% B ]| 54. 5% 3. 55|O-ring 54.5x3.55 1 Gl

5 |B184.42.127-1/W g [#] 52 K& Front fixed seat 1 Gl

6 |D05-93-08 #pE 8 Washer 8 20 Gl

7 |D01-5783-8x20 [#Z#E M8 X 20 Bolt M8x20 18 Gl

8 |B184.42.013 N B 2 B RS Inner pipe weldment 1 Gl

9 |B184.42.111-1 |BKE Rubber pipe 1 Gl

10 |D16-ABA-65 4 55-65 Clamp 55-65 2 Gl

11 |B184.42.012 AN CEaY e Outer pipe weldment 1 G
B304.42.012A  |4hpiRERE14 Outer pipe weldment 1 I P YDAK S5 L
BX304.42.012 AN CEaY e Outer pipe weldment 1 | F39055 AL

12 |B2541.42.114 |yl e Oil seal seat 1 Gl

13 |D07-9877.1-FB25x40x8 | jje % J5 T2 % 44 lElFB25 X 40 X 8 | Ol sealing 25x40x8 2 Gl

14 [D06-276-6204 |y 5h#7K6204 Rolling bearing 6204 2 Gl

15 (D10-89301-47  |FLAI$4E 47 Circlip 47 1 Gl

16 (B184.42.101 LS Middle gear 1 Gl

—-158-




SehfEfE s R D

ks
TC42-010 Transfer Case Drive Shaft Assembly ey |£— 2%

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




Yo |  thmmo Sl ot | commmtrs | REMARKs
17 |D06-276-6205 |y#&zhihig&k 6205 Rolling bearing 6205 2 Gl
18 [B254.42.106 e A Transfer case P.T.O.shaft 1 Gl
19 (B184.42.102 53 B FEAR AR Gasket 1 Gl
20 |D09-120-8%x20 i B8 X 20 Pin B8x20 2 Gl
21 |D07-3452.1-15x2.65|0JE % &4 f6| 15X 2.65 [O-ring 15x2.65 1 Gl
22 |D01-5783-6x12 [#Z2f: M6X 12 Bolt M6x12 1 Gl
23 |D05-93-06 5 6 Washer 6 1 Gl
24 |B184.42.115 SERT Check leaf 1 Gl
25 [B184.42.103-1/W |#5%¢ %1 Middle shaft 1 Gl
26 |D01-5783-8x35 |12 M8 X35 Bolt M8x35 1 Gl
27 |B2541.42.105 P Ersy Gasket 1 Gl
28 (B2541.42.102-1 |4yahftisetk Case 1 Gl
29 |B12.37.146/W P Washer 1 Gl
30 [D01-5786-16x1.5x18 [§Z 4 M16X 1.5X 18 Bolt M16x1.5x18 1 Gl
31 |D11-1152-10x1 |yhi#fs M10X 1 Grease M10x1 2 Gl
32 |B160.21.118 A Bk e Bush 2 Gl
33 |B184.42.105 LA Gasket 1 Gl
34 |B184.42.104/W |)5im 5 Rear cover 1 Gl

-160-




HIENEE RARIEM MR AL (—) D |ppay O
BR43-010  Brake and Operation Mechanish (—) Matipdre | R A2
B
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

mo o W >

& X
REMARKS




J?\l:c;? é%l?ﬁyf\lﬁi LA PART NAME Q"I%;( GE?EE\E:TY REI\%AEI;KS
1 [D05-93-08 g 8 Washer 8 10 | ABC
2 |D01-5783-8x22 |iZf4 M8 X 22 Bolt M8x22 10 | ABC
3 |D03-6170-16 BEERE M16 Nut M16 2 | ABC
4 |D05-93-16 P 16 Washer 16 2 | ABC
5 |B160.43.102 B Arm 2 | ABC
6 |B160.43.121/W |#zsh#%5¢ Brake case 2 ABC
7 |B160.43.114 Tl B g% 5T AR Gasket 2 | ABC
8 |D09-91-3.2x16 |44 3.2X 16 Pin 3.2x16 5 [ ABC
9 [D09-882-8x28  |4#l 828 Axis pin B8x28 3 | ABC
10 [B160.43.103/W |:I5hHr ki % X Adjusting yoke 2 ABC
11 |D05-97.1-08 g 8 Washer 8 5 | ABC
12 |D03-6170-08 BERE M8 Nut M8 2 | ABC
13 |B160.43.106/W ||z +1FT Rod 2 | ABC
14 [D07-3452.1-20x2.4| 0/ % 4 [ 20X 2.4 |O-ring 20x2.4 2 ABC
15 |D09-879-8x40 |44 840 Pin 8x40 2 | ABC
16 |B160.43.128/W ||zt Brake shoe 2 ABC
17 |B160.43.129-1 s 1 Ferrodo 4 | ABC
18 |D08-109-4x13  [&p4T 4X 13 Rivet 4x13 32 | ABC
19 |B160.43.123 [ o7 i Spring 4 | ABC
20 |B160.43.124-1 |5 5 Brake cam 2 | ABC

-162-




T B = RARENA SN (— D |yoson -163-
BR43-010  Brake and Operation Mechanish (—) Matipdre | R A2
B
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

mo o W >

& X
REMARKS




?\l:; é%R*;quf\lﬁi LA PART NAME Q"Iji;( GE:EZE\E:TY REI\%EI;KS
21 |B160.43.122 IS B Pin 2 | ABC
22 |D01-5783-12x25 |2 M12X 25 Bolt M12x25 2 | ABC
23 |B160.43.104/B |#H ||-iE £ [E] Stop washer 2 | ABC
24 |B160.43.101 g Washer 2 | ABC
25 |B160.43.105/W |4I5hEk Drum 2 | ABC
26 [B160.21.105 1 AR i Spring 2 ABC
27 |D10-894.1-25  |$¥4& 25 Circlip 25 1 | ABC
28 |B160.43.112/B  |$%4}%] Washer 1 | ABC
29 |D11-1152-10x1 |yfi#F M10X 1 Grease M10x1 1 | ABC
30 |B160.43.017-2/T |45 2 sHR 15 A4 Right pedal 1 | ABC
31 |B160.43.110-A/W |41 Zh itk Plate 1 | ABC
32 |D01-5783-10x22 [iZ#4: M10X 22 Bolt M10x22 2 | ABC
33 |D05-93-10 HIE 10 Washer 10 2 | ABC
34 |B160.43.013/T | /ciilshspR s 414 Left pedal 1 | ABC
35 |B160.43.109 H Sy mas Spring 1 | ABC
36 |B160.43.108/W |#izh Tk Jaw 1 | ABC
37 |B160.43.107/D  |4i5h T Jaw arm 1 | ABC
38 |B160.43.113 ] 5 B R iy Pedal shaft 1 | ABC
39 |B160.43.111-1/W | /- il h b F i Shrot arm 1 ABC
40 |B160.43.012-1 %Iz i ik Brake shoe assembly 2 | ABC

-164-




Hll 388 RAIRIEFIAE R (2D D PVON ~165-
BR43-020 Brake and Operation Mechanisn (=) maninars | & 04 2 B
&AM
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




r?\l:c;7 éﬁRﬁyf\lﬂi S PART NAME Q"Iji;( GE:EZE\E:TY REI\%&%KS
1 |D05-93-08 g 8 Washer 8 10 |DEFGHI
2 [D01-5783-8x22 [z M8 X 22 Bolt M8x22 10 |DEFGHI
3 [D03-6170-16 BEERE M16 Nut M16 2 |DEFGHI
4 |D05-93-16 HE 16 Washer 16 2 |DEFGHI
5 (B160.43.102 HIEh IR Arm 2 |DEFGHI
6 (B160.43.121/W |4z 385k Brake case 2 |DEFGHI
7 [B160.43.114 il 5 s 7 AR AR Gasket 2 |DEFGHI
8 [D09-91-3.2x16 |4 3.2X 16 Pin 3.2x16 5 [DEFGHI
9 [D09-882-8x28  |4#l 828 Axis pin B8x28 2 |DEFGHI
10 [B160.43.103/W |:I5hHr ki % X Adjusting yoke 2 |DEFGHI
11 |D05-97.1-08 g 8 Washer 8 4 |DEFGHI
12 |D03-6170-08 BERE M8 Nut M8 2 |DEFGHI
13 |B250.43.109-1  [#IZhHr AT Rod 2 |DEFGHI
14 [D07-3452.1-15x2.65|0/ % 5§ [ 15X 2. 65 |O-ring 15x2.65 2 |DEFGHI
15 |D09-879-8x40 |44 840 Pin 8x40 2 |DEFGHI
16 |B160.43.128-1/W ||z Brake shoe 2 |DEFGHI
17 |B160.43.129-1 |psfie i Ferrodo 4 |DEFGHI
18 |D08-109-4x13  [4p4] 4X 13 Rivet 4x13 32 |DEFGHI
19 |B160.43.123 ] {37 20555 Spring 4 |DEFGHI
20 |B160.43.124-1 |l5h 5 Brake cam 2 |DEFGHI

-166-




H BhER RARENME R (2D D o -167-
BR43-020 Brake and Operation Mechanisn (—) T hiE2G
&AM
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




r?\l:c;7 éﬁl?ﬁy?\lﬂi S PART NAME Q"If( GE?EE\E:TY REI\%AEI;KS
21 (B160.43.122 B R Pin 2 |DEFGHI
22 |D01-5783-12x25 |k M12X 25 Bolt M12x25 2 |DEFGHI
23 [B160.43.104/B | |-3E 44 g Stop washer 2 |DEFGHI
24 |B160.43.101 g Washer 2 |DEFGHI
25 [B160.43.105 HEhE Drum 2 |DEFGHI
26 |(B160.21.105 R T Spring 1 |DEFGHI
27 |D10-894.1-25 |4/ 25 Circlip 25 1 |DEFGHI
28 |B160.43.112 14 ) Washer 1 |DEFGHI
29 [D11-1152-10x1 [3#F M10X 1 Grease M10x1 1 |DEFGHI
30 |B254.43.016/T |4 iflzh ke Right pedal 1 |DEFGHI
31 (B254.43.01U/T |ZciflhEstre &1k Left pedal 1 |DEFGHI
32 |D09-91-3.2x30 |44 3.2X30 Pin 3.2x30 1 |DEFGHI
33 [D05-97.1-12 g 12 Washer 12 1 |DEFGHI
34 (B160.43.147-A |} )y3isk Spring 1 |DEFGHI
35 |B160.43.021-1  [lzh itk Plate 1 |DEFGHI
36 (B160.43.113 | B AR B Pedal shaft 1 |DEFGHI
37 (B250.43.110 e Shrot arm 1 |DEFGHI
38 |B160.43.012-1  |%lzh# sk Brake shoe assembly 2 |DEFGHI
39 [B160.21.105-2  [Bg & oeisty s Spring 1 |DEFGHI

-168-




BRWESHK (—) -169-

D |y
SE44-010 _Seat (—) matirars | i 2> 5

& A%
GENERALITY

A JM180
B:JM180B
C:JM220
D: JM250
E:JM254
1 F - JM250A
G: JM254A
H: JM300A
I JM304A

& X
REMARKS




?\1:; éﬁi%ﬁi Fak PART NAME Q"I%;( GE?EE\E:TY REI\%/S%KS
1 |B160.44.001F |&VF FEF Seat 1 A-G
2 |D01-5783-10X25 [124: M10X 25 Bolt M10x25 2 A-G
3 |D05-93-10D HPE 10 Washer 10 4 A-G
4 [D05-97.1-10D |#J& 10 Washer 10 4 A-G
5 |D03-6170-M10 |#R} M10 Nut M10 2 A-G
6 |D01-5783-10X20 [#24: M10X 20 Bolt M10x20 2 A-G
7 |B160.44.203/T |fij¥ %8 Front support 1 A-G
8 |D01-5783-8X25 [iZf: M8 X 25 Bolt M8x25 2 A-G
9 |[D05-93-8D HPE S Washer 8 4 A-G
10 |D05-97.1-8D HE 8 Washer 8 4 A-G
11 |D03-6170-M8 W2RE M8 Nut M8 2 A-G
12 |D01-5783-8X20 [#Z4: M8 X 20 Bolt M8x20 2 A-G
13 |B160.44.202/T |)5% %8 Rear support 1 A-G

-170-




BRELSE (2 D " -171-
SE44-020 Seat (=) mengers | 4 G2 5

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




?\1:; éﬁi%ﬁi FEAR PART NAME Q"If( cgﬁgﬁw RE&/@KS
1 (B160.44.010 Vb A Seat 1 HI
2 |B160.44.128 EEill Melt rod 1 HI
3 |D05-97.1-8D $pE 8 Washer 8 2 HI
4 |BX300.44.014/T |njE ERIES Seat front support 1 HI
5 [D05-97.1-10D #E 10 Washer 10 3 HI
6 |D09-91-3.2X20 |JFI443.2X20 Split pin 3.2x20 2 HI
7 |D01-5783-10X20 124 M10X 20 Bolt M10x20 2 HI
8 |D05-93-10D FE 10 Washer 10 2 HI
9 [BX300.44.015/T |y G248 Seat rear support 1 HI
10 |B160.44.127 TR S FE Support block 2 HI
11 |D01-5783-M8X20[ 2 44£M8 X 20 Bolt M8x35 2 HI
12 |D05-93-8D G Washer 8 2 HI
13 |D01-6171-12x1.25x20 |2 M12X 1.25X20 |Bolt M12x1.25x20 2 HI

-172-




SH45-010 Mud Shield and Step (—) mahinara | 2> 5

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




J?\I:C? éﬁRﬁyf\lﬁi LA PART NAME Q"Iji;( GE?EE\E:TY REI\%EI;KS
1 |B180.45.020-2 |#ubpnaft Plate 2 | ABC
2 |D03-6170-M12 [#} M12 Nut M12 4 | ABC
3 |D05-93-12 HE 12 Washer 12 4 | ABC
4 [D05-96-12 HE 12 Washer 12 4 | ABC
5 |B180.47.021-5 |A7HuBRIEAS 1 Right step 1 | ABC
6 [B180.47.020-5 |/cHubRE S 1) Left step 1 | ABC
7 |D01-5783-M10x20 |2 M10X 20 Bolt M10x20 4 | ABC
8 |D05-93-10 HE 10 Washer 10 4 | ABC
9 |D05-93-14 HIE 14 Washer 14 8 | ABC
10 [D03-6170-M14 [k} M14 Nut M14 4 | ABC
11 [B180.47.019-4 |f¥ Mt ot Right mud shield 1| ABC
12 [B180.47.024A  |#kT- ik Hand rail 2 | ABC
13 [B180.47.018-4 | ¥ ot Left mud shield 1| ABC
14 |D01-5782-M14x160|2 % M14 X 160 Bolt M14x160 8 | ABC
15 [D01-5783-M6x20 [#ZH: M6 X 20 Bolt M6x20 4 | ABC
16 [D05-97.1-6 HJE 6 Washer 6 8 | ABC
17 |D05-93-6 HE 6 Washer 6 4 | ABC
18 [D03-6170-M6  [#Z:} M6 Nut M6 4 | ABC

-174~




EEIPBRREABIRIMN (2 D %”ﬁﬁb_”&
SH45-020 Mud Shield and Step (=) Matipdre | R A2

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




FIJ\I:C;7 éﬁljli/fjf\lﬂg RUEd PART NAME Q"l%; GE:?EE\E:TY REl\%}ﬂéKS

1 [B250.47.020-1/T |# &1 Plate 2 | DEFGHI| et/ Kae i
B180.45.020-2/T |#\H )& &1 Plate 2 | DEFGHI| sz se i

2 |D03-6170-M12 [#2R} M12 Nut M12 4 |DEFGHI

3 |D05-93-12 B 12 Washer 12 4 |DEFGHI

4 |D05-96-12 e 12 Washer 12 4 |DEFGHI

5 |D03-6170-M6 2+t M6 Nut M6 4 |DEFGHI

6 |D05-93-6 P 6 Washer 6 4 |DEFGHI

7 |D05-97.1-6 HE 6 Washer 6 8 |DEFGHI

8 |D01-5783-M6x20 |12 M6 X 20 Bolt M6x20 4 |DEFGHI

9 [D05-93-14 B 14 Washer 14 8 |DEFGHI

10 |D03-6170-M14 |#2H} M14 Nut M14 4 |DEFGHI

11 [B250.47.019C2/T [ A3 M5 &4 Right mud shield 1 |DEFGHI|#i&1100/%1000
B250.47.019C1/T | A4 444 Right mud shield 1 |DEFGHI| s#t#i1200/1300
BX300.47.014B/T | A HE-&44 Right mud shield 1 [DEFGHI| x#jfi11.2-24

12 |B180.47.024A  |#kT Bk Hand rail 2 |DEFGHI

13 |B250.47.018B/T |A{HEE14 Left mud shield 1 [DEFGHI| #in1100/1000
B250.47.018A/T | /AL Hui&14 Left mud shield 1 |DEFGHI| s##i1200/1300
BX300.47.013AL/T | L P HUIE &4 Left mud shield 1 |[DEFGHI| x#tHh11.2-24

14 |D01-5782-M14x160| 1242 M14 X160 Bolt M14x160 8 |DEFGHI

15 [B250.47.030-E3/T |4 HutR J5 &4 Right step 1 Gl | ###E1000

-176-




EEIPBRREABIRIMN (2 D %yﬁﬁb—NF
SH45-020 Mud Shield and Step (=) Matipdre | R A2

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




J?\I:OT7 éﬁRﬁyf\lﬂi S PART NAME Q"If( GE?EE\E:TY REI\%/—J\BI;KS
B250.47.030-E2/T | 45 Hi A 42 544 Right step 1 |DEFGHI|3z5m 4861100
B250.47.030-E1/T | A Hu b 4E-& 44 Right step 1 |DEFGHI| sssmi120011300

16 |D01-5783-M10x25 |24 M10X 25 Bolt M10x25 9 |DEFGHI

17 |B250.47.029-C/T | /2 b 45 &1k Left step 1 Gl | %% #1000
B250.47.029-BL/T | Ze Hi bR S5 &5 4 Left step 1 |DEFGHI|3z5m 4861100
B250.47.029-A1/T | /£ Hi b A& 44 Left step 1 |DEFGHI| ss#mi120011300

18 [D05-93-10 g 10 Washer 10 9 |DEFGHI

-178-



ME. NRERIZEEM (—) G@L%&@%

SH45-010 Hood. Panel and Radiator Braket (—) T =
i A
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

-179-

& X
REMARKS




Mo | kb o 4 o1y | e ane | REMARKS
1 [B250.47.021-A/T {0 4% M4 i Panel weldment 1 | ABC
2 |BBL-017-A ke S Gemel seat 2 ABC
3 |D01-5783-10x25 [#Z44M10 X 25 Bolt M10x25 4 | ABC
4 |D05-97.1-10 HJE10 Washer 10 8 | ABC
5 |D05-93-10 HPE 10 Washer 10 8 | ABC
6 |D03-6170-10 BERE M10 Nut M10 6 | ABC
7 |D01-5783-8x25 [IZAM8 X 25 Bolt M8x25 8 | ABC
8 |D05-97.1-8 HJE 8 Washer 8 12 | ABC
9 |D05-93-8 P8 Washer 8 12 | ABC
10 |D03-6170-8 12 EE M8 Nut M8 12 | ABC
11 |B180.47B.031/T WL 37kt &4  |Support 1 | ABC
12 |B180.47B.202-A/T | =34 824K Left bracket 1 | ABC
13 |B180.47B.203-A/T |45 Mi%E B4k Right bracket 1 ABC
14 (B300.47.078A | i MRS 4F Up adjust plate 1 ABC
16 |BBL-110-1/T S5 S Back crutch 2 | ABC
17 |D01-5783-8x30 [#2#:M8 X 30 Bolt M8x30 4 | ABC
18 |C804-002 3255 Backup glass 2 ABC
19 (B160.43.103 Tl B R AT 1R HE X Adjusting yoke 1 ABC
20 |[D03-6170-8 2 REMS Nut M8 1 | ABC
21 |B250.47B.080 |/ #frsi ot Knighthead 1 | ABC

-180-




ME. URERIIREM (—) qrrﬁr@%

SH45-010 Hood. Panel and Radiator Braket (—) 3 o
& A
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




Mo | kb o 4 o1y | e ane | REMARKS
22 |B254.47.011-1/T |wiy&HEpL A A1 Hood 1 | ABC
23 |B250.47.039 T A Front 1 | ABC
24 |D03-6170-6 EREMG Nut M6 4 | ABC
25 |D05-93-06 HJE6 Washer 6 4 | ABC
26 |B700.47.650 BAIIR Lock bracket 2 | ABC
27 |D01-5783-6x25 [#ZkpM6 X 25 Bolt M6x25 4 | ABC
28 [D01-5783-12x20 [#2#2M12X 20 Bolt M12x20 4 | ABC
29 |D05-93-12 g 12 Washer 12 4 | ABC
30 [D05-97.1-12 HpE 12 Washer 12 4 | ABC
31 |B250.47B.002A |4 WL S8 ik Left and right Hood Lock 1 ABC
32 |B180.47.145-B ;= bR Product design sign 1 ABC

-182-




ME. MRERIREK (2 D %yﬁbem&

SH45-020 Hood. Panel and Radiator Braket (=) Mahipdra | 3 (30 2 =
i A
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

5 2322




J?\I:C? é@*;‘ﬁfj FEAR PART NAME Q"I%;( GE%E\L%TY REI\%EI;KS
1 |BX300.47.039 |§ij &A1 Front 1 |DEFGHI
2 |BX300.47.011-A/T|H] & L4414 Hood weldment 1 DE

BX300.47.011-1/T |} B 45854tk Hood weldment 2 FGHI
3 |BX300.47.064 [Pl yEEAREE 1 Hood support bracket 1 |DEFGHI
4 |D03-889-M8 BERE M8 Nut M8 2 |DEFGHI
5 |D05-97.1-08 HpE 8 Washer 8 6 |DEFGHI
6 |B400.47.236 B4 16X 75 Pin shaft16x75 2 |DEFGHI
7 |D09-91-4x32 i 4X32 Pin4x32 2 |DEFGHI
8 |D05-97.1-16 #IE 16 Washer 16 2 |DEFGHI
9 [C804-002A JE e BUKR Backup glass 2 |DEFGHI
10 {B300.47.021 18-30 R FNFE G &k |Panel assembly 1 |DEFGHI
11 |D02-818-6x25 [I24] M6 X 25 Screw M6x25 8 |DEFGHI
12 |D05-97.1-06 HIE 6 Washer 6 20 |DEFGHI
13 |D05-93-06 #IE 6 Washer 6 20 |DEFGHI
14 |D01-5781-16x50 |HZ42 M16X 50 Bolt M16x50 4 |DEFGHI
15 |D05-93-16 #IE 16 Washer 16 4 |DEFGHI
16 |BX300.47.031/T |§iczea4 Front bracket 1 |DEFGHI
17 |D02-808-6x20 [I24] M6 X 20 Screw M6x20 4 |DEFGHI
18 |B700.47.650 BiHIER Lock bracket 2 |DEFGHI
19 |D03-6170-6 2R M6 Nut M6 12 |DEFGHI

-184-




*J‘L—%\ 1&%&&&?&1‘%‘.‘\}& (:) @ %;)— % % 71857

SH45-020 Hood. Panel and Radiator Braket (=) Mahipdra | 3 (30 2 =
i A
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS

5 2322




Yo |  thmmo Sl ot | commmtrs | REMARKs
20 |D01-5781-6x16 [iZ#: M6X 16 Bolt M6x16 8 |DEFGHI

21 (B250.47B.002C |4, AiMLE 4L Left and right Hood Lock 2 |DEFGHI

22 |D01-5781-8x35 |2 M8X 30 Bolt M8x30 4 |DEFGHI

23 |D05-93-08 HPE S Washer 8 4 |DEFGHI

24 |B300E.47.503 IR G B 4% Seal 2 |DEFGHI

25 |BX300.47.340  [{% 5 [ SOBRET 2p¢ < [ Screw fix clip 6 |DEFGHI

26 |B180.47.145-B |p= X4 & kR Product design sign 1 |DEFGHI

-186—




EE.#E.W:E'\ . ,187,

@D | .
EL48-010 Battery Support Seat Assmy manipars | e 5 2 5
14 &AM

§ GENERALITY

14 A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




rﬁ; Ii%R)rliﬂNﬁi SR PART NAME Q"If( cgﬁgiﬁy REI\%AHI;KS
1 |D03-6170-12 PERE M12 Nut M12 8 D-I
2 |D05-93-12 g 12 Washer 12 28 D-I
3 |D05-97.1-12 P 12 Washer 12 2 D-I
4 |B184.31.282/W [WZff Screw 1 D-I
5 [B254.31.411A/W |§ilic & Ballast weight 4 D-I

6 |B250.48.021-1A/T | Hi i 7 2045 414 Bracket 1 DE |m#31YD4aK
BX300.48.021-1 |7 454 Bracket 1 | FGHI
7 |B160.48.124 i Rubber cushion 2 D-I
8 |D01-5783-14x40 |#Z4M12 X 40 Bolt M12x40 6 D-I
9 |D01-5783-14x%30 [HZH4M12 X 30 Bolt M12x30 4 D-I
10 [B250.48.123 A Pull rod 2 D-I
11 |D05-97.1-06 g 6 Washer 6 4 D-I
12 |D03-889-M6 EEIISG Nut M6 2 D-I
13 |B160.48.111-1/T |JE 4R Board 1 D-I
14 [B250.48.190 i Jf S BRAZ s 3 Rubber cushion 2 D-I
15 |D09-91-2x16 R 2X16 Pin 2x16 2 D-I
16 |B250.47.055 5 e Front mark seat 1 D-l

—-188-




EL48-020 Elacrtical System Assy (—) XY #

B
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& x
REMARKS




Yo |  thmmo Sl ot | commmtrs | REMARKs
1 [C502-Q280 LIIN Horn 1 FGHI
2 |D05-93-12 HpE 12 Washer 12 3 FGHI
3 [D05-97.1-12 HE 12 Washer 12 3 FGHI
4 |C201-015 A HTRAT Front right 1 FGHI
5 [C702-BX-410 PRBS 22 & Fuse box 1 FGHI
6 |B250.48.035-3 |{{fe2zEan Bracket 1 FGHI
7 |C402-008 HFIEHAT TR Switch for brake light 1 FGHI
8 |C501-001 L 8 T A Regulator 1 FGHI
9 |C503-001 H - A )G oS Flasher 1 FGHI
10 [C502-J2 |\ 4% FH 2% Horn relay 1 FGHI
11 |C107-30A SV Electric current meter 1 FGHI
12 |C101-002 KR Water temperature meter 1 | FGHI
13 |C103-001 MWHER Oil press meter 1 FGHI
14 (C104 KER Gas press meter 1 FGHI
15 |D03-6170-12 BERE M12 Nut M12 1 FGHI
16 |C207-003 JE AT Rear light 1 FGHI
17 |C402-010 kT FFoe Veer light switch 1 FGHI
18 |C210-010 HRAT AT I8 Front bulb 2 FGHI
19 [C402-002 I AT AT Y I % Front light switch 1 FGHI
20 (B250.48D.016-1 |F: 4w Main harness 1 FG

-190-




ke
EL48-020 Elacrtical System Assy (—) "E':LT&'J‘*@%

B
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& x
REMARKS




Yo |  thmmo Sl ot | commmtrs | REMARKs
B300.48D.025-2 |34tk Main harness 1 HI
21 [C210-015 XU T KT Double light bulb 2 FGHI
22 |C304-003 TR R RN FE Speed sensor 1 FGHI
23 |C301-003 K AL RS Water temperature sensor 1 FGHI
24 |C402-0031 FHJE Bh TP oe Preheat starting switch 1 FGHI
25 |B250.48.062D  [YEuibLLR R Diesel engine harness 1 FGHI
26 |C303-002 T A% R 2% Oil pressure plug 1 FGHI
27 [C402-005 i W\ FF o Horn switch 1 FGHI
28 |C402-002 IERR(FIPIPS Tail lamp switch 1 | FGHI
29 (C203-001 Ja TAEXT Bk, Tail lamp 1 FGHI
30 [c210-018 iy SRSRIE] Bulb 2 | FGHI
31 |B180.48.027-3 |&whib% ezl s (K880) |Cable, form battery to starter| 1 FGHI
32 |B180.48.028 Pk 2k M (K:270)  |Earth cable, battery 1 | FGHI
33 |D03-6170-8 HZREMS Nut M8 2 FGHI
34 |C603-6QW-80AH | & Hiyth & Bk, Battery 1 FGHI
35 |D05-97.1-08 HPE S Washer 8 2 FGHI
36 |D05-93-08 FPE 8 Washer 8 2 FGHI
37 |[B300.48.063A [miKII&W Headlamp harness 1 FGHI
38 |B300.48.065A-1 |#HH ke Right apron harness 1 FGHI
39 [(B300.48.064A-1 [P M Left apron harness 1 FGHI

-192-




ke
EL48-020 Elacrtical System Assy (—) "E':LT&'J‘*@%

B
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& x
REMARKS




P g YrEHLES =g B OmmE TR
NO. ERP No. SR PART NAME Q'TY | GENERALITY | REMARKS
40 |(B250.48.233 HILAT S22 Bracket of teposition lamp 2 FGHI

41 |C202-009 HIATAT teposition lamp 2 FGHI

-194-




BERARZEN (2 @D ~195-

4
EL48-030 Elacrtical System Assy (=) “J;‘aww‘fg‘%@-%
i M
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& x
REMARKS

Bl =2




Yo | e 4 o1y | e ane | REMARKS
1 [C502-Q280 CIER Horn 1 | FGHI
2 |D05-93-12 $HpE 12 Washer 12 3 FGHI
3 |D05-97.1-12 P 12 Washer 12 3 FGHI
4 |[c201-018 LA R AT Front right 1 | FGHI
5 |C702-BX-410 LR 22 B Fuse box 1 FGHI
6 |C502-001 AR LA Relay 2 FGHI
7 |C402-008 HFIEHAT TR Switch for brake light 1 FGHI
8 |C501-002 L 8 T A Regulator 1 FGHI
9 |C503-001 S AD Flasher 1 FGHI
10 [C502-J2 |\ 4% FH 2% Horn relay 1 FGHI

C110-036 HE sk (18-25H) meter 1 FGHI
11 |C107-30A & meter 1 FGHI
12 (C101-002 JKiE 2 meter 1 FGHI
13 |C103-YT-3122 |y meter 1 FGHI
14 |C104 SRR meter 1 FGHI
15 |D03-6170-12 WERE M12 Nut M12 1 FGHI
16 [C207-003 Jal &4 Rear light 2 | FGHI
17 |
18 [C210-010 HIRAT AT Front bulb 2 | FGHI
19 |B250.48.361 T F switch 1 | FGHI

-196-




BERARZEN (2 @D -197-

4
EL48-030 Elacrtical System Assy (=) “J;‘aww‘fg‘%@-%
i M
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& x
REMARKS

Bl =2




Yo |  thmmo Sl o | oty | RemaRKs
20 |B300.48D.025-2A |4 Main harness 1 FGHI
21 [C210-015 XU KT I Double light bulb 2 FGHI
22 |C304-003 TR R RN FE Speed sensor 1 FGHI
23 |C301-003 KT AL RS Water temperature sensor 1 FGHI
24 |C402-0031 FHE =h IO Preheat starting switch 1 FGHI
25 |B300.48.062 e L4 R Diesel engine harness 1 FGHI
26 |C303-002 T A% R 2% Oil pressure plug 1 FGHI
27 |B180.48D.040A |4 -&FFxk switch 1 FGHI
28 |quH
29 (C203-001 Ja TAEXT Bk, Tail lamp 1 FGHI
30 [Cc210-018 BT KT i Bulb 2 | FGHI
31 |B180.48.027-3 |zwumFEkauhling (K910) |Cable,form battery to starter | 1 FGHI
32 |B180.48.028 Pk 2k M (K:270)  |Earth cable, battery 1 | FGHI
33 |D03-6170-08 HZREMS Nut M8 2 FGHI
34 |C603-90AH Z i SR (30B-40A) |Battery 1 FGHI
35 |D05-97.1-08 HJE S Washer 8 2 FGHI
36 |D05-93-08 FPE 8 Washer 8 2 FGHI
37 |B300.48.063F [mijKII&w Headlamp harness 1 FGHI
38 |B300.48.065C-1 |#H# ke Right apron harness 1 FGHI
39 [(B300.48.064C-1 [P Mk Left apron harness 1 FGHI

-198-




BERARZEN (2 @D ~199-

4
EL48-030 Elacrtical System Assy (=) “J;‘aww‘fg‘%@-%
i M
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
1 JM304A

— I TmMmMmo o>

& x
REMARKS

Bl =2




P g YrEHLES =g B OmmE TR
NO. ERP No. SR PART NAME Q'TY | GENERALITY | REMARKS
40 |(B250.48.233 HILAT S22 Bracket of teposition lamp 2 FGHI

41 |C202-009 HIATAT teposition lamp 2 FGHI

—-200-




TEERM -201-

D |y
TG49-010 _ Tool Box Assembly mahinara | H (52 T

& 1
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




z X
.odﬂj

NG N DART NAME o [ wmee | &

ERP No. Q'TY | GENERALITY | REMARKS
1 [(B160.49.011-1 |4kt Box 1 A-l
2 |B160.49.013 175k Hinge 2 A-|
3 |B160.49.101-1 |4= Cover 1 A-l
4 1B160.49.014 i1 Knot 1 A-l
1-4 [B160.49.001-1/T | T 45 24 %, Box Assembly 1 A-l

-202-




MR (—) D o ~203-
FT50-010 Fuel Tank (—) manigars | 04 2 0

A
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




J?\I:C? é@*;‘ﬁfj FEAR PART NAME Q"Iji;( GE:EZE\E:TY REI\%EI%KS

1 |B250.50.012-1 [N+ 1EE1F Steel band 1 ABC

2 |[B250.50.022A WG w40 -S4 Fuel tank cap assembly 1 ABC

3 |[B184.50.101 L g Rubber cushion 2 ABC

4 [B250.50.024G |yiFE1kRrE&1t Fuel tank 1 ABC

5 |[B250.50.020-1 |JiiEM BAL, Sedimentary cup 1 ABC

6 |B180.50.015-2 |%ym ‘& BEk, Fuel pipe assembly 1 ABC

7 |B184.50.102-1 |ymi4H o ke#k Rear rubber cushion 1 ABC

8 |D01-5783-10X20 [#24: M10X 20 Bolt M10x20 8 ABC

9 |B184.50.105-1 |Jm4H AR Front rubber cushion 1 ABC

10 [B250.50.013-A |WiiEH#EME -S4 Support plate 1 ABC

11 |D05-93-10D #E 10 Washer 10 | ABC

12 |D03-6170-10 BEHRE M10 Nut M10 8 ABC

13 [B184.50.103-1 |yi4EHT 48 Front support 1 ABC

14 |D05-848-10 $E 10 Washer 10 1 ABC

15 [(B160.50.107 JH ZE Drain plug 1| ABC

16 [B250.50.112-2 |Wi4F)5 48 Rear support 1 ABC

17 |B160.50.015 W& o 20 44 Screen, oil filler hole 1 ABC
1-17(B250.50.006-02 |14 ia Fuel tank assembly A2, 5. 6

—204~




HFEER (2 -205-

D |y e
FT50-020 Fuel Tank (=) mahinara | (2 5
A
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




J?\J:c? é@*;‘ﬁfj FEAR PART NAME Q"I%;( cgﬁgﬁw REl\%AﬂéKs

1 [B250.50.016 Ly CRAYd Steel band 1 DI

2 |[B250.50.022A WG w40 -S4 Fuel tank cap assembly 1 |DEFGHI

3 [B300.50.101-2 |4 e Rubber cushion 2 |DEFGHI

4 1B250.50.024S A AR Sk Fuel tank 1 FGHI

B250.50.024S52 |yhsE A1 Fuel tank 1 DE

5 |B250.50.020-1 |JTiERF BEK, Sedimentary cup 1 |DEFGHI

6 |B180.50.015-2 |%uimE Rk Fuel pipe assembly 1 |DEFGHI

7 |B250.50.410 VAR e B Rubber cushion 3 |DEFGHI

8 |D01-5783-10X25 124 M10X 25 Bolt M10x25 8 |DEFGHI

9 (B160.50.015 V& 20 44 Screen, oil filler hole 1 |DEFGHI

10 [B250.50.224 A FEAR Support plate 1 |DEFGHI

11 |D05-93-10D FE 10 Washer 10 |DEFGHI

12 |D03-6170-10 W2HRE M10 Nut M10 8 |DEFGHI

13 [B184.50.103-1 |G HT 48 Front support 1 |DEFGHI

14 |D17-A-16 A HJE 16 Washer 16 1 |DEFGHI

15 |B300.50.118 ETHES Drain plug 1 |DEFGHI

16 |B184YZ.50.104-4 |46 5 48 Rear support 1 |DEFGHI
1-16|B250.50.006-H [ Mk Fuel tank 1 FGHI [ A2, 5. 6

B250.50.006-J  [#hi4E Mk Fuel tank 1 DE [4&%2. 5. 6

—206-




AR R B -207-

@D | .
PP54-010 _Pump and pipe manipars | e 5 2 5
&AM
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




o | 2w e Sl PART NAVE ot | commmtrs | REMARKs

1 |B160.54.108 B IE R Bolt 2 A-l

2 |D17-A-18 A JE 18 Washer 18 4 A-l

3 |B180.54.011-B |\ yh4E B Outlet pipe 1 ABC
B2541.54.011-C |34 Bk Outlet pipe 2 DE
B254.54.044 A B Outlet pipe 1 FG
BX300.54.021 O B Outlet pipe 1 HI L3904 M AL
BX300.54.023 A B Outlet pipe 1 HI fit$5) YDAK

4 |D02-70.1-8X40 | /N M8x40  |Bolt M8x40 6 A-l

5 |D05-93-08D HE 8 Washer 8 6 A-l

6 |B180.54.104 v B i e Sk Connector 1 | ABCDE
BX300.54.120 W i e Sk Connector 1 FGHI

7 _|D07-3452.1-18x2.65|0JF % 15 | 18X 2. 65 |O-ring 18x2.65 1 A-l

8 |[C901-F306-001 |[i#t% Gear pump 1 ABC
C901-314-010 | N# % Gear pump 1 DE
C901-F314-003 |5#t4E Gear pump 1 FGHI [H, THEZYD4K
C901-F306-105 |[i5#4E Gear pump 1 HI i 39048 AL

9 |D01-5782-10x100-8.8 [ 1244 M10 X 100-8. 8 Bolt M10x100-8.8 2 A-l

10 |D05-93-10D e 10 Washer 10 2 A-l

11 |B180.54.101 By sk Connector 1 | ABCDE
B160.54.103 BEE Bk Connector 1 HI

—-208-




AR R B -209-

@D | .
PP54-010 _Pump and pipe manipars | e 5 2 5
&AM
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




o | 2w e Sl ot | commmtrs | REMARKs

BDP184.54.131 |y /& i3k Connector 1 FGI |3 YD4K

12 |D07-3452.1-20x2.65|0JE % 51 f 20 X 2. 65 |O-ring 20x2.65 1 A-l

13 |B180.54.010-B  |#Eyh e sk Inlet pipe 1 ABC
B2541.54.010 I Bk Inlet pipe 1 DE
B254.54.043 B B Inlet pipe 1 FG
BX300.54.020 BEME Sk Inlet pipe 1 HI i 39048 AL
BX300.54.022  |#yuhiE S Inlet pipe 1 HI fit$5) YDAK

-210-




BIERFAB2H (—) @p‘ ” -211-
HY55-010 Lifter Assembly (—) matpd g
B
GENERALITY

A:JM180
B:JM180B
C:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
| : JM304A

& x
REMARKS




J?\I:C? é@*;‘ﬁfi Fak PART NAME Q"If( GEJ%;?\ETY REI\%EI;KS
1 |B160.55.121 T Cap 1 A-G
2 |D09-879-5x30 |4 5X30 Pin 5x30 1 A-G
3 |B160.55.128-2 |5 &AT Spool rod 1 A-G
4 [D09-119-3x20 |44 3X20 Pin 3x20 1 A-G
5 |D07-1235-22x2.4 [0/ %5k 22x2.4  |O-ring 22x2.4 1 A-G
6 |[D09-119-B2x14 |44 B2X 14 Pin B2x14 1 A-G
7 |B160.55.129 1 R Adjusting valve 1 A-G
8 [D01-5781-M10x12 [Zfe M10X12 Bolt M10x12 2 A-G
9 |D07-3452.1-13.2x2.65 [0 25 4=} f&] 13. 2 X 2. 65|O-ring 17x2.65 3 A-G
10 |B160.55.120 W FE Plug 2 A-G
11 |D02-829-M5x6x4 [M24]T M5 X 6X 4 Screw M5x6x4 2 A-G
12 |D01-5782-M14x60 |iZ#2 M14 X 60 Bolt M14x60 4 A-G
13 |D05-93-14 e 14 Washer 14 4 A-G
14 |B160.55.126-4 |fiT3k Cylinder cap 1 A-G
15 [D07-3452.1-60x5.3|0% % 54 [& 60X 5.3  |O-ring 60x5.3 1 A-G
16 |B160.55.102 YT 15 Cylinder 1 A-G
17 [BTE250.55.112 |07%#: & 83%x2.4  |O-ring83x2.4 1 A-G
18 |B160.55.130 H%E Piston 1 A-G
19 [D07-3452.1-YxD70|Y 7248 Y X D70 O-ring YxD70 2 A-G
20 |B160.55.131 T FE TR AR Piston ball seat 1 A-G

—212-




fﬁEEﬂ%&ﬁg\ﬁi ('_') @ ‘ “ _213_
HY55-010 Lifter Assembly (—) matpd g
B
GENERALITY

A:JM180
B:JM180B
C:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
| : JM304A

& x
REMARKS




J?\I:C? éﬁRﬁyT\lﬂi S PART NAME Q"Iji;( GE?EE\E:TY REI\%EI;KS
21 |D01-5783-M10x30 [#Z4% M10 X 30 Bolt M10x30 10 | A-G
22 |D05-93-10 P 10 Washer 10 21 | A-G
23 |B160.55.116-1  |Hhfi 4¢3k Gasket 1 A-G
24 |D05-93-8 HJE 8 Washer 8 10 | A-G
25 |D01-5783-M8x20 |25 M8 X 20 Bolt M8x20 14 | A-G
26 |B160.55.115-1  |#LT}5% 3544 Hi ki Botton cover 1 A-G
27 |B160.55.132-1 |TjifF Piston rod 1 A-G
28 |B160.55.111 1EEh T Washer 2 A-G
29 |B160.55.109 LT} b e AR Plate 1 A-G
30 |B160.55.134 PETHE Lift arm 2 A-G
31 |B160.55.135 BT RSk Spherical joint 2 A-G
32 |D01-5783-M8x12 |2} M8 X 12 Bolt M8x12 8 A-G
33 |B160.55.020-1 |#Es M1 Pin 1 A-G
34 |D05-97.1-22 P 22 Washer 22 1 A-G
35 |D09-91-4x40 FEEY 4X40 Pin 4x40 1 A-G
36 |BYT18.55.110 |o#!#:4:) Oli seal 2 A-G
38 |B160.55.106 e Bush 2 A-G
39 |D02-85-M8x1x16 [iZ4]T M8 X 1X 16 Screw M8x1x16 1 A-G
40 [B160.55.133-1 |37} Innet arm 1 A-G
41 (B160.55.119 Jii vt o 4R Case 1 A-G

—214~




BIERFAB2H (—) g@‘%yédb—ﬂE
HY55-010 Lifter Assembly (—) a2
BAM
GENERALITY

A:JM180
B:JM180B
C:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
| : JM304A

& x
REMARKS




J?\l:; éﬁRﬁy?\lﬂi S PART NAME Q"If( GE?EE\E:TY REI\%&?KS
42 |B160.55.141-1 |FRA74Y Stop pin 1 A-G
46 (B160.55.140-1 |/5imng Rear cover 1 A-G
47 |D01-5782-M10x40 1242 M10 X 40 Bolt M10x40 8 A-G
48 |B160.31.105 oY Stop pin 1 A-G
49 |B160.55.107 R R Link pin 1 A-G
50 |B184.31.124-1 |@S4% Air pipe 1 A-G
51 [B160.55.136-1 |Jiuh 4k Filler plug 1 A-G
52 [B160.55.104 o Washer 1 A-G
53 |D02-829-M8x10x8 [#24] M8 X 10X 8 Screw M8x10x8 2 A-G
54 (B160.55.021 N Ak Dipstick 1 A-G
55 [B160.55.101-2 |#LFF8essik Case 1 A-G
56 (B160.55.103 PET il Shaft 1 A-G
57 [D01-5782-M10x75 [#Z42 M10X 75 Bolt M10x75 3 A-G
58 |D07-3452.1-19x2.65[0! % 151 f§] 19X 2. 65 |O-ring 19x2.65 1 A-G
59 |B160.55.013 BT MRk Lift arm assembly 2 A-G
60 [B160.55.016-1  [444% i ik Plate 1 A-G
61 [D09-91-2x16 Y 2X16 Pin 2x16 1 A-G
62 [D05-97.1-8 IS Washer 8 1 A-G
63 |[B160.55.113-2  |([H|f7 44T Push rod 1 A-G
64 |B160.55.110 Ptk Locating lump 1 A-G

—216-




RERABEN (—) D -217-

s

HY55-010 Lifter Assembly (—) mangare | &2 5
A

GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




NO. é%R*;{T\IEi S PART NAME Q"I%;( GE?EE\E:TY REI\%/EI;KS
65 [D03-6170-M6  [#zk} M6 Nut M6 1 A-G
66 [D01-5783-M6x20 [#2#: M6 X 20 Bolt M6x20 1 A-G
67 |B160.55.105 P45 Stop pin 1 A-G
68 |D05-97.1-12 Hpg 12 Washer 12 1 A-G
69 |D03-6170-M8  [izk} M8 Nut M8 2 A-G
70 |B160.55.175 (RS Bush 2 A-G
1-70|B160.55.001-2  |#ET}-28 Mk Lifter assembly 1 A-G

—218-




RIERA DN -219-

(
HY55-020 Lifter Assembly (

q§§§g|ﬁfﬁié?35
BAM
GENERALITY

P

A:JM180
B:JM180B
C:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
| : JM304A

& x
REMARKS




J?\I:C? éﬁRﬁyf\lﬂi S PART NAME Q"Iji;( GE:EZE\E:TY REI\%EI;KS
1 (B160.55.121 Fhp Cap 1 HI
2 |D09-879-5x30 |44 5X30 Pin 5x30 1 HI
3 |B160.55.128-2 |3~ I@AT Spool rod 1 HI
4 |D09-119-3x20 |44 3X20 Pin 3x20 1 HI
5 [D07-1235-17x2.65 [0/ % HffE] 22X2.4  [O-ring 22x2.4 1 HI
6 |D09-119-B2x14 |44 B2X 14 Pin B2x14 1 HI
7 |B160.55.129 1 R Adjusting valve 1 HI
8 |D01-5781-M10x12 | #2442 M10 X 12 Bolt M10x12 2 HI
9 |D07-3452.1-13.2x2.65 |07 B 45t & 13. 2X 2. 65|0-ring 17%2.65 3 HI
10 |B160.55.120 2 IE Plug 2 HI
11 |D02-829-M5x6x4 [IZ%] M5X 6 X 4 Screw M5x6x4 2 HI
12 |D01-5782-M14x60 |#Z 4 M14 X 60 Bolt M14x60 4 HI
13 |D05-93-14 HpE 14 Washer 14 4 HI
14 |B160.55.126-4 |fiT3k Cylinder cap 1 HI
15 [D07-3452.1-60x5.3|0/ % f [ 60X 5.3 |O-ring 60x5.3 2 HI
16 |B160.55.102 MUEARE] Cylinder 1 HI
17 |[BTE250.55.112 |0/ 3 83X2.4  |O-ring 83x2.4 1 HI
18 |B160.55.130 5 %E Piston 1 HI
19 |D07-3452.1-YxD70|Y M 2531 ¥ X D70 O-ring YxD70 2 HI
20 |B160.55.131 T FE TR AR Piston ball seat 1 HI

—220-




RERABEN (2 D -221-

HY55-020 _Lifter Assembly (=) ".'.-2'.":.3'|i‘ el
& A M
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




J?\I:OT7 éﬁRﬁy?\lﬂi S PART NAME Q"If( GE?EE\E:TY REI\%/SE?KS
21 |B160.55.162 12 Bolt 6 HI
22 |D05-93-10 P 10 Washer 10 21 HI
23 |B160.54.109 W i A s Sk Joint 1 HI
24 |D05-93-8 HE 8 Washer 8 10 HI
25 |D01-5783-M8x20 [ M8X 20 Bolt M8x20 14 HI
26 |B160.54.110 LA Gasket 1 HI
27 |B160.55.132-1 |TjifF Piston rod 1 HI
28 |B160.55.111 1EEh T Washer 2 HI
29 |B160.55.109 LT} b e AR Plate 1 HI
30 |B160.55.134 PETHE Lift arm 2 HI
31 |B160.55.135 BT RSk Spherical joint 2 HI
32 |D01-5783-M8x12 |2} M8 X 12 Bolt M8x12 8 HI
33 |B160.55.020-1 |#Es M1 Pin 1 HI
34 |D05-97.1-22 P 22 Washer 22 1 HI
35 |D09-91-4x40 FEEY 4X40 Pin 4x40 1 HI
36 |BYT18.55.110 |ojp#4)p Oli seal 2 HI
38 |B160.55.106 e Bush 2 HI
39 |D02-85-M8x1x16 [iZ4]T M8 X 1X 16 Screw M8x1x16 1 HI
40 [B160.55.133-1 |37} Innet arm 1 HI
41 (B160.55.119 Jii vt o 4R Case 1 HI

—222-




RERABEN (2 @D ~223-

HY55-020 _Lifter Assembly (=) ".'.-2'.":.3'|i‘ el
& A M
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




J?\I:C? é%Rﬁny\lﬁi S PART NAME Q"I%;( GE:EZE\E:TY REI\%EI;KS
42 |B160.55.141-1 |FRA74Y Stop pin 1 HI
46 (B160.55.140-1 |/5imng Rear cover 1 HI
47 |D01-5782-M10x40 1242 M10 X 40 Bolt M10x40 8 HI
48 |B160.31.105 oY Stop pin 1 HI
49 |B160.55.107 R R Link pin 1 HI
50 |B184.31.124-1 |@S4% Air pipe 1 HI
51 [B160.55.136-1 |Jiuh 4k Filler plug 1 HI
52 [B160.55.104 o Washer 1 HI
53 |D02-829-M8x10x8 [#24] M8 X 10X 8 Screw M8x10x8 2 HI
54 (B160.55.021 N Ak Dipstick 1 HI
55 [B160.55.101-2 |#LFF8essik Case 1 HI
56 (B160.55.103 PET il Shaft 1 HI
57 [D01-5782-M10x75 [#Z42 M10X 75 Bolt M10x75 3 HI
58 |D07-3452.1-19x2.65[0! % 151 f§] 19X 2. 65 |O-ring 19x2.65 1 HI
59 |B160.55.013 BT MRk Lift arm assembly 2 HI
60 [B160.55.016-1  [444% i ik Plate 1 HI
61 [D09-91-2x16 Y 2X16 Pin 2x16 1 HI
62 [D05-97.1-8 P 8 Washer 8 1 HI
63 |[B160.55.113-2  |([H|f7 44T Push rod 1 HI
64 |B160.55.110 Ptk Locating lump 1 HI

—224~




RERABEN (2 D —225-

HY55-020 _Lifter Assembly (=) ".'.-2'.":.3'|i‘ el
& A M
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




’?\1:; é@*;‘ﬁfi FEAR PART NAME Q"I%;( cgﬁgﬁw REﬁ/ﬂiKs
65 |D03-6170-M6 H2RE M6 Nut M6 1 HI
66 |D01-5783-M6x20 |12 M6 X 20 Bolt M6x20 1 HI
67 |B160.55.105 P45 Stop pin 1 HI
68 |D05-97.1-12 P 12 Washer 12 1 HI
69 |D03-6170-M8 2Rk M8 Nut M8 2 HI
70 |D01-5782-10x40 |2 M10 X 40 Bolt M10x40 3 HI
71 |D01-5783-8x25 |12 M8 X 25 Bolt M8x25 3 HI
72 1B160.55.161 PETH 28 bR gtk Gasket 1 HI
73 |B160.55.160-2 |#7}2% EEdR Upper cover 1 HI
1-73|B160.55.001-3A | T} 28 KAk, Lifter assembly 1 HI

—226-




%*i*ﬂ*@l%\}ﬁ (_) @ ke
SM56-010 Suspension Mechanism Assembly (—) "2':‘-“‘.&'|:%°&@%

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

—227-

& X
REMARKS




o | 2w e Sl ot | commmtrs | REMARKs
1 [B160.56.102 N AT e Al Shaft 1 ABC
3 |[B160.31.104 1EERET Stop screw 1 ABC
4 |D03-6170-12 BERE M12 Nut M12 1 ABC
5 [|B160.56.120 Bt Stop pin 5 ABC
6 [B160.56.119 BN Ring 5 ABC
7 |D09-882-10x45 |4#44%h B10X45 Axis pin B10x45 2 ABC
8 [D09-91-3.2x16 [JFI4Y4 3.2X 16 Pin 3.2x16 2 ABC
9 [B160.56.015-A |PRA7%EE 5 AL Limit chain assebly 2 ABC

9.1 |B160.56.126-A UKk Connenting ring 2 ABC

9.2 |B160.56.032 HI RS Ajusting link 2 ABC

9.3 |D03-6170-14 BERE M14 Nut M14 2 ABC

9.4 |B160.56.133 W Adjusting sleeve 2 ABC

9.5 |D03-6170-14 BERE M14 () Nut M14(left rotate) 2 ABC

9.6 |B160.56.033 S AT R Rear adjusting chain 2 ABC
10 |D03-6170-16 BERE M16 Nut M16 2 ABC
11 |D05-93-16 $PE 16 Washer 16 2 ABC
12 [B160.56.013-1/W | Nz AF s Ak Lower link 2 ABC
13 |B160.56.101 PRI E Ry Pin 2 ABC
14 |D09-91-4x25 B 4X25 Pin 4x25 4 ABC
15 [B160.56.011-B [#ETFAF M Ak Adjusting link assembly 2 ABC

—228-




%*i*ﬂ*@l%\}ﬁ (_) @ ke
SM56-010 Suspension Mechanism Assembly (—) "2':‘-“‘.&'|:%°&@%

& A%
GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

—229-

& X
REMARKS




Mo | kb o 4 o1y | e ane | REMARKS
15.1|B160.56.016 FETHFE B I AR & 41 |Adjusting link 2 | ABC
15.2(B160.56.105-1 (32 T|4TH2AT Thread pipe 2 | ABC
15.3[(D03-6171-18x1.5 [#Z £} M15X 1.5 Nut M18x1.5 2 | ABC
15.4|B160.56.026 PETIAF EEAE & 1) |Adjusting upper link 2 ABC
16 |B160.56.012-B | AT A, Upper link assembly 1 | ABC
16.1|B160.56.118-1 | 74T J5 4 Ba 4y Pin 1 [ ABC
16.2|B160.56.019-A | 355 M & &41 |Rear adjusting rod 1 ABC
16.3|B160.56.018-B | FhufFif i1 &4 | Thread pipe 1| ABC
16.4(B160.56.028 IS Locking ring 1 ABC
16.5|B160.56.017-A [ AT i 15 41 & & F | Front adjusting rod 1| ABC
17 |B160.56.223 B4 N R Spring 1| ABC
1-17|B160.56.001-B | &4 KAk Suspension mechanism assembly | 1 ABC

-230-




BENGEH (2 D ~231-

ke
SM56-020  Suspension Mechanism Assembly (=) e ‘%@@%
&AM
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




o | enm e 4 O™ | i | RewaARKs
1 |B160.56.102 R [ A2 Shaft 1 |DEFGHI
2 |B160.31.104 EBhigET Stop screw 1 |DEFGHI
3 |D03-6170-12 BERE M12 Nut M12 1 |DEFGHI
4 |B160.56.119 B IR Ring 5 |DEFGHI
5 |B160.56.120 B Stop pin 5 |DEFGHI
6 |B184.56.102 PP (1) Stop pin 2 |DEFGHI
7 |B184.56.101-1 |$ETFAFi4Re4 Connecting pin 2 |DEFGHI
8 |B184.56.015 REL o7 ek 2 R Limit chain assebly 2 |DEFGHI
8.1 |B160.56.126-A |UJE & Connecting ring 2 |DEFGHI
8.2 |[B184.56.032 FTR S B A Adjusting link 2 |DEFGHI
8.3 [D03-6170-14 BERE M14 Nut M14 2 |DEFGHI
8.4 (B160.56.133 IEREES Adjusting sleeve 2 |DEFGHI
8.5 |D03-6170-14 BERE M14 (A0 Nut M14(left) 2 |DEFGHI
8.6 |B184.56.033 JE AT B Mk |Rear adjusting chain 2 |DEFGHI
9 |B250.56.021-1A |47 FHiAf i, Right lower link 1 |DEFGHI
10 [D09-882-16x45 |44k B16X 45 Axis pin B16x45 4 |DEFGHI
11 |D09-91-4x25 B4 4% 25 Pin 4x25 4 |DEFGHI
12 |B160.56.134 KB Washer 4 |DEFGHI
13 |D05-93-16 P 16 Washer 16 4 |DEFGHI
14 |D03-6170-16 BERE M16 Nut M16 4 |DEFGHI

—232-




BENGEH (2 D ~233~

ke
SM56-020  Suspension Mechanism Assembly (=) e ‘%@@%
&AM
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




o | enm e 4 O™ | i | RewaARKs
15 [B250.56.011-1 [$&TFHF M Ak Adjusting link assembly 2 |DEFGHI
15.1|B160.56.016 FETHT R AT S  |Adjusting link 1 |DEFGHI
15.2(B160.56.105-1 [#&F}FFugss Thread pipe 2 |DEFGHI
15.3|D03-6171-18x1.5 |12} MISX 1.5 Nut M18x1.5 2 |DEFGHI
15.4|B250.56.013 FETHAF LR A0 | Adjusting upper link 2 |DEFGHI
16 [B250.56.020-1A [/& Frkfiam; Left lower link 1 |DEFGHI
17 |B160.56.101 TR AF Y Pin 2 |DEFGHI
18 (B160.56.118-1 | [T /5 & ieay Pin 1 |DEFGHI
19 |B184.56.012-1 | $i#F ik Upper link assembly 1 |DEFGHI
19.1(B160.56.019-A | LF7fT )5 54T 5 &4 |Rear adjusting rod 1 |DEFGHI
19.2|B184.56.018-1 | FfuAf i 17I5 4 1551 | Thread pipe 1 |DEFGHI
19.3|B160.56.028 BURIR R ST Locking nut 1 |DEFGHI
19.4|B160.56.017-A | EhzAT i if 15 4T Hs 544 | Front adjusting rod 1 |DEFGHI
20 |B250.56.123 HAEE Spring 1 |DEFGHI
1-20|B250.56.001-2 [ B HEHIA Sk Suspension mechansim assembly | 1 |DEFGHI

—234~




ﬁ@a%%l%\}ﬁ 72357

D | 4.

DI57-010 _ Distributor Assembly manipars | e 5 2 5
i M

GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




Mo | kb o 4 O™ | i | RewaARKs
1 (B160.57.012 24 1| K Safe vale 1 A-l
2 |B160.57.102 ik Front cover 1 A-l
3 |D01-5783-5x16 [IZiM5X 16 Bolt M5x16 4 A-l
4 |D05-93-05 g5 Washer 5 9 A-l
5 |B160.57.103 I 7 4R Gasket 1 A-l
6 |18FP.57.104-2 |/ i#sscik Valve body 1 A-l
7 |B160.57.116 HEZ 22 Bevel plug 1 A-l
8 |B160.57.113-B |i&® Sliding valve 1 A-l
9 |B160.57.131 RN )k Yoke 1 A-l
10 (B160.57.130 GEES Bush 1 A-l
11 |B160.57.115 S - Stop plate 1 A-l
12 |B160.57.114 T [ {7 3 s Spring 1 A-l
13 |D05-97.1-14 HpE 14 Washer 14 2 A-l
14 |D10-894-15 48815 Circlip 15 1 A-l
15 |B160.57.105 PYAR 4R Gasket 1 A-l
16 |B160.57.106 Pk Plate 1 A-l
17 |B160.57.107 Jii it KR Gasket 1 A-l
18 |D13-308-5 ENERS Ball 5 1 A-l
19 |B160.57.118 S8 VL B R Spring seat 1 A-l
20 |B160.57.219 S oy i Spring 1 A-l

—236—




ﬁ@a%%l%\}ﬁ 72377

D | 4.

DI57-010 _ Distributor Assembly manipars | e 5 2 5
i M

GENERALITY

A:JM180
B:JM180B
G:JM220
D:JM250
E:JM254
F:JM250A
G:JM254A
H: JM300A
11 JM304A

& X
REMARKS




Mo | kb o 4 o1y | e ane | REMARKS
21 |B160.57.221 o Washer 1 A-l
22 |B160.57.120 33 Plug 1 A-l
23 |D01-5782-5x55 [ M5X 55 Bolt M5x55 4 A-l
24 (B160.57.132-1 [4k4H Pin 1 A-l
25 [B160.57.108-B |/5i% Rear cover 1 A-l
26 |D10-894.1-06  |#¥%[&l6 Circlip 6 1 A-l
27 |B160.57.204 JEA Locating lump 1 A-l
28 [B160.57.109-2 |T-#pf Shaft 1 A-l
29 |[D01-5783-5x10 |2 M5X 10 Bolt M5x10 2 A-l
30 [B160.57.117-2 |4}t 8L T4 Handle 1 A-l
31 |D05-93-08 5 8 Washer 8 1 A-l
32 [B160.57.042 3T S T A Knob 1 A-l
1-32|18FP.57.001-B | 4)fic % p ik Valve 1 A-l

—238-




SHlsEE (— —239-

D | .
AP80-010  Air Brake Assembly (—) e [ R &2 D
A
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




r?\l:c? éﬁyﬁi FEAR PART NAME Q"Iji;( GEEE\L%TY REI\%EI;KS
1 |F13A-1067 = Triangle belt 1 ABC
2 |B180.80.021 25 AL ALY, Air compressor 1 | ABCDE
3 |B180.80.201A1 |XZE 48 Support 1 ABC
4 |B254.80.030/W |’ Z¢ Jzir ¢ B 7o /8 &4 [Housing 1 ABC

B254.80.030A/T |48 a4 w8 7 48444 [Housing 1 | ABCDE
5 |B180.80.024A |t Inlet pipe assembly 1 ABC
B254.80.024A1 |4 Inlet pipe assembly 1 DE
6 |D03-6170-10 IEHRE M10 Nut M10 3 | ABCDE
7 |B180.80.203 TS S S Air tank plate 2 | ABCDE
8 |D05-93-10 FPE M10 Washer 10 2 | ABCDE
9 |D01-5783-10x30 [#24: M10X 30 Bolt M10x30 2 | ABCDE
10 |B180.80.028 A 1R SRR, Ssfety valve assembly 1 | ABCDE
11 |B180.80.023/W | @514 Air tank weldment 1 | ABCDE
12 [B300.80.010 AR IR SRR, Air pressure gauge assembly| 1 ABC
B300.80.010A |SEREH MK Air pressure gauge assembly| 1 DE
13 |B180.80.025A AR R Outlet pipe assembly 1 ABC
B180.80.025E A SR Outlet pipe assembly 1 DE
14 |B180.80.026A HR B BK Outlet pipe assembly 1 ABC
B180.80.026E HA B Rk Outlet pipe assembly 1 DE
15 |D17-A-14 A Washer 2 | ABCDE

—-240-




SHIFBH (—) 241

D | .
AP80-010  Air Brake Assembly (—) e [ R &2 D
A
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




r?\l:c?~ éﬁyﬁi Fak PART NAME Q"If( cgﬁgﬁw REﬁAﬂéKs
16 IR Bolt 1 | ABCDE
17 |D09-882-10x30 [44%h B10X 30 Pin axle B10x30 1 | ABCDE
18 |B180.80.208 )5t I 1R 2B X Brake valve adjusting fork | 1 | ABCDE
19 |B250.80.202 Hzh R HEFTF Brake valve pull rod 1 | ABCDE
20 |D09-91-3.2x16 [JFIH%Y 3.2X16 Split pin 3.2x16 2 | ABCDE
21 [D05-95-10 s 10 Washer 10 2 | ABCDE
22 |D03-6170-08 BEEE MS Nut M8 2 | ABCDE
23 |D05-97.1-08 HE 8 Washer 8 2 | ABCDE
24 1B250.80.201/W |#izf Ikl 8k Brake valve connecting plate| 1 | ABCDE
25 [D01-5782-8x50 [#Zf: M8 X 50 Bolt M8x50 2 | ABCDE
26 |B180.80.022 3 1 5Lk Brake valve assembly 1 | ABCDE

—242-




SHFBEMR (2 D o ~243~
AP80-020 _Air Brake Assembly (=) manpars | # a A 5
i M
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




r?\l:c? é@*ﬁﬁj Fak PART NAME Q"I%;( GE:EZE\E:TY REI\%EI;KS
1 |D01-5782-8x100 [#Z#: M8 X 100 Bolt M8x100 4 FGHI
2 |D05-93-08D HupE M8 Washer 8 4 FGHI
3 |BX300.80.021 HEESE R Air compressor 1 FGHI
4 1B254.80.027 HAETT Inlet pipe assembly I 1 FG
BX300.80.024B |l K411 Inlet pipe assembly | 1 HI 390
BX300.80.025 [#HH4F1I Inlet pipe assembly || 1 HI FiLYD4K

5 |[BX300.80.024A |51 Inlet pipe assembly | 1 FGHI
6 [D03-6170-10 IEHRE M10 Nut M10 3 FGHI
7 |B180.80.203 TS 18 S BRI A4 Air tank plate 2 FGHI
8 |D05-93-10 HupE M10 Washer 10 2 FGHI
9 |D01-5783-10%30 [hZ4& M10X 30 Bolt M10x30 2 FGHI
10 |B180.80.028 A R SRR, Ssfety valve assembly 1 FGHI
11 |B180.80.023/W | @514 Air tank weldment 1 FGHI
12 [B300.80.010A |5 J&&X& % B Air pressure gauge assembly| 1 FGHI
13 |B180.80.025E A SR Outlet pipe assembly 1 FGHI
14 |B180.80.026E HR B MR Outlet pipe assembly 1 FGHI
15 |D17-A-14 A HE 14 Washer 14 2 FGHI
16 0B Bolt 1 FGHI
17 |D09-882-10x30 |44%h B10X 30 Pin axle B10x30 1 FGHI
18 [B180.80.208 EEENEEES Brake valve adjusting fork 1 FGHI

—244~




SHFBEMR (2 D o ~245-
AP80-020 _Air Brake Assembly (=) manpars | # a A 5
i M
GENERALITY

1JM180
1 JM180B
1 JM220
1 JM250
1 JM254
1 JM250A
1 JM254A
1 JM300A
11 JM304A

I o MMMmMmo o>

& X
REMARKS




NO. éﬁy?\lﬂi Fak PART NAME Q"Iji;( GE?EE\E:TY REI\%/S%KS
19 [B250.80.202 3 i HEAT Brake valve pull rod 1 FGHI
20 [D09-91-3.2x16 [JFI44 3.2X 16 Split pin 3.2x16 2 FGHI
21 |D05-95-10 $E 10 Washer 10 2 FGHI
22 |D03-6170-08 IEHE M8 Nut M8 2 FGHI
23 |D05-97.1-08 HpE 8 Washer 8 2 FGHI
24 |1B250.80.201/W |i|5) & #a bl Brake valve connecting plate| 1 FGHI
25 [D01-5782-8x50 [#Z2f2 M8X50 Bolt M8x50 2 FGHI
26 |B180.80.022 20 R 5% Brake valve assembly 1 FGHI

—246-




B fa ik H ik (R ) 46 4 A AT PR AN 4]
Mahindra Yueda(Yancheng) Tractor Co.,Ltd.
Motk (bR ARB R KB ML RIF
Address:No.9Nenjiang Road,Yancheng economic

development zone, Jiangsu province
&1 Tel: (0515) 88260118

88231352

# A Fax: (0515) 88231121
%} 4 Zip code: 224002
Http://www.jm-tractor.com
E-mail: tractor@yantuo.cn



	001-AF11-010进气系统总成.pdf
	002-AF11-010进气系统总成.pdf
	003-CL13-010散热器总成.pdf
	004-CL13-010散热器总成.pdf
	005-EC20-010发动机操纵机构总成I.pdf
	006-EC20-010发动机操纵机构总成I-1.pdf
	007-EC20-010发动机操纵机构总成I.pdf
	008-EC20-010发动机操纵机构总成I-2.pdf
	009-EC20-020发动机操纵机构总成II.pdf
	010-EC20-020发动机操纵机构总成II-1.pdf
	011-EC20-020发动机操纵机构总成II.pdf
	012-EC20-020发动机操纵机构总成II-2.pdf
	013-CL21-010单作用离合器总成.pdf
	014-CL21-010单作用离合器总成.pdf
	015-CL21-020双作用离合器总成（一）.pdf
	016-CL21-020双作用离合器总成（一）.pdf
	017-CL21-030双作用离合器总成（二）.pdf
	018-CL21-030双作用离合器总成（二）.pdf
	019-CL21-040过桥（一）.pdf
	020-CL21-040过桥（一）-1.pdf
	021-CL21-040过桥（一）.pdf
	022-CL21-040过桥（一）-2.pdf
	023-CL21-050过桥（二）.pdf
	024-CL21-050过桥（二）-1.pdf
	025-CL21-050过桥（二）.pdf
	026-CL21-050过桥（二）-2.pdf
	027-CL21-050过桥（二）.pdf
	028-CL21-050过桥（二）-3.pdf
	029-CL21-060过桥（三）.pdf
	030-CL21-060过桥（三）-1.pdf
	031-CL21-060过桥（三）.pdf
	032-CL21-060过桥（三）-2.pdf
	033-CL21-060过桥（三）.pdf
	034-CL21-060过桥（三）-3.pdf
	035-CL21-060过桥（三）.pdf
	036-CL21-060过桥（三）-4.pdf
	037-CL21-070过桥（四）.pdf
	038-CL21-070过桥（四）-1.pdf
	039-CL21-070过桥（四）.pdf
	040-CL21-070过桥（四）-2.pdf
	041-CL21-080爬行档总成（双作用）.pdf
	042-CL21-080爬行档总成（双作用）－1.pdf
	043-CL21-080爬行档总成（双作用）.pdf
	044-CL21-080爬行档总成（双作用）－2.pdf
	045-CL21-080爬行档总成（双作用）.pdf
	046-CL21-080爬行档总成（双作用）－3.pdf
	047-EX22-010排气系统总成.pdf
	048-EX22-010排气系统总成.pdf
	049-FA31-011托架及前桥总成.pdf
	050-FA31-011托架及前桥总成-1.pdf
	051-FA31-011托架及前桥总成.pdf
	052-FA31-011托架及前桥总成-2.pdf
	053-FA31-012纵横拉杆.pdf
	054-FA31-012纵横拉杆.pdf
	055-FA31-021付套管及前轮毂.pdf
	056-FA31-021付套管及前轮毂.pdf
	057-FA31-022托架及套管总成（一）.pdf
	058-FA31-022托架及套管总成（一）.pdf
	059-FA31-023托架及套管总成（二）.pdf
	060-FA31-023托架及套管总成（二）-1.pdf
	061-FA31-023托架及套管总成（二）.pdf
	062-FA31-023托架及套管总成（二）-2.pdf
	063-FA31-024纵横拉杆.pdf
	064-FA31-024纵横拉杆-1.pdf
	065-FA31-024纵横拉杆.pdf
	066-FA31-024纵横拉杆-2.pdf
	067-FD31-011前末端传动总成.pdf
	068-FD31-011前末端传动总成-1.pdf
	069-FD31-011前末端传动总成.pdf
	070-FD31-011前末端传动总成-2.pdf
	071-FD31-011前末端传动总成.pdf
	072-FD31-011前末端传动总成-3.pdf
	073-FD31-012前中央传动（一）.pdf
	074-FD31-012前中央传动（一）-1.pdf
	075-FD31-012前中央传动（一）.pdf
	076-FD31-012前中央传动（一）-2.pdf
	077-FD31-013前中央传动（二）.pdf
	078-FD31-013前中央传动（二）-1.pdf
	079-FD31-013前中央传动（二）.pdf
	080-FD31-013前中央传动（二）-2.pdf
	081-FD31-021前桥托架（整体前桥）.pdf
	082-FD31-021前桥托架（整体前桥）.pdf
	083-FD31-022前末端传动总成（整体前桥）.pdf
	084-FD31-022前末端传动总成-1.pdf
	085-FD31-022前末端传动总成（整体前桥）.pdf
	086-FD31-022前末端传动总成-2.pdf
	087-FD31-022前末端传动总成（整体前桥）.pdf
	088-FD31-022前末端传动总成-3.pdf
	089-FD31-023主传动总成(整体前桥).pdf
	090-FD31-023主传动总成（整体前桥）-1.pdf
	091-FD31-023主传动总成(整体前桥).pdf
	092-FD31-023主传动总成（整体前桥）-2.pdf
	093-WG32-010导向轮.pdf
	094-WG32-010导向轮.pdf
	095-WH32-010前驱动轮.pdf
	096-WH32-010前驱动轮.pdf
	097-WH34-010驱动轮.pdf
	098-WH34-010驱动轮-1.pdf
	099-WH34-010驱动轮.pdf
	100-WH32-010驱动轮-2.pdf
	101-DR35-010牵引板总成1.pdf
	102-DR35-010牵引板总成1.pdf
	103-DR35-020牵引板总成2.pdf
	104-DR35-020牵引板总成2.pdf
	105-DR35-030牵引板总成3.pdf
	106-DR35-030牵引板总成3.pdf
	107-GB37-010变速箱盖.pdf
	108-GB37-010变速箱盖总成-1.pdf
	109-GB37-010变速箱盖.pdf
	110-GB37-010变速箱盖总成-2.pdf
	111-GB37-020传动第一轴（单作用）.pdf
	112-GB37-020传动箱第一轴（单作用）-1.pdf
	113-GB37-020传动第一轴（单作用）.pdf
	114-GB37-020传动箱第一轴（单作用）-2.pdf
	115-GB37-030传动第一轴（双作用）.pdf
	116-GB37-030传动箱第一轴（双作用）-1.pdf
	117-GB37-030传动第一轴（双作用）.pdf
	118-GB37-030传动箱第一轴（双作用）-2.pdf
	119-GB37-040传动第二轴（两轮驱动）.pdf
	120-GB37-040传动箱第二轴（两轮驱动）-1.pdf
	121-GB37-040传动第二轴（两轮驱动）.pdf
	122-GB37-040传动箱第二轴（两轮驱动）-2.pdf
	123-GB37-050传动第二轴（四轮驱动）.pdf
	124-GB37-050传动箱第二轴（四轮驱动）-1.pdf
	125-GB37-050传动第二轴（四轮驱动）.pdf
	126-GB37-050传动箱第二轴（四轮驱动）-2.pdf
	127-PT37-010动力输出总成（单速720）.pdf
	128-PT37-010动力输出总成（单速720）.pdf
	129-PT37-020动力输出总成（双速540-720）.pdf
	130-PT37-020动力输出总成（双速540-720）-1.pdf
	131-PT37-020动力输出总成（双速540-720）.pdf
	132-PT37-020动力输出总成（双速540-720）-2.pdf
	133-RA38-010差速器.pdf
	134-RA38-010差速器-1.pdf
	135-RA38-010差速器.pdf
	136-RA38-010差速器-2.pdf
	137-RA38-020末端传动总成.pdf
	138-RA38-020末端传动总成-1.pdf
	139-RA38-020末端传动总成.pdf
	140-RA38-020末端传动总成-2.pdf
	141-RA38-020末端传动总成.pdf
	142-RA38-020末端传动总成-3.pdf
	143-RA38-030传动箱.pdf
	144-RA38-030传动箱-1.pdf
	145-RA38-030传动箱.pdf
	146-RA38-030传动箱-2.pdf
	147-ST40-010转向器.pdf
	148-ST40-010转向器.pdf
	149-ST40-020转向系统总成.pdf
	150-ST40-020转向系统总成-1.pdf
	151-ST40-020转向系统总成.pdf
	152-ST40-020转向系统总成-2.pdf
	153-ST40-020转向系统总成.pdf
	154-ST40-020转向系统总成-3.pdf
	155-ST40-020侧置液压转向总成.pdf
	156-ST40-020侧置液压转向总成.pdf
	157-TC42-010分动箱.pdf
	158-TC42-010分动箱-1.pdf
	159-TC42-010分动箱.pdf
	160-TC42-010分动箱-2.pdf
	161-BR43-010制动器及操纵机构总成（一）.pdf
	162-BR43-010制动器及操纵机构总成（一）-1.pdf
	163-BR43-010制动器及操纵机构总成（一）.pdf
	164-BR43-010制动器及操纵机构总成（一）-2.pdf
	165-BR43-020制动器及操纵机构总成（二）.pdf
	166-BR43-020制动器及操纵机构总成（二）-1.pdf
	167-BR43-020制动器及操纵机构总成（二）.pdf
	168-BR43-020制动器及操纵机构总成（二）-2.pdf
	169-SE44-010驾驶座总成250.pdf
	170-SE44-010驾驶座总成250.pdf
	171-SE44-020驾驶座总成30A.pdf
	172-SE44-020驾驶座总成30A.pdf
	173-SH45-010左右护板及地板总成.pdf
	174-SH45-010左右护板及地板总成.pdf
	175-SH45-020左右护板及地板总成.pdf
	176-SH45-020左右护板及地板总成.pdf
	177-SH45-020左右护板及地板总成.pdf
	178-SH45-020左右护板及地板总成.pdf
	179-SH45-010机罩、仪表盘及支架总成.pdf
	180-SH45-010机罩、仪表盘及支架总成-1.pdf
	181-SH45-010机罩、仪表盘及支架总成.pdf
	182-SH45-010机罩、仪表盘及支架总成-2.pdf
	183-SH45-020机罩、仪表盘及支架总成.pdf
	184-SH45-020机罩、仪表盘及支架总成-1.pdf
	185-SH45-020机罩、仪表盘及支架总成.pdf
	186-SH45-020机罩、仪表盘及支架总成-2.pdf
	187-EL48-010电瓶座总成.pdf
	188-EL48-010电瓶座总成.pdf
	189-EL48-020电器系统总成.pdf
	190-EL48-020电器系统总成-1.pdf
	191-EL48-020电器系统总成.pdf
	192-EL48-020电器系统总成-2.pdf
	193-EL48-020电器系统总成.pdf
	194-EL48-020电器系统总成-3.pdf
	195-EL48-030电器系统总成（配新机罩）.pdf
	196-EL48-030电器系统总成（配新机罩）-1.pdf
	197-EL48-030电器系统总成（配新机罩）.pdf
	198-EL48-030电器系统总成（配新机罩）-2.pdf
	199-EL48-030电器系统总成（配新机罩）.pdf
	200-EL48-030电器系统总成（配新机罩）-3.pdf
	201-TG49-010工具箱总成.pdf
	202-TG49-010工具箱总成.pdf
	203-FT50-010油箱总成1.pdf
	204-FT50-010油箱总成1.pdf
	205-FT50-020油箱总成2.pdf
	206-FT50-020油箱总成2.pdf
	207-PP54-010提升管路总成.pdf
	208-PP54-010提升管路总成-1.pdf
	209-PP54-010提升管路总成.pdf
	210-PP54-010提升管路总成-2.pdf
	211-HY55-010液压提升器总成（一）.pdf
	212-HY55-010液压提升器总成（一）-1.pdf
	213-HY55-010液压提升器总成（一）.pdf
	214-HY55-010液压提升器总成（一）-2.pdf
	215-HY55-010液压提升器总成（一）.pdf
	216-HY55-010液压提升器总成（一）-3.pdf
	217-HY55-010液压提升器总成（一）.pdf
	218-HY55-010液压提升器总成（一）-4.pdf
	219-HY55-020液压提升器总成（二）.pdf
	220-HY55-020液压提升器总成（二）-1.pdf
	221-HY55-020液压提升器总成（二）.pdf
	222-HY55-020液压提升器总成（二）-2.pdf
	223-HY55-020液压提升器总成（二）.pdf
	224-HY55-020液压提升器总成（二）-3.pdf
	225-HY55-020液压提升器总成（二）.pdf
	226-HY55-020液压提升器总成（二）-4.pdf
	227-SM56-010悬挂机构总成160.pdf
	228-SM56-010悬挂机构总成160-1.pdf
	229-SM56-010悬挂机构总成160.pdf
	230-SM56-010悬挂机构总成160-2.pdf
	231-SM56-020悬挂机构总成250.pdf
	232-SM56-020悬挂机构总成250-1.pdf
	233-SM56-020悬挂机构总成250.pdf
	234-SM56-020悬挂机构总成250-2.pdf
	235-DT57-010分配器总成.pdf
	236-DT57-010分配器总成1.pdf
	237-DT57-010分配器总成.pdf
	238-DT57-010分配器总成2.pdf
	239-AP80-010气制动总成（一）.pdf
	240-AP80-010气制动总成（一）-1.pdf
	241-AP80-010气制动总成（一）.pdf
	242-AP80-010气制动总成（一）-2.pdf
	243-AP80-020气制动总成（二）.pdf
	244-AP80-020气制动总成（二）-1.pdf
	245-AP80-020气制动总成（二）.pdf
	246-AP80-020气制动总成（二）-2.pdf



